SPORTON LAB.

Report No.: FR590419-01

Channel 64
13n|_¢-.re| {dBuVim) Diate: 2015-09-01 Time: 14:05:52
2
120
1
100}
80 FCC CLASS-H PK
-) | # dB
L ' I~ ~7 | ' P E | FCCCLASSB AV
"“;" i '] i | +—3 }
20
5245 5270. 5200, 510, 5330. 5350, 5370. 5305
Frequency (MHz)
Limit Over FRead Cablesntenna Preamp T/Po: &fPos

Frag Lewel Line Limit Lewel Losz Factor Factor Femark Fol/Phaze

MHz dBuVim dBu¥V/m dB  dBEuV dB  dB/m i deg cm
1 313,10 109,58 10a6.15 4,33 3357 .47 53 196 Average HORIZONTAL
2 3313 .70 120.81 117.38  4.33 33.57 34.47 53 06 Peak HOR I EONTAL
] 3352.70 53.97 34.00 -0.03 50.46 4.35 33.63 34.47 23 U6 dverage HOR 1 Z0NTAL
4 335300 sU.00 74,00 -5.00 &5.49 4,35 33863 34.47 53 0f Peak HORITZONTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. - 828 of 1010
FCC ID: UDX-60041010 Issued Date : Feb. 05, 2016



SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
. o . . IEEE 802.11a CH 100, 116, 140/
Test Engineer Roki Liu Configurations ) ) i )
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 100
430L2vel (dBuVim) Date: 2015.00.01 Time: 14:33:24
120
100} W
| / FCC CLASS.B PK
4 a’ HdE
60 1
3 / FOC CLASS-B AV
2 A = : FdR
SRS LY AN e
40}
20
5425 5450, 5470, 5490, 5510. 5530. 5550, 5575
Frequency {MHz)
Limit Ower FEead Cablesntenna Preamp T/Pos  AfPos
Freq Lewel Line Limit Lewel Loss Facter Facter Rematk Fol/Fhase
MHz dBu¥/m dBuVim dB  dBa¥ dB  dBim dB deg =
| 3444 .80 60,22 74,00 -13.63 36,62 0 4.30 3378 34,47 114 195 Peak HORI1ZONTAL
2 5452.30 48.20 5400 5,71 44.55  4.40 33.B1 4 .47 114 195 Average HORIZONTAL
S ME4.60 S5i.B4 S4.00 -0.16 S0.06  4.4] 3i.g4 1447 14 195 Average HORIZONTAL
4 64,90 69,10 74.00 -4.90 £53.32 4.41 2384 34.47 314 195 Peak HORI1ZONTAL
5 5503.00 120.55 16,71  4.42 33,00 34.43 3114 105 Paak HORIZONTAL
& 3504.20 104,77 105.95  4.43 33.90 24.4% 14 195 average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01
FCC ID: UDX-60041010

Page No. : 829 of 1010
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SPORTON LAB.

Report No.: FR590419-01

Channel 116
43pLeve! [dBuvim) Date: 2015-09.01 Time: 14:53:55
=]
120 L
100}
= n FCC CLASS-B PK
¥ K GdB
14 5
i PN, e N FCC CLASS.B AV
kT B e -
40f
20
5330 5400, 55040, 5600, 5T00, S800. 5830
Frequency (MHZz)
Limit Ower Read Cablednténng Preéamp T/Pos  AfPos
Freq Lewel Linme Limit Lewel Loss Facter Facter Remark Fol/Fhase
MHz dBu¥/im dBu¥/m dB  dBu¥ dB dB/m dB deg =1
| 455,00 o64.31 M4.00 -92.49 60,77 4.40 3381 34.47 05 200 Peak BORIZONTAL
2 S455.00 5186 54.00 -2.14 4B.12  4.40 33.R1 3447 305 200 Average HORIZONTAL
£l S463.00 GB.66 7400 7.3 £2.8% 441 384 M 47 105 200 Peak BORIZONTAL
4 467,00 32.85 34,00 1.15 492,07 4,41 32284 34.47 305 200 Average HORIZONTAL
=] 5586.00 126 44 122,34 4.45 24,16 34.49 305 200 Peak HORIZONTAL
& S587.00 115.81 111.69  4.45 24.1a 324.49 105 200 Average BORIZONTAL
7 3726.00 51.40 34.00 -2.60 46.84 450 24.57 .51 05 200 Average HORIEONTAL
b ST58.000 A3.30 74.00 -10.70 SE.64 451 24068 34053 305 200 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01

FCC ID: UDX-60041010

Page No.
Issued Date : Feb. 05, 2016

: 830 0f 1010



SPORTON LAB.

Report No.: FR590419-01

Channel 140
'ISIII'em (dBuVim) Date: 2015-09-01 Time: 15:18:57
2
120
i
100}
80 FCC CLASS-H PK
| | /\/ k 4 -
60— ' ' ' ' a3l | | FCCCLASSBAV
40}
20
5625 5650, 5670, 5690, 5710, 5730, 5750, 5775
Freguency (MHz)
Limit Ower FRead Cablefnterna Preamp T/Po: 47Pos
Frag Level Line Limit Lewvel Loss Factor Factor REemark Fol/Phaze
WHz dBuVim dBuV m d8  dBuV 48 dB/m iB deg cm
1 705,10 109,59 105.09 4.49 34.52 34.51 g 178 Awerage HOR1ZONTAL
2 5705.40 12217 117.67 4.49 34.52 34,51 08 176 Peak HOR1E0NTAL
3 3725.20 53.91 .00 -0.09 42.3% 4.50 34.57 3.5 208 178 Average HOR1Z0ONTAL
4 5726.10 AB.14 74.00 .5.86 £3.58 4.50 34.57 34.51 308 178 Poak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. - 831 of 1010
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss1 VHT20 CH 52, 60,
Test Engineer Roki Liu Configurations
64 [/ Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 52
Level {dBuVim) Date: 20150001 Time: 22:34:47
130 X
120 :
100}
|
% - f\\ = FCC CLASS-H PK
7 v 5 BB
.- " ~ |6 | FCCCLASSBAV
: v = Ean
40|
20

5110 5140, 5160, 5180, 5200, 5220, 5240, 5260, 5280, 5300, 5320, 5340, 5360, 5380, 5410
Frequency (MHz)
Limit 0wer Read Cablednténng Préamp T/Pos  AfPos
Freq Lewel Line Limit Lewel Loss Facter Facter Remark Fol Phase
MHz dBuW¥/iw dBuW¥/u dB  dBu¥ dB dBSfm dB deg it
124,60 62.11 74.00 -11.89 59,09 4.25 33.24 34.47 44 180 Peak BORIZONTAL
5134 .60 40190 54.00 -4.81 46.17 4.25 33,24 3447 44 180 Averapge BORIEONTAL
525340 114.30 54.00 4.10 13,45 3447 a4 180 Average BORTZONTAL
2234.00 125,85 74,00 4,20 23245 34.47 44 180 Peak BORIZONTAL
5351.800 A7.65% T4.D00 -6.33 A4.17 435 323,63 3447 A4 180 Peak HORIZONTAL
5354 .80 53,67 S4.00 -0.33 AD.1&  4.35 3363 .47 44 180 Average HORIZONTAL

R e e b e

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01
FCC ID: UDX-60041010

Page No. : 832 0f 1010
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SPORTON LAB. Report No.: FR590419-01

Channel 60

130 Level {dBuVim) Date: 2015-09-01 Time: 22:41:04

120

o FCC CLASS-B PK

U

60 iy o~ | |4 FCC CLASS-B AV
il - Y 648
40
20
5200 5230, 5250, 5270, 5290. 5310, 5330. 5350, 5370, 5400
Frequency (MHz)
Limit Ower Read Cablefntenna Preamp T/Pos 4/Pos
Freg Level Lime Linit Level Loss Factor Factor Remark Fol/Phase
MHz fFu¥n dBuVim dB  dBuV¥ dB  dB/m 4B deg cm
1 5293.20 114.30 54.00 4,33 33.54 447 44 L85 Average HORIZOMTAL
2 5203.60 125,00 74.00 4,33 33.54 4.4 49 183 Peak HORIZOMTAL
3 352,00 70,82 74.00 -3.18 67.31 4,35 33.63 34.47 44 128 Peak HORIZONTAL
4 5354.00 532704 54.00 -0.26 50.23 4.35 33.63 34.47 44 188 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. : 833 0f 1010
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SPORTON LAB.

Report No.: FR590419-01

Channel 64
ﬁnlevﬂ (dBuVim) Date: 2015-09-01 Time: 22:459:17
2
120
1
100f
8o \ FCC CLASS-B PK
60| Py [ ' 1 3| FCCCLASSBAV
40}
20
5270 5280. 5290. 5300. 5310. 5320. 5330. 5340. 5350. 5360. 5370
Freguency (MHz)
Limit Ower Bead CableAnterma Preamp T/Pos  &4/Pos
Freg Level Line Limit Lewel Loss Factor Factor Remark Fol/Phaze
MHz dBuV/m dBuVim dB  dBuV dB  dB/m dE deg cm
1 5313.20 111,71 54.00 4.3% 33,57 .47 52 179 Average HORIZOWTAL
2 5313.80 122.40 74,00 4,33 33,57 .47 52 179 Peak HORIEOMNTAL
3 5352.80 53.95 54.00 -0.05 350.44 4.35 33.63 34.47 52 179 Average HORIZONTAL
4 3353.60 &0.31 74.00 -4.69 &5.80 4,35 33,63 34.47 32 179 Pealk HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. - 834 of 1010
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss1 VHT20 CH 100,
Test Engineer Roki Liu Configurations | 116, 140/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 100
43pLevel (dBuVim) Date: 20450004 Time: 22:57:33
5
120
100}
80 FCC CLASS.B PK
4 3 BdB
e )  FCCCLASSB AV
v’_,--'-x_,___,__w_p-‘_‘--q_/ | T x‘uu.,--'-u___“__‘_'d_\'_
40|
20
5450 5460, 5470. 5460, 5490, 5500, 5510. 5520, 5530, 5540, 5550

Frequency (MHz)

Limlt Oy Eead Cablefntérni Préamp T/Foi AfFosd
Freq Lewvel Line Limit Lewel Loss Facter Facter Femark Fol/Fhase

MHz dBuW¥im dBuW/u dB  dBuV dB dBfm dB deg i

| 2432.20 63.14 74.00 -3.84 61.40 4.40 3381 34.47 0 172 Peak HORIZ0NTAL
2 5453.40 51.61 54.00 -2.29 47.87 d4.40 3381 34.47 30 17} Average HORIZONTAL
E) 5470.00 &8.71 74.00 -5.20 £4.03 441 23 24 24.47 S0 172 Peak BORTZONTAL
4 470,00 53.67 34.00 -0.33 49.89  4.41 Z3.84 34.47 20 172 Average HORIZ0NTAL
5 5492.40 121.86 74.00 4.41 33.87 34.47 30 172 Peak HORIZONTAL
& 5402 80 111.3% 34.00 4.41 313,87 34.47 S0 172 Average BORTZ0NTAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. : 8350f 1010
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SPORTON LAB.

Report No.: FR590419-01

Channel 116
1:“]LB'|.|'«|!I {dBuVim) Date: 2015-09-01 Time: 23:06:47
=
120 . o
100} ]
0 r‘"‘lf o FLC CLASS-B PH
[ (¢ [ T~ i 1 Wi 1 [ 1 1 [ | [ -64B
&0 o K 8
ﬂ Vil HEC CLASSB AV
_H_A__‘_,_;._-__“_.-.:L..a-jm ] } ] | M} | :':::::'E
40}
20

5380 5410, 5430, 5450, 5470, 5490, 5510, 5530, 5550, 5570, 5590, 5610, 5630, 5650, 56T0. 5690. 5710, 5730, 5750, 5780
Frequency {MHz)

Limit Ower Read Cablednténng Préamp T/Pos  AfPos
Freq Lewel Linme Limit Lewel Loss Facter Facter Remark Fol Fhase

MHz dBu¥im dBu¥/m dB  dBu¥ dB dBSfm dB deg i

| S454.40 47.25 54.00 -6.75 43.51  4.40 3381 M.47 52 170 Average HOR1ZONTAL
2 S456.80 50.86 74.00 -14.14 S6.12  4.40 33.81 3d.47 52 170 Peak HORIZONTAL
S 5462.40 A1.46 T4.00 -12.54 5772 4.40 3381 3447 5 170 Peak BORIZONTAL
4 S469.60 48.42 54,00 -5.56 44.64 441 3384 M.47 52 170 Average HORIZONTAL
5 5572.80 126.73 122.67 4.44 34.11 34.49 52 170 Peak HORIZONTAL
& 557280 115.81 111.55  4.44 34,11 34 .40 52 170 average BORIZONTAL
7 STA5.00 46.66 S54.00 -7.34 42,10 4.50 34.57 .51 52 170 Average HOR 1 EONTAL
g STAT.20 59.1% 74.00 -14.82 S4.62  4.50 34.57 3.51 52 170 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. - 836 of 1010
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SPORTON LAB. Report No.: FR590419-01

Channel 140

13“I.Evel (dBuVim) Date: 2015-09-01 Time: 23:18:20

120

ter

100}

80 FCC CLASS.B PK

4 GdB
80l ' ' ] ' ' ' 3 FCC CLASSB AV
F—-r_/‘w GdB
a0}
20
5650 S660, 5670, 5680, 5690, 5700, 5710, 5720, 5730, 5740, 5750
Frequency (MHz)
Limit Ower FEead CableAntenna Preamp T/Po: &fPos
Frag Level Line Limit Lewel Loss Factor Factor Remark FPol/Phaze

WHz dBuVim dBuv/im dE  dBuV d8  dBfm iEB deg ol

1 705,00 122,24 [17.84 4,49 34,52 234,51 07 146 Peak HORIZONTAL
2 S705.20 111.31 106.81 4.49 34.52 3451 a7 186 Average HOR IZ0WTAL
3 3725.00 53.82 54.00 -0.1% 49.26 4.50 34.57 24.51 207 186 dwerage HORIEZ0NTAL
4 572540 63,77 74.00 -5.23 &4.21  4.30 .57 3.5 Eli N 146 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. : 837 of 1010
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11Tac MCSO/Nss1 VHT40
Test Engineer Roki Liu Configurations CH 54, 62/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 54
130Leve! (dBuVim) Date: 2015-09-02 Time: 00:59:19
120 !

oo | ﬂw

&0

FCC CLASS-B PK

M’q‘sﬁ w’W ;

50— n,ﬂm}q ”’\ﬂﬂ | 4 FCC GLASS.-B AV
A N A VAT A
40
20
5120 5450, 5170, 5190. 5210. 5230, 5250, 5270. 5200, 530, 5330, 5350, 5370, 5390. 5420
Frequency (MHz)
Limit Ower FRead CablefAntenna Preamp T/Pos AfFos
Freq Level Line Limit Lewvel Loss Facter Factor Remark Pol/Phase
MHz fFu¥n dBuVim dE  dBu¥ dBE  dB/m 1B deg cm
1 5281.40 120.45 117.09  4.32 33.51 324.47 57 201 Peak HORIZONTAL
2 5281.40 110,76 107.40  4.32 33.51 34.47 57 201 Average HORIZONTAL
3 5355.20 66.24 .00 -7.76 62,73 4.35 3363 3447 37 201 Peak HORIZOHTAL
4 5355.20 53 .81 54.00 -0.19 50.30 4.35 3363 34.47 57 201 Aweyage  HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. : 838 of 1010
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SPORTON LAB.

Report No.: FR590419-01

Channel 62
ﬁnlgm (dBuVim) Date: 2015-09-02 Time: 01:05:36
120 I |
¢
100}
= FCC CLASS-B PK
4 | 6dB
60| N 3 _FCCCLASSB AV
40f
20
5210 5240, 5260, 5280, 5300, 5320, 5340, 5360, 5380, 5410
Freguency (MHz)
Limit Ower Bead CableAnterma Preamp T/Pos  &4/Pos
Freqg Level Line Limit Lewvel Loss Factor Factor Remark Fol/Phaze
MHz dBuVim dBuVim dB  dEuV dB  dBim dE deg cm
1 5322.80 117.94 74.00 4.3% 33,57 M.47 55 182 Peak HORIZONTAL
2 532320 107.77 54.00 4,33 33,57 .47 35 182 Awerage HORIZOWTAL
3 5350.40 53.69 34.00 -0.31 50.1% 4.35 33.63 34.47 3 182 Average HOR I Z0NTAL
4 3362.00 68,30 74.00 -5.70 &4.75 4,36 3366 34,47 35 182 Peoak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01
FCC ID: UDX-60041010

Page No.
Issued Date

: 839 of 1010
: Feb. 05, 2016



SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
. . . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 102, 110,
Test Engineer Roki Liu Configurations ) ] i )
134 / Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 102
43pLevel (dBuVim) Date: 2015-00-02 Time: 01:12:46
120 &
100}
o FCC CLASS-B PK
1 4 | / 4B
&0
L3 /“J AL FCC CLASS.B AV
M \Vw - S| GdB
A0f
20
5410 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5580. 5610
Frequency (MHz)
Limit Ower Read Cablednténng Preéamp T/Pos  AfPos
Freq Lewel Line Limit Level Loss Facter Facter Remark Fol FPhase
MHz dBuW¥/iw dBuW/u dB  dBu¥ dB dBfm dB deg =1
| 5460.00 66.55 74.00 -7.42 62.84  4.40 3381 34.47 56 171 Peak BORIZONTAL
2 S460.00 52.21 54.00 -1.70 48.47 4.40 3381 3447 56 I7] Average HORIZONTAL
2 S462.00 53.80 S4.00 -0.11 ASD.15  4.40 33.81 34.47 56 171 Average BORTEONTAL
4 346960 f3.04 74.00 -3.96 64.26 441 3384 34.47 56 171 Peak HORIZONTAL
5 5501.20 107.29 74.00 4.42 3390 34,43 56 171 Peak BORIZONTAL
& 552200 106.73  54.00 4.43 313,95 34458 56 171 Average HORTEONTAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01
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SPORTON LAB.

Report No.: FR590419-01

Channel 110

43pLevel (dBuVim) Date: 2015.09.02 Time: 01:20:22

120 =

i

100}

%0 Y FCC CLASS-B PK
3 I!I|I el | £
....... - | B
&0 q ﬂ FCC CLASSB AV

fidB

40¢

5400 5430, 5450, 5470, 5490, 5510, 5530, 5550, 5570, 5590, 5610, 5630. 5650, 5670, 5700
Frequency (MHz)

Limit Owey Eead Cablesntenna Preamp T/Foi AfPos
Freq Lewvel Line Limli Lewvel Loss Factor Faclor Femark Fal/Phase

MHz dBu¥i/w dBuV/m dE  dBa¥V dE dE/m dB deg [=1

| 3453380 S0.6% 54.00 3,31 48.94 440 33,81 34.47% 49 18] Average HORIZONTAL
2 3456.40 64.15 74.00 -9.82 60.44 440 3381 34.47 49 181 Peak HORIEONTAL
E, 463,00 69.10 74.00 -4.90 £3.33 4.4] 1384 1447 41 18] Pesk BORTZONTAL
4 3470.00 5389 34.00 -0.11 50.11 4.41 33.84 34.47 49 18] Average HORIZONTAL
5 5542 .80 120.6% 116.73  4.43 24.00 24.48 49 18] Peak HORIZONTAL
& 554280 110.29 106.34  4.43 24,00 34.43% 49 18] Average BIRTZ0NTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. - 841 of 1010
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SPORTON LAB.

Report No.: FR590419-01

Channel 134

130 Level {dBuVim) Date: 2015-09-02 Time: 01:28:19

120 1

o FCC CLASS-B PK

| | ﬁ,—\/( | \J\,—“/\ - -
2L . ECC CLASS.E AV

20

5520 5550, 5570, 5500. 5610. 5630, 5650, 5670, 5690. 5710, 5730, 5750, 57V0.  S5700. 5820
Frequency (MHz)

Limit (wer Read CablefAntenna Preamp Ti/Pos  AfPos

Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phase
WHz dEaWa dBuWim dE  dBuV¥ dE  dBim 4B deg Cm
1 5674.80 119.32 714.00 4.45 34,42 34.51 311 182 Peak HORIZONTAL
2 5674.80 109,38 s54.00 4.4% 34.42 34.51 311 182 Average HORIZOWTAL
3 5734.20 68,14 74,00 -5.66 63,50  4.50 34.57 4.5 31 182 Peak HORIZONTAL
4 5734.80 53,70 S54.00 -0.30 49,10 4.50 34.62 34.52 311 182 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. - 842 of 1010
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
) o : ; IEEE 802.11ac MCS0/Nss1 VHT80 CH 58, 106,
Test Engineer Roki Liu Configurations ] ] ) i
122 / Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
43pLevel (dBuVim) Date: 2015.00-02 Time: 02:16:13
120
3
™ Mﬂd
- I | - FCC CLASS-B PK
- L A FCC CLASS.B AV
! il GdB
F__wﬂw W
40} :
20
5040 5100, 5200, 5300, 5400, 5500, 5540
Frequency (MHz)
Limit Owey Eead Cablosnterma Preamp T/Poi  AfPos
Freq Lewel Line Limit Lewel Loss Facter Facter Femark Fol Fhase
MHz dBuW¥iw dBuW¥/u dB  dBu¥ dB dBfm dB deg =1
| 13700 S6.67 W4.00 -17.33 33,653 4.25 3324 3447 33 187 Peak HOR1ZONTAL
2 5150.00 44.64 5400 -9.34 41.58 4.26 3327 3447 53 187 Average HORIZONTAL
S 5323.00 109.47 74.00 432 3357 34.47 53 187 Peak RORITEONTAL
4 232300 99,42 34.00 4.33 2337 ¥4 23 157 Average HORIZONTAL
5 5363.00 71.31 .00 -2.89 AT.TE 4.36 3366 34.47 53 187 Peak HORIZONTAL
& S363.00 5374 54.00 -0.24 50.19 436 3366 34.47 53 187 Average RORITEONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01
FCC ID: UDX-60041010

: 843 of 1010
: Feb. 05, 2016

Page No.
Issued Date




SPORTON LAB.

Report No.: FR590419-01

Channel 106
1mL0"mI:dEI.IWﬂ'I]- Date: 2015-09-02 Time: 02:24:27
120
5
100} 1
L . ( FCC CLASS-B PK
1 fdB
&0 8
d p " FCCICLASS-B AV
) A7 PN N
M\,N\J 7
40f I I
20
5280 5400, 5500, 5600, 5700, STED
Frequency (MHZz)
Limit Ower Read Cablednténng Preéamp T/Pos  AfFPos
Freq Lewel Line Limit Lewel Loss Facter Facter Remark Fol Fhase
MHz dBu¥/im dBu¥/m dB  dBu¥ d8 dB/m dB deg i
| 460,00 a6 72 4,00 728 62,98 4.40 33.B1 34.47 4 177 Peak HORIZONTAL
2 S460.00 5321 54.00 -0.79 49,47 4,40 33.R1 34,47 54 177 Average HORIZONTAL
] S462 00 71.23 4,00 -2.77 £7.49 440 3381 14 .47 54 177 Pesk BORIEONTAL
4 62,00 53,95 34,00 -0.03 30,21 4.40 3381 4.47 -4 177 Average BORIZONTAL
5 5542.00 108.10 74.00 4.43 34,00 3443 4 177 Peak HORIZONTAL
& 5542 .00 97.80 54.00 4.43 34,00 34.48 54 177 Average HORIZONTAL
7 5725.00 45.85 34.00 -8.15 41.29 4.50 24,57 34.51 54 177 Average HORIEONTAL
& ST2E.000 58.33 74.00 -15.67 53.77 450 34.57 34051 =4 177 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 122
1]nlm (dBuVim) Date: 2015-09-02 Time: 02:42:31
120 5
i
= FCC CLASS-B PK
8 B
1
60 i "Mn;\, 3 FOC CLASS-B AV
¥ T L o
it VY . SV I
40f
20
5360 5400, 5500, 5600, 5700, 58040, 5860
Frequency (MHz)
Limit Ower Read Cablednténng Préamp T/Pos  AfPos
Freq Lewel Line Limit Lewel Loss Facter Facter Remark Fol/Fhase
MHz dBu¥im dBu¥/m dB  dBuV dB dBfm dB deg [
| 60,00 84.25 4,00 -9.75 60,31 4.40 3381 34.47 47 172 Peak HBORIZONTAL
2 S460.00 51.55 54.00 -2.45 47.81  4.40 33.R1 34,47 47 172 Average HORIZONTAL
£l S461.00 52.05 54.00 -1.95 48.31 440 3381 M.47 47 1T} Average BORIZONTAL
4 5463.00 A4.06 74.00 -9.94 60.285 4.41 3384 34,47 47 172 Peak HBORIZONTAL
] Se42.00 113,83 109,55  4.47 24.31 34.50 47 172 Peak HORIZONTAL
& 5642 00 10433 100,10  4.47 34.31 34.50 47 17} Average RORTEONTAL
) SM2.00 5355 34.00 -0.45 48.95 450 34,62 3452 47 17} Average HORIZONTAL
& S743.00 AR.B4 T4.D0  -5.14 64.24 0 450 24062 34052 47 172 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss4 VHT20 CH 52, 60,
Test Engineer Roki Liu Configurations
64 [/ Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 52
43pLevel (dBuvim) Date: 2015-09-02 Time: 19:50:33
4
120
100}
80 FCC CLASS-B PK
E
1
. . 4 | FCCCLASSB AV
40|
0

5110 5140, 5160. 5180, 5200, 5220. 5240. 5260, 5280. 5300, 5320, 5340. 5360, 5380, 5410
Frequency (MHz)

Limit Ower Read CableAntenns Preamp T/Po:  AfPos
Freq Lewel Line Limit Lewel Loss Factor Factor Femark Fol/Fhase

MHz dBu¥/m dBuV¥/m 48 dBu¥ d8  dBim dB deg =1

| 214720 62.27 74.00 -11.73 59.21 428 3327 M4 L 182 Peak RORTZONTAL
2 3150.00 43.97 54.00 -3.03 45.91 4.2 33.27 34.47% b 182 Average HORIZONTAL
2 5262.40 111.27 107.95  4.31 33.48 24.47 6 182 Average HORIZONTAL
4 F263.00 122.49 118.37  4.31 3.4 447 B 182 Pesk HORTZONTAL
5 5350L60 53.57 34.00 -0.43 50.06  4.35 23,63 34.47 3 182 Average HORIZONTAL
& 5351.80 A7.44 T4.00 -6.56 63.93  4.35 3363 34.47 56 182 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR590419-01

Channel 60

13_ﬂLE\re1 {dBuVim} Date: 2015-09-02 Time: 19:57:27

120 ! ! I ! 2

100

| | FCC CLASS.B PK

| -6aB

) FCC CLASSIE AV

________'_,_,,..-f" | EdB

40
0
5200 5230, 5250, 5270, 5290. 5310. 5330. 5350. 5370, 5400
Frequency (MHz)
Limit Ower FRead Cablefnterna Preamp T/Poz A/Fos
Freg Level Line Limit Level Loss Factor Factor Fema rk Pol/Phase
Iz dBaWim dBuV/n dg  dBu¥ dE  dB/m dE deg (=™
1 5302.00 108.02 104,62 4.33 33.54 H.47 a2 154 dverage HORIZONTAL
2 305,20 119,69 116,29 4,33 33154 34.47 i 154 Peak HORTZONTAL
3 530,00 71.99 74,00 -2.01 45,48 4,353 31,8} 34,47 62 154 Poak HORIZONTAL
4 3350.00 53,67 54,00 -0.33 50,16 435 33,63 34,47 v} 154 4verage HORTEONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 64
43gLevel (dBuVim) Date: 2015-09.02 Time: 20:05:26
120 ! i
)
100
80

4 FCCCLASSBPK

m !
_'_’,_...-r'"_'_r'- B FCC CLASS-B AV
40
20
8270 5280, 5290, 5300. 5310. 5320. 5330. 5340, 5350. 5360, 5370
Frequency [MHz)
Limit Ower FRead Cabledntenna Preamp T/Po: A&/Pos

Freq Level Line Limit Lewel Loss Factor Factor Fema rk Fol/Fhise

Wz dBu¥im BV dE  dBuV dE  dBim dB deg cm
| 5321.80 117,55 114.12 4,33 3357 34 .47 &0 174 Peak HOR I Z0NTAL
2 5322.20 106.41 102,93 4.33 3357 4.47 a0 1714 Average HORIZONTAL
3 5350020 53,76 54.00 -0.24 50.25 4,35 33,63 .47 1] 174 Average HOR 1 Z0NTAL
4 535360 72.35 T4.00 -1.65 GE.BA 0 4.35 3363 34.47 &0 174 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss4 VHT20
Test Engineer Roki Liu Configurations CH 100, 116, 140/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 100
430 LEvel [dBuVim) Date: 20150902 Time: 20:12:52
120 5
=]

100}

a0 3 FCC CLASS.B PK
G0 : —

1| 4 T FCC CLASS-B AV
= 3

40}

20¢

5450 5460, 5470, 5480, 5490, 5500, 5510, 5520, 5530, 5540, 5550
Frequency (MHz)
Limit Ower Eead Cablesntenna Preamp T/Pos APos
Freq Lewel Line Limit Lewel Loss Faclor Faclor Remark Fal/Phase
WHz dBuvim Abawim 48~ dBuV d8 ~ dbiu dB leg cn

| 345960 67.29 .00 -6.71 632,35 4.40 3131 .47 4% 171 Peak BORIZONTAL

2 SA60.00 50.%6 34.00 -3.44 46,82 4.40 3381 34.47 4% 171 Average HIRIZONTAL

3 S67.80 73.47 4.00 -0.53 £9.69 441 3384 .47 48 171 Peak HOR]Z0NTAL

4 69,80 53,75 54.00 -0.25 492,97 4,41 1384 .47 42 17?1 Average BORIZONTAL

] 5501.80 115.39 74.00 4.4 33,90 34.43 4% 171 Peak HORIZONTAL

fi 5502.20 106.65 54.00 4.4 33,90 3448 as 171 Average  HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 116
4gLevel (dBuvim) Date: 2015.00.02 Time: 20:23:15
B
120
100}
50l FCC CLASS.B PK
A 3 | 618
5
50 9 FOU CLASSE AV
____M_.-—w—""'-_‘dr’ "'“‘"H.,HL 6B
40|
20

Frequency (MHz)

5380 5410, 5430, 5450, 5470, 5490, 5510. 5530, 5550, Sﬁ?ﬁ. 5590, 5610, 5630. 5650, 670, 5690. 5710, 5730. 5750, 5780

Limit Eead Cablesnterma Preamp T/Fos

Freq Lewvel Line Lewel Loss Factor Faclior Remark Fal/Phase

WHz dBu¥/m dBu¥/m dBu¥ dB  dB/m dB
| S452.80 66.34 74.00 62.62 4.40 3381 .47 Peak HORIEONTAL
2 SA60.00 52.1% 34.00 4844 4.40 323,81 A7 Average HORIZONTAL
3 47000 6837 74.00 64.50 441 31384 A7 Peak BORIZONTAL
4 5470.00 53.85 s54.00 50.17  4.41 33.34 .47 Average HORIEONTAL
5 5573.60 113.33 109,32 4.44 24,11 49 Average HORIZONTAL
i 5581 .60 12353 119.41  4.45 34,16 .49 Peak BORIZONTAL
7 S715.00 43.52 s4.00 -S5. 43,95  4.50 34.57 .51 Average HORIEONTAL
g 5732.00 A2.32 74.00 - 57.771  4.50 34.57 52 Poak BORIZONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 140
ﬂﬂLﬁeq {dBu\im) Date: 2015-09.02 Time: 20:38:56
120 : | - 1
4
100 ™y
- 3 FCC CLASS.E PK
6B
. ) FCC CLASS-B AV
40
20
5650 HE660. HET0. 630, S690. 5700. 5710, EF20. 5730. 5740, 5750
Frequency (MHz)
Limit  Ower PRead CableAntenna Preamp T/Pos  &4/Pos
Freq Level Line Limit Level Loss Factor Factor Fema rk Pol/Phase

Iz dBaWim dBuV/n dg  dBu¥ dE  dB/m dE deg (=™

| 3702.00 117.61 113,11 4.49 34.52 .31 42 171 Peak HORIZONTAL
2 5702.20 106.35 101.85 4.49 3453 34 3] 41 171 4verage HORTZ0NTAL
3 372500 73,93 .00 -0.07 &9.37  4.50 34.57 34.3] 42 171 Peak HORIZ0NTAL
4 5723.00 5367 .00 -0.33 4911 4.50 34.57 .31 41 171 Average HORTZ0NTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss4 VHT40 CH 54, 62
/ Chain 5 + Chain 6 + Chain 7 + Chain 8

Test Engineer Roki Liu Configurations

Channel 54

1 MLE\I'EI {dBuVim) Date: 2015-09-02 Time: 21:5913

100} k‘r_

FCC CLASS-H PK

' ¥ FdB
gl — ! / . \ l — T

40
20
5120 5150. 5170. 51%90. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5420
Frequency (MHz)
Limit Ower FRead CableAnienna Preamp T/Poz A4/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Fhase
MHz dBaWim dBuV/fa d8  dBu¥ dB  dBfm dB dog CiL
1 5266.40 105 .40 L0 0B 4031 33,48 347 284 171 #verage HORIZONTAL
2 5278.40 116.58 113,22 4.3 3151 3447 284 171 Peak HORTZ0NTAL
3 5350.00 69.78 M.00 -4.22 &6.27  4.35 3361 .47 284 171 Poak HORIZONTAL
4 330,00 53.84 34,00 0.0 30,33 4.35 3363 .47 284 171 Awerage HORTZONTAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 62
1:1.1]"% {dBu\im} Date: 2015-09.02 Time: 22:07:51
120 o
2
100 ]
50 4| FCC CLASS-B PK
| 6dB
. al | FCC CLASS-B AV
40
20
5210 5240, 5260. h2B0. 5300, 5320. 5340, 5360, 5380. 5410
Frequency {(MHz)
Limit Ower FRead Cabledntenna Preamp T/Po: A&/Pos
Freq Level Line Limit Lewel Loss Factor Factor Remark Fol/Fhise
Wz dBu¥im dBuVinm dE  dBuV dE  dBim iE deg cm
| 520020 114,33 110.93 4,33 3354 34 .47 283 203 Peak HOR I Z0NTAL
2 5302.40 104.01 100,41 4.33 3354 34.47 283 203 Average HORIZONTAL
3 5350.00 53,85 54.00 -0.15 50.34 4,35 33,63 34.47 283 203 Average HOR1EZONTAL
4 5352.40 73.61 T4.00 -0.3%0 T0.10 4.35 33,63 34.47 2R3 202 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss4 VHT40 CH 102, 110,
Test Engineer Roki Liu Configurations
134 / Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 102
43pLevel (dBuVim) Date: 2015-09-02 Time: 22:1507
120 E
100}
80 = ' FCC CLASS-B PK
0 i ' FCC CLASS.B AV
_.um_.___,_,_.-u—'"_’“_'-‘- . i
40}
20
5410 5440, 5460, 5480, 5500. 5520, 5540, 5560, 5580, 5610
Frequency (MHz)

Limit Ower Bead CableAntenna Preamp T/Pos  ASPos
Freq Lewel Line Limit Lewel Loss Factor Factor Femark Fol/Fhase

MHz dBu¥/m dBu¥/m 48 dBa¥ d8  dB/m dB deg CR

6000 71.45% 74.00 -2.55 67.71 A0 3381 3447 &2 210 Peak BORTZ0NTAL
Mal.00 51.69 34.00 -2.31 Al 23081 447 62 210 Average HORIZONTAL
5465.00 70.96 74.00 -3.04 67.13 Al 3384 2447 62 210 Peak BORIZONTAL
sdeg. g0 5391 H4.00 -0.00 ‘ 1384 3447 g 210 Average  BORIEONTAL
2203.60 103.73 09 43 430 33,93 .48 62 210 Average HORIZONTAL
5520.80 114.89 110,99 A3 33,95 3448 62 210 Peak BORIZONTAL

[ W Y P
]
=
—
Tk

B £ P B Lo P
.

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 110

43pLevel (dBuVim)

Drata: 20150902 Time: 22:22:47

120

100¢

a0

FCC CLASS.B PK

40¢

0

FCCCLASS-B AV

5400 5430, 5450, 5470. 5490

Frequency (MHz)

5510, 5530. 5550. 5570, 5590. 5610. 5630.

5650. 5670, 5700

[= R Y

Limit Ower Eead CableAnténni Preimp T/Fo: AFos
Fréq Lewvel Line Limit Lewel Lot Factor Factor Remark Pol/Phaze

MHz dBu¥/m dBu¥/m dB  dBa¥ dB  dBim dB deg [
545220 6781 74.00 -4.19 64.07 4,40 3381 34.47 59 233 Peak RBORTZONTAL
o000 51.87 4.00 -2.13 43.13  4.40 23,51 34.47% 2 233 Average HOR1ZONTAL
3468 B0 60.00 T4.00 -3.00 £5.213 441 33,84 34.47 54 133 Peak HORIEZONTAL
5470.00 53.93 54.00 -0.07 50.15 4.41 313,84 34.47 59 133 Average HORTEONTAL
2323600 10428 100,57 4.44 34,06 34.49 =4 233 Average HOR1Z0NTAL
5554.20 115.81 111.80 4.44 24.06 34.49 54 133 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 134
13;;'-“&' {dBu\im} Date: 2015-09.02 Time: 22:31:38
120 B
1
100 |
%0 | FCC CLASS.BPH
3 | | -6dB
. n FCC CLASS B AV
IR B
40
20
5570 5500, 5620. 5640, 5660, HEB0. &T00. K720. 5740, 5TTO
Frequency (MHZ)
Limit  Ower PRead CableAntenna Preamp T/Pos  &4/Pos
Freg Level Line Limit Level Loss Factor Factor Femark Pol/Phase

iz dBaWim dBuV/in dg  dBu¥ dE  dB/m dE deg Cn

| 3673.60 103,85 99. 46  4.43 34,42 34.51 al 184 dverage HORIZONTAL
2 5680.80 114.51 110,12 4.48 34 .43 34.35] a0 184 Peak HORTZ0NTAL
3 3725.60 69,50 74,00 -4.50 &4.94  4.50 34,57 34.3] al 184 Poak HORIZONTAL
4 5726.40 5380 .00 -0.20 4924  4.50 34.57 34.31] a0 184 Average HORTZ0NTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11Tac MCSO/Nss4 VHT80 CH 58, 106,
Test Engineer Roki Liu Configurations
122 / Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
43pLevel (dBuVim) Date: 2015-09-02 Time: 23:44:56
120
3
100f 4
= [ FCC CLASS-B PH
, i
B0 - | FCC CLASS-B AV
1 M____N_w—”‘””' ——
L r—————T ]
4o} !
20
5040 5100, : 5200, 5300. S4040). S500. 5540

Frequency {MHz)

Linit Ower PRead CableAntenna Preamp T/Pos APos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Fol/Fhasze

Hz dBu¥/m dBu¥/m 48 dBa¥ d8  dBim dB deg Cn

1 13600 45.90 54.00 -8.10 42.88 425 3324 W47 295 18] Average RORTZ0NTAL
2 214400 al.20 74.00 -12.10 353.84 4.26 33.27 34.47 293 18] Peak HORIZONTAL
2 5315.00 10%.84 105.41  4.33 33.57 24.47 295 18] Peak BORIZONTAL
4 53200 0730 03.87 4.33 3357 M7 205 18] Average  BORIZONTAL
3 3334.00 Sl.66 54.00 -2.34 48.15 4.35 33.63 34.47 295 18] Average HORIZONTAL
& 5379.00 73.93 74.00 -0.07 70.34  4.37 33.69 34.47 295 18] Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 106
1:“.ILEr'.l'«EI {dBuvim) Date: 2015-09-02 Time: 23:53:33
120
-]
100f 1 5
50 13 ' FCC CLASS.B PK
1 f J ! ! | GdB
7
50 Z FC CLASS-B AV
Mﬂ# | \'—“j—““———._._______‘___._____z; GdB
A0} - }
20}
5280 5400, 5500, 5600, 5700, 5780
Frequency (MHz)

Limit OQwey Read Cableantenn: Preamp T/Pos APos
Freq Level Line Limit Lewel Loss Factor Factor Remark Fol/Fhase

MHz dEuVim dEuVin d8  dBu¥ dB  dBEim 4B deg cn,

| SAAD.00 2.04 74.00 -1.06 £Q.20 440 323.R1 3447 57 174 Peak HORIEONTAL
2 Sa0.00 51.67 54.00 -2.3%3 47.93  4.40 33.81 3447 37 174 Average HORTZONTAL
3 469,00 73089 .00 -0.11 TOLID 441 33.B4 3447 27 174 Peak HORIZONTAL
4 460,00 S1.B1 54.00 -2.19 4B.03 441 3234 3447 57 174 Average HORIZONTAL
5 553400 9&.75 54.00 4.4% 3400 34.4% 57 174 Average RORITEONTAL
f S42.00 109,95 74,00 4.43 2400 34.4% 27 174 Peak HORIZONTAL
7 ST25.00 58.56 74.00 -15.44 S54.00 450 24.57 34051 57 174 Peak HORIEZONTAL
8 ST5.00 46 82 54.00 -7.18 42.26 450 3457 34.51 57 174 Average RORIE0NTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 122
1:“.ILB'||I'«EI {dBuVim} Date: 2015-09-03 Time: 00:02:48
120
5
]
100f 1)
- FCC CLASS.-B PK
T3 . J g EdB
60
L e T FOC CLASS-B AV
- _——] BdR
——— T I
40
201
5360 5400, . 5500, 5600, 5F00, 5800, 5860
Frequency (MHz)
Limit Ower Eead Cableantenna Preamp T/Po:  ASPos
Freq Lewel Line Limit Lewel Lozs Facter Factler Remark PolPhase
MHz dBu¥/m dBu¥/m dE  dBaV dE dBE/m dB deg [
| 5458.00 69.99 74.00 -4.01 66.25 4.40 33,81 34.47 &0 163 Peak HORIZONTAL
2 460,00 50,75 34.00 -3.25 47.01 4.40 33.81 34.47 &l 163 Average HORIZONTAL
) 3E67.00 A8.95 74.00 -5.05 63.17 4.41 33.84 34.47 a0 163 Peak RORTZONTAL
4 S470.00 52.11 54.00 -1.89 48.33 4.41 33.84 3447 &l 163 Average HORIZONTAL
5 S570.00 111.01 106.95 444 24,11 34.49 &0 163 Peak HORIZONTAL
& 558700 101.73 9761 4.45 .16 3449 a0 163 Average BORIEONTAL
7 5T25.00 53,92 54,00 -0.08 49,356 4,50 34,57 34.5] &0 163 Average BORIZONTAL
& 57T40.00 AE.16 74.00 -5.84 63.56 450 34,62 34,32 &l 163 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Straddle Channel
Temperature 26°C Humidity 57%
) o : ) IEEE 802.11a CH 144/ Chain 5 +
Test Engineer Roki Liu Configurations ) ] )
Chain 6 + Chain 7 + Chain 8
Channel 144
130Leve! (dBuVim) Date: 2015-09-01 Time: 16:11:02
120 F
100}
80 FCC CLASS-B PK
4 GAB
60} Y 5 FCC CLASS-B AV
p—— mmz s =
40
20
5470 5600, 5700, 5800, 5900, 5970
Frequency (MHz)
Limit Ower Fead CableAntenna Preamp T/Po:  afPos
Frag Level Line Limit Lewel Loss Factor Factor Remark Fol/Phaze

MHz dBuV/m dBu¥im dB  dBuV df  dBE/m 4B deg cm

5725.00 127.23 122.67 4.50 34.57 34.51 149 Peak HOR IZONTAL
725,00 116,82 112.26 4,50 34.57 24,351 189 Average HOR IZ0WTAL
3850.00 52.34 34.00 -1.66 47.41 4.54 34.93 34.54 189 #verage HOR IZ0NTAL
3854.00 &2.39 24.00 -3.61 £3.39 4,35 34.99 34.54 189 Peak HORIZONTAL

o a0 B
[FETWEPPTYIE
= o
i

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%

IEEE 802.11ac MCSO/Nss1 VHT20 CH 144 /
Test Engineer Roki Liu Configurations

Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 144

130Leve! (dBuVim) Date: 2015-09-01 Time: 23:27:16
120 :
100

go| — \ ' FCC CLASS B PK
GAE

mr’\[ﬂ \/\\% *
01— T T T FecciAssBav

40}
20
5520 5550. 5570. 5590. 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5920
Frequency {MHz)}
Limit Ower BEead CableAnterna Preanp T/Po:  AfPos
Freg Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase
WHz dBuVim dBav/m 46 dBu¥ dB  dB/m dB  dez £
1 5725.60 127.71 12315 4,50 34.57 34.51 in7 145 Peak HORIZONTAL
2 572560 116.90 112,34 4.50 34.57 34,51 07 185 Average HORIZOMTAL
3 5852.00 48.30 34.00 -5.70 43.37  4.54 34,93 .54 207 185 Awerage HOR IZONTAL
4 5856.00 A2.86 74.00 -11.14 57.86 4.55 34.90 34.54 o7 185 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss1 VHT40 CH 142/
Test Engineer Roki Liu Configurations
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 142
130Leve! (dBuVim) Date: 2015-09-02 Time: 01:36:05
120 r
100
& B FCC CLASS-B PK
¥ 3 6B
- /_“J\/Jw | %ﬂ e ciisss
__.____,.r'_"\"“_“_‘f BB
40
20

1
2
3
4

ltem 1, 2 are the fundamental frequency at 5710 MHz.
Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Fregq Level Line Linit

Freguency (MHz)

5510 5540, 5560. 5580. 5600, 5620. 5640. 5660. 5680. 5T00. 5720. 5740, 5760, 5780. 5800. 5820. 5840. 5860. 5880. 5910

MHz fFu¥n dBuVim dB

3714.80 133,58 7
5714.80 113,40 5
Sb56.40 68,10 74.00 -5.90

Limit Ower FRead Cablefntenna Preamp AlPos
Level Loss Factor Factor Remark Fol/FPhaze
dBu¥ dB 1B cm
19.08 4.49 34,51 193 Paak HORIZOMTAL
0,10 4.49 34.51 193 Average HORIZOHTAL
63,10 4.55 34,54 19% Peak HORIZONTAL
48,50 4,55 34,54 193 Average HORTZONTAL

SB56.40 52.50 54.00 -0.41

Report Format Version: Rev. 01
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SPORTON LAB.

Report No.: FR590419-01

Temperature

26°C

Humidity

57%

Test Engineer

Roki Liu

Configurations

IEEE 802.11ac MCS0/Nss1 VHT80 CH 138/
Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 138
13':'l.e-.lp,-l (dBuVim) Date: 2015-09-02 Time: 02:53:12
120 p
100
s FCC CLASS-B PK
WW V\(Vwm\m 3 EdB
50 ,-’\,A_M N 4 FCCCLASS-BAV
Mﬂv i A GdB
40
20
5440 5500 5700, 5800, 5000, 5940
Frequency (MHz)
Lim1t Read Cablefntenna Freamp T/Fos AfFos
Freq Level Line Limit Lewvel Loss Facter Factor Remark FPol/Phase
Wz dBa¥n dBu¥im dBul dB  dBim 1B deg Cm
1 5675.00 106,68 102.20 4,48 34.42 34.5]1 09 202 Average HORIZONTAL
2 S676.00 116,66 112,27  4.4% 34.42 34.51 309 202 Peak HORIZOMTAL
3 S856.00 69.38 74.00 -4.62 64.30 4,55 34,09 34 54 04 202 Peak HORIZONTAL
4 SE56.00 5387 .00 -0.13 48,87 4.55 34.99 34534 309 202 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss4 VHT20 CH 144 /
Test Engineer Roki Liu Configurations
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 144
13ﬂ|_gl.re| (dBuvim} Date: 2015-09-02 Time: 20:48:40
3
120 -
2
]
100
80 FCC CLASS.B PK
3 | Gl
60 | Fdcciasss av
L i S
40
20

5620 5550. 5570. 5590. 5610. 5630. 5650. 56T0. 5600. 5710. 5730. 5750. 5770. 5790. 5310. 5330. 5350. 5870. 5890. 5020

Frequency (MHZI)
Limit 0{wer PRead CableAntenna Preamp T/Pos AfPos
Freq Lewvel Line Limit Leval Losz Factor Factor Femark Pol/Phase

WHz dBa¥/m dBuV/m dg  dBu¥ dB  dB/m 4B deg ="

| 5713.60 123 .66 74.00 4.49 34,50 34.31 44 168 Peak HORIZONTAL
3 372140 113,06 54.00 4.50 34,57 .51 44 168 Average  HORIZONTAL
3 3830.00 68,24 74.00 -5.76 63.31 4.34 34,93 34.54 44 168 Poak HORIZ0NTAL
4 5850.00 51.63% 54.00 -2.37 46.70 454 34,93 34 54 44 163 4verage HORTZ0NTAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss4 VHT40 CH 142/
Test Engineer Roki Liu Configurations
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 142
13.1:|LM (dBuvim} Date: 2015.09.02 Time: 22:38:10
120! | b

100

FCC CLASSB PK

r-f"/ | \4 ]
o ,/ | 1 FCC CLASS.B AV

N el

" 4 . Bl

5510 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5360, 5830. 5910
Frequency (MHI)

Limit Ower FRead Cablednterna Preanp T/Po: A&/Pos

Freq Level Line Limit Lewel Less Factor Factor Remach FPol/FPhise
MHz dBuVim dBuVim dE  dBuV dE  dBim dE deg cm
571320 108 .26 103,76 4,40 1452 34,51 49 L Average HORIEONTAL

21
FT21.20 118,34 11378 4,50 .37 34,51 49 21} Peak HOR 1 ZONTAL
385080 53,76 54.00 -0.24 48.83 454 3403 34 54 49 211 Average HOR | Z0NTAL
5851.60 AB.73 P4.00 -5.27 6380 4.54 34,93 34.54 49 21} Peak HOR: 1 ZONTAL

e e B

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
) o : ) IEEE 802.11ac MCSO/Nss4 VHT80 CH 138 /
Test Engineer Roki Liu Configurations ] ] i )
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 138
13ﬂ|_g-\re| (dBuvim) Date: 2015.09.05 Time: 00:42:35
120
2
1
100
- . FCC CLASSB PK
B0 e —
T3 FCC CLASS-B AV
— BB
40
20
5440 5500, 5600, S700. 5200, 5900. 5940
Frequency (MHZ)
Limit Ower EREead Cabledntenna Preanp T/Poz AfPos
Freq Level Line Limit Lewel Less Facter Factor Rematk Pol/Fhase
WHz dBuTim dBuVim dE  dbuV dE  dB/m dE deg cm
1 S678.00 101.65 CoOT2e 4048 3441 3451 313 2108 Average HOR I EONTAL
2 5714.00 112 .39 FIDG.39  4.49 34.52 34.51 313 219 Peak HOR1ZONTAL
3 3851.00 53.97 54.00 -0.03 49.04 454 34,03 34 54 113 219 Average HORIZ0NTAL
4 5854.00 71.61 w400 -2.390 &5.61 455 34.90 34.54 313 219 Peak HOR1ZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

For 802.11ac MCSO0/Nss2 VHT80+80 Mode

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0O/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 1/CH 42+106/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 42
13pLevel [dBuVim) Date: 2015-09-08 Time: 19:38:31
120
4
100} 4
\adl
80 FCC CLASS-B PK
? HdB
&0 1 6
1 o Pt FCCCLASS-BpW
| ey i T 5 =
40|
20

5060 5000, S50, 51300 5450, 5470, 5990, 5210, 5230, 5250, S52F0. 5290. 5310, 5330 5360
Frequency (MHz)

Limit Ower Read CableAnténnd Preamp T/Pos AfPos
Freq Lewel Line Limit Lewel Loss Factor Factor Femark Fol/Fhase

MHz dBu¥/m dBu¥/m 48 dBa¥ d8  dBim dB deg (=1

1 213800 53.30 S4.00 -0.41 350.57 4.253 3324 M.47 287 147 Average BORTZ0NTAL
2 2140.40 a3.10 74.00 -3.90 65.04 4.26 33.27 34.47 187 147 Peak HORIZONTAL
2 5241.80 93.11 94,83  4.30 33.45 34.47 287 147 Average HORIZONTAL
4 5243.00 108.72 105.44 430 3245 .47 287 147 Pezk HORTZONTAL
3 3330.00 46.65 54.00 -7.31 43.17 4.35 33.63 34.47 187 147 Average HORIZONTAL
& 5352.40 58.11 74.00 -15.89 54.60 4.35 33.63 34.47 287 147 Peak BORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 106
13pevel (dBuVim) Date: 2015.09.08 Time: 19:50:10
120
6
VOV
80 ‘ FCC CLASS.B PK
. Z
B0 8
3 ik FOC CLASS-B AN
40}
20f

5330 5360, 5380, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620. 5640, 5660, 5680, 5700, 5730
Frequency (MHz)

Limit Ower FEead Cablesnternna Preamp T/Pos APos
Freq Lewel Line Limit Lewel Loss Facter Factor Remark Pol Phaze

MHz dBu¥/m dBu¥/m dB  dBa¥ dE dE/m dB deg [

| 5447.60 66.15 T4.00 -7.85 62.41  4.40 3381 447 il 135 Peak BORIZONTAL
2 3447.60 51.22 54.00 -2.78 47.48  4.40 3381 34.47 70 135 Average HORIZONTAL
E, ME6.00 53.75 54.00 -0.25 4997 4.4] 3384 1447 70 135 Average HBORTZONTAL
4 S470.00 69.24 74.00 -4.76 65.46  4.41 21384 3447 70 135 Peak HORIZONTAL
3 3506.00 95.02 91.18 4.42 33.90 34.48 70 125 Average HORIZONTAL
& 3526.00 105.37 101.47  4.43 33,95 3443 70 135 Peak BORTZONTAL
7 STI5.00 45.75 S4.00 -8.25 41.19  4.50 14.57 34.51 70 135 Average HORIZONTAL
& STA5.B0 58,92 v4.00 -15.08 54.34  4.50 34.57 3,51 70 135 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 2/ CH 42+122/

Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 42

Level {dBuVim)

Date: 2015-09-08 Time: 20:05:50

130
120

100¢

B0}

Ni

FCC CLASS-B PK

M

5
FCC CLASS-B AV

40¢

20f

VNN~ L8

5010 5040, 5060, 5080, 5100, 5120, 5140. 5160, 5180, 5200, 5220. 5240, 5260, 5280, 5300. 5320. 5340, 5360, 5380. 5410
Frequency (MHz)

Limit Ower Eead Cablesnterma Preamp T/Pos A&Pos
Freq Lewel Line Limit Lewel Loss Factor Faclor Remark Fal/Phase
1Hz dBu¥im dBuVin d8  dBuV d8 ~ db/u dB leg cn
S142.40 53,77 s4.00 -D.23 50071 4.26 3327 M .47 292 265 Average HORI1ZONTAL
5150.00 69.09 74.00 -4.91 6&.03  4.26 3327 3447 202 265 Peak HIR1ZONTAL
522020 106.94 103,701 4.30 33.4) 34.47 241 165 Peak HORTZONTAL
S230.80 97,53 04.33  4.30 33.42 3447 292 265 Average HORIZONTAL
5350.00 55.99 74.00 -15.01 3535.43%  4.35 33.63 34.47 202 265 Peak HORIZONTAL
5350.00 47.44 54.00 -6.56 43.93  4.35 33,63 3447 iy 165 Average HORTEONTAL

O e e b e

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 122

Level {dBuVim)

Date: 2015-09-08 Time: 20:15:25

130
120

100f

80¢

Ln

KJ‘V\ (7

W™ | B

FCC CLASS-B PK

a1 1] =

FCC CLASS-B AV

5410 5440. 5460, 5480, 5500, 5520, 5540. 5560, 5580, 5600, 5620. 5640. 5660, 5680, 5700, 5720. 5740, 5760, 5780, 5810

Frequency (MHZ)

Limit Owey Bead Cableanternmaz Preamp T/Pos AfPos
Freq Lewvel Line Limit Lewel Loss Facter Factor Femark Fol/Phaze

MHz dBuW¥/m dBuVin dB  dBu¥ dB  dBEim dB ieg =
544840 40,86 S4.00 -4.34 45,92 4.40 331 .47 57 146 Average HORIZONTAL
25320 62.36 4.00 -11.64 5862 440 3381 447 37 146 Peak HORIZONTAL
Mea. B0 66.03 .00 -TF.97 62,23 4.41 2384 34.47 37 146 Peak HOR1ZONTAL
S460.20 52.24 34,00 -1.76 4846  4.41 33.R4 3447 57 146 Average HORIZONTAL
550840 101.97 54 A5 445 316 34.49 57 146 Average RORTEONTAL
339,20 112,258 74, e 445 3416 24.49 27 146 Peak HOR1ZONTAL
5T2T.60 6E.A0 74.00 -5.60 63.B4 4.50 3457 34.51 57 146 Peak HORIZONTAL
STE.40 5373 5400 -0.27 40,17 4.50 1457 314.5] 57 146 Average RORTEONTAL

L

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0O/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 3/CH 424138/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 42
43pLevel (dBuVim) Date: 2015-09-08 Time: 20:26:18
120
3
100} 4
80 FLCC CLASS-B PK
1 GdE
&0 9 {
1 . FEC CLASS-B AV
EENPNY; | S =N &p
40|
0
5010 5040, SO60. 5080, 5100. 5920, 5140. 5160. 5180. 5200. 5220. 5240. 5260, 5280. 5300. 5320, 5340. 5360. 5380. 5410

Frequency (MHz)

Limit Ower Read CableAntenna Preamp T/Po: APos
Freq Lewel Line Limit Lewel Loss Factor Factorx Femark Fol/Fhase

Mz dBu¥/m dBuW/m 48 dBuV 48 dBim 4B deg (=4
| 214920 66.91 74.00 -7.09 G385 4026 3127 1447 i 206 Peak RORTZONTAL
2 3150.00 5376 54.00 -0.24 50.70 426 3327 34.47 03 206 Average HOR]ZONTAL
3 5234.00 108.35 105,10 4.30 33.42 24.47 103 206 Peak BORIZONTAL
4 223400 97.75 04350 4.30 1342 3447 0% 206 Aveyage  BORIZONTAL
3 3334.00 47.57 54.00 -6.43 44.06 435 33.63 34.47 ELIE] 206 Average HOR]ZONTAL
& 5350.60 50.31 74.00 -14.69 55.80 4,35 33,83 34.47 03 206 Peak BORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR590419-01

Channel 138

ﬂﬂl.e'urei {dBuVim} Date: 2015-09-08 Time: 20:36:13

120

3 =

100

FCC CLASS.B PK

| N V4 \/\/-\ ST
- ' ﬂv/‘\ /"\/j ' | ' ' v'f\ FLASS B AV

FCC 4
Y VT

5400 5520, 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 58300, 5320. 5340, 5860. 5390
Frequency (MHZ)

Limit Ower Read CableAntenna Preamp T/Pos AFPos
Freq Level Line Limit Level Loss Factor Factor Foema rk Pol/Phase

Iz dBaWim dBuV/in dg  dBuV dE  dB/m dE deg (=™

| 666,00 102,52 54.00 447 34.37 3.35] 37 142 dverage HORIZONTAL
2 5669.20 112.57 74.00 4.4% 34,41 34.5] 57 142 Peak HORTZ0NTAL
3 3830.00 68,96 T4.00 -5.04 &4.03  4.34 34,93 34,54 a7 142 Peak HORIZONTAL
4 S850.00 53.66 54.00 -0.34 48,73 454 3493 34 54 a7 142 4verage HORTZ0NTAL

ltem 1, 2 are the fundamental frequency at +5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0O/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 4/ CH 58+106 /
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
43pLevel (dBuvim) Date: 2015-09-08 Time: 20:48:41
120
4
100} - ! /-\/_‘\/13W
80 | FCC CLASS.B PK
v B
6ot . 3 FCC CLASS-B AV
e b
40— { { |
0

5140 5170, 5190. 5210, 5230, 52%0. 5270, 5200, 530, 5330, 53%0. S5370. 5390, 5410, 5440
Frequency (MHz)

Limit Ower Bead CableAntenna Preamp T/Po: AfPos
Freq Lewel Line Limit Lewel Loss Factor Factor Femark Fol/Fhase

MHz dBu¥/m dBuW¥/m 48 dBa¥ d8  dBim dB deg =1

1 2100 56,73 74.00 -17.27 G367 4.26 3127 1447 103 168 Peak BORTZ0NTAL
2 2150.00 44.29 54.00 -9.71 41.23 4.26 33.27 34.47% 303 168 Average HORIZONTAL
2 5319.40 96 83 93.45  4.33 3357 34.47 203 168 Average HORIZONTAL
4 3321.80 106.40 o lgz.or 433 3357 M.4AT 0 ME 168 Pesk HORTZONTAL
3 3360.200 53.87 34.00 -0.13 30.36 4.35 33.63 34.47 303 165 Average HORIZONTAL
& 5361.40 70.0% 74.00 -3.92 66.33 436 3366 34.47 03 168 Peak BORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 106

1:“:'LB"MI {dBuVim} Date: 2015-09-08 Time: 21:05:40

120

100

80 FCC CLASS-HB PK

3 | ! ! | ! | ! e

I

p B FOC CLASS-B AV
meﬂr,ulv‘,u_f, _v EdB
| ! | W

40

0

5380 5410, 5430, 5450, 5470, 5490, 5510. 5530, 5550, 5570, 5590. S5610. 5630, 5650 S680
Frequency (MHz)

Limit oOwer PRead CableAnténna Preamp T/Pos ASPos
Fréq Lewvel Line Limit Lewel Loz Factor Factor Remark Pol/Phaze

WHz dBu¥/m dBu¥im 4B~ dBu¥ d8  dB/m a8 leg cn
i 544720 51.0% 54.00 -2.07 47.20 440 33 81 34 .47 &4 140 Average BORIZOMTAL
2 S449.60 65.42 .00 -5.58 61.68  4.40 3381 M.47 &4 140 Peak HOR I ZONTAL
3 S464.00 68.27 .00 -5.73 64.49  4.41 3384 34.47 64 140 Peak HOR1ZONTAL
4 S467.00 53.70 S4.00 -0.21 S0.001 441 3384 .47 B4 140 Average BORIZONTAL
5 S506.00 95.50 54,00 4,42 33,90 .45 o4 140 Average HOR1ZONTAL
fi 5526.40 105.72  74.00 4.43 313,95 3448 64 140 Peak HORI1ZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 5/CH, 58+122/

Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 58

130 Level {dBuWim)

Date: 2015-09-08 Time: 21:18:38

120

100¢

a0}

FCC CLASS.B PK

40¢

200

] FCC CLASS-B AV

5090 5120, 5140, 5160, 5180, 5200, 5220, 5240, 5260, 5280, 5300. 5320, 5340, 5360, 5380, 5400. 5420, 5440, 5460, 5490
Frequency (MHz)

Limit Ower Eead Cablesntenna Preamp T/Pos APos
Freq Lewel Line Limli Lewel Loss Faclor Faclor Remark Fal/Phase

MHz dBu¥im dBuVin d8  dBuV d8 ~ dBim dB leg cn
5153000 56.50 74.00 -17.50 53.44 424 33,27 447 203 199 Peak BORIZONTAL
5150.00 44.49 34.00 -9.51 41.43  4.26 33.27 3447 203 199 Average HIRIZONTAL
5314.00 105.79 102.36  4.33 33.51 .47 2143 199 Peak HORT2ONTAL
3314.00 95,12 02.69 4,33 33,57 .47 203 199 Average HORIZONTAL
354,80 70.10 74.00 -3.90 66.59 4.35 33.63 34.47 203 199 Peak HORIZONTAL
5354 .80 53.67 S54.00 -0.33 AD.16  4.35 33.63 3447 293 199 Average HORTEONTAL

O e e b3 e

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 122
430Level (dBuVim) Date: 2015.00-08 Time: 21:28:33
120
B
5
" A
0 FCC CLASS.B PK
1 3 { =, | G
S E A M =uir FCC CLASS-B AV
A0}
20f

O ] T L e Lk e

5410 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620. 5640. 5660, 5680, 5700, 5720. 5740. 5760, 5780, 5810
Frequency (MHZ)

Limit Owey Bead Cableantermaz Preamp T/FPos AfFos
Freq Lewvel Line Limit Lewel Loss Factor Facter Femark Fol/Phaze

MHz dBuW¥/m dBuVinm dB  dBu¥ dB  dBEim dB deg =
542520 66.61 .00 -7.30 62,05 4,35 3375 .47 57 142 Poak HORIZONTAL
2520 53.75 .00 -0.25 5009 438 3375 .47 37 141 average HORIZONTAL
o680 63.81 .00 -3.19 &2.03 4.41 2384 34.47 37 142 Peak HORI1ZONTAL
470,00 52.11 S4.00 -1.89 48.33 4.41 3384 34.47 57 142 Average HIRIZONTAL
550840 101._83 9771 4.45 .16 3449 57 142 Average RORIEONTAL
606,80 111.30 107.23  4.46 24.21 24.30 27 142 Peak HOR1ZONTAL
ST25.00 65.93% 74.00 -5.02 61.42  4.50 34.57 34.51 57 142 Peak HORIZONTAL
S8 40 52 86 54.00 -1.14 48.30 4.50 1457 314.5) 57 141 &verage HORTZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 6/ CH 584138/

Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 58

130 Level {dBuvim)

Date: 2015-09-08 Time: 21:38:35

120

100¢

B0y

dad

FCC CLASS.B PK
] e

=

FCC CLASS-B AV

20f

5090 5120, 5140. 5160, 5180, 5200, 5220. 5240, 5260, 5280, 5300. 5320, 5340, 5360, 5380, 5400. 5420, 5440, 5460, 5490
Frequency (MHz)

Limit Ower Eead Cablesntenna Preamp T/Pos APos
Freq Lewel Line Limli Lewel Loss Factor Faclor Remark Fal/Phase
MHz dBu¥im dBuVin d8 ~ dBuV d8 ~ dBim dB leg cn
S1ES.60 44,64 S54.00 -9.34 41.66 4.24 33,21 3447 05 175 Average HORIZONTAL
S137.20 56.33 W.00 -17.67 353.31 4.25 33.24 .47 305 175 Peak HIRIZONTAL
5277.20 106.52 103,16  4.33 33.51 34.47 s 175 Peak RORTEONTAL
319,60 096,23 02.95  4.33 33,57 .47 05 175 Average HORIZONTAL
358,80 69.34 400 4.4 6603 4.35 3363 34.47 305 175 Peak HORIZONTAL
5350 680 53.63 54.00 -0.37 SD.12  4.35 3383 .47 s 175 Average HORTEONTAL

O e e bl e

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 138

ﬂmLE\reI {dBuVim} Date: 2015-09.08 Time: 21:53:33

120

100 - :

- | ' L | FCC CLASSB PK

| 1 m I . \:[\/\/\ | | 4 | &gB

50 . {/\\/-\ o~ __;\.‘FC-C TLASS.-B AV
A A Y L N I I I I I A

M Gl

5490 5520. 5540, 5560, 5580, 5600. 5620. 5640, 5660. 5680, 5700, 5720, 5740, 5760. 5780, 5800, 5820. 5840, 5260. 5800
Frequency (MHz)

Limit Ower FRead Cabledntenna Preamp T/Po: A&/Pos

Freq Level Line Limit Lewel Leoss Factor Factor Femark Fol/Fhise
MHz dBuVim dBuVim dE  dBuV dE  dBim 4B deg cm
| 567240 107,78 10330 4 .48 34.42 34,51 118 253 Peak VERTICAL
2 567240 97.90 . 03.&0 4 .48 .42 34,51 335 253 Average VERTICAL
3 S850.00 53,75 54.00 -0.15 48.82 4,54 34.93 34,54 138 253 Average VERTICAL
4 585080 éR.01 74.00 5.00 &63.0% 4.54 24,03 34.54 333 253 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 7/ CH 58+155/

Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 58
43pLevel ([dBuvim) Date: 2015-09-08 Time: 22:01:00
120
3
100} |
L FCC CLASS.B PK
5 TR
50 : 1 AL 6 FEC CLASSB AV
- ;
40}
20}

5090 5120, 5140, 5960, 5180, 5200, 5220, 5240, 5260, 5280, 5300. 5320, 5340, 5360, 5380, 5400. 5420, 5440, 5460. 5490
Frequency (MHz)

Limit Ower Eead Cablesnterma Preamp T/Pos A&Pos
Freq Lewel Line Limli Lewel Loss Faclor Faclor Remark Fal/Phase
MHz dBu¥im dBuVin 48 dBuV d8 ~ dBim dB leg cn
S131.60 44,62 S4.00 -9.35% 41.60 4.25 3304 .47 05 170 Average HORIZONTAL
513640 57.26 .00 -16.74 .24 4.25 3324 .47 305 170 Peak HIRIZONTAL
S318.80 106.55 103,12 4.33 33.51 34.47 s 170 Peak HORTEONTAL
5319.60 97,23 03.80 4.33 33,57 .47 305 170 Average HORIZONTAL
535800 70.24 7400 -3.74 6673 4.35 3363 3447 305 170 Peak HORIZONTAL
5358 B0 5387 S4.00 -0.1% 50.38 435 3363 34.47 s 170 Average HORTEONTAL

O e e b3 e

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 155
43pLevel (dBuVim) Date: 2015-09.08 Time: 22:12:11
120
d
100} 5
0 I J\N \q FCC CLASS-B PK B4
T3 = EdR
1 L+ 1!  —
} 7
0 ) | FCC CLASS-B AV B4
e M LEF, | '::'i
40}
201
5525 2600, ai0o, 5800, 5200, G025
Frequency (MHZ)
Limit Owey Bead Cableanternmaz Preamp T/Pos AfFos
Freq Lewvel Line Limit Lewel Loss Factor Factor Femark Fol/Phaze
MHz dBuW¥Wim dBuVin dB  dBu¥ d8  dBEim dB deg =
| STI0.00 69.20 74.00 -4.6]1 &4.89 4,40 34,52 34051 56 Il Poak HORIZONTAL
2 aT11.00 5382 S4.00 -0.18 40.32 440 3451 14.5] S 160 Average HORIZONTAL
3 3T25.00 68,73 8.20 -9.47 84,17 4.50 24.37 34.51 36 160 Peak HORI1ZONTAL
4 5T71.00 105 81 101.00 4.52 24.73 34.53 56 lal Peak HORIZONTAL
5 5771.00 95.32 an. &0 4.5 473 3453 56 160 Average HORTZONTAL
b 832,00 66,72 7820 -11.4% 61.79 4.34 24,93 34.54 6 160 Peak HOR1ZONTAL
7 586600 62.36 T4.00 -11.64 57.36 4.55 34,00 3454 56 lal Peak HORIZONTAL
& S860.00 48.25 54.00 -5.75 43.25  4.55 34.99 3454 56 160 Average HORTZONTAL

ltem 4, 5 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0O/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 8 /106+138/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 106
1:-.ulm (dBuVim) Date: 2015-09-08 Time: 22:2507
120
B
NV
a0 r FCC €LASS-B PK
i
60 n —~ L FCC FLASS-B AV
AN i IR A
M
40 | |
0
5280 5400. 5500 5600 5700. 5780

Frequency (MHz)

Limit Ower Read CableAntenna Preamp T/Po: APos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Fol/Fhasze

MHz dBu¥/m dBu¥/m 48 dBa¥ d8  dBim dB deg (=1

| 460,00 6825 74.00 -3.63 6£4.61  4.40 381 24.47 E] 173 Peak BORTZ0NTAL
2 al.00 53.74 54.00 -0.26 30.00 4.40 3Z3.81 34.47% 31 173 Average HBORIZONTAL
2 5461.00 &92.97 74.00 -4.03 66.23 4.40 3381 34.47 51 173 Peak HORIZONTAL
4 M4 00 5305 3400 -0.05 5017 4,41 . 3447 21 173 Average  BORIZONTAL
3 3343.00 97.21 93.26  4.43 4.00 34.4% 31 173 Average HORIZONTAL
& 5563.00 107.29 103,28  4.44 24.08 24.49 51 173 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 138
1mL0"ﬂ!l {dBuVim} Date: 2015-09-08 Time: 22:55:50
120
[i]

100f 1 &

— FCC CLASS-B PK

+ . | . . . | 6dB
&0 g
et P N FCC CLASS-B AV
_,_—__i"u/-\‘N \/ S0 e ! o M - ek

A0} ! ! I

201

5340 5400, 5500, 5600, 5700, 5800, 5900, 6000, 6040
Frequency (MHz)
Limit Ower Eead Cableantenna Preamp T/Pos  ASfPos
Freq Lewel Line Limit Lewel Lozs Facler Facler Remark Pol Phaze
MHz dBu¥/m dBuV¥/m dB  dBaV dE dBE/m dB deg =1

| 460,00 68,24 74.00 -5.76 64.50  4.40 313,81 34,47 37 160 Peak HORIZONTAL

2 S460.00 52,92 54.00 -1.05 49.1% 4.40 33.81 34.47 57 160 Average BORIZONTAL

E, 6320 53.32 54.00 -0.48 49.74 441 3384 1447 37 160 Average  HORIZONTAL

4 S464.60 69.11 74.00 -4.80 £5.33  4.41 33,84 3447 1 160 Peak HORIZONTAL

5 665,84 095.B6 34.00 4.47 34,37 34.51 31 160 &verage HORIZONTAL

& Sala_ 31 10598 74.00 4.49 34.47 34.51 37 160 Feak RORTEONTAL

7 5851.00 47.54 54,00 -6.46 42.61 4.54 34,93 3454 7 160 Average BORIZONTAL

& Se21.00 59.50 74.00 -14.50 54.36 456 3514 34,36 37 160 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 9/ CH 106+155/

Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 106
43pLevel (dBuVim) Date: 2015.09-08 Time: 23:23:53
120
6

100} 5

30| ( FCC CLASS.B PK

17 7] GdB

. J: " FCC CLASS-B AV
40| E

20|

5130 5200, 2300, 5400, 2500, 5600, 5700. 5800, 5830
Frequency (MHz)
Limit Owey Bead Cableantermsz Preamp T/Pos AfFes
Freq Lewvel Line Limit Lewel Loss Factor Factor Femark Pol/Phise
JHz dBuVim dBoWim 48 dBuV dB  dBim dB ieg o

| 544360 67.42 400 -6.5% 63,72 4.30 3378 M .47 47 174 Peak HORIZONTAL

2 S460.00 5285 54.00 -1.15 49.11 4,40 3381 34.47 47 174 Average BORIZONTAL

3 Me2. 80 69,37 .00 -4.43 63,79 4.41 31234 3447 47 174 Peak HOR1ZONTAL

4 S464.40 53,95 S4.00 -0.05 S0L17  4.41 33B4 .47 47 174 Average HORIZONTAL

3 52360 9697 0307 4.43 33.95 3448 47 174 Average HORIZONTAL

] 3563.60 107.44 102,45 4.44 34.06 34.49 47 174 Peak HOR1ZONTAL

7 ST25.00 6£7.05 .00 -5.95 £2.49  4.50 3457 34051 47 174 Paak HORIZONTAL

3 STA5.00 52.42 54,00 -1.58 47.86  4.50 3457 34.5] 47 174 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 155
1mLB"mI:dBIW]‘I‘I‘I]- Date: 2015-09-08 Time: 23:46:01
120
]
- e m e ey E .........................................................................................
80 [( m FCC CLASS-B PK B4
4 51T GdB
: ' 109
. ) L FCC CLASS.B AV B4
Y : y A ik
ot S I B [ S S
20
5375 5500, 5600, S700. 5800, 5800, 6000, 6100, 6175
Frequency (MHz)
Limit fwer Read Cabledntenna Preamp T/Fos ASFos
Freq Lewvel Linme Limit Level Loss Factor Factlor Eemark Fal/Phase
MHz JBa% m dBavim 48~ dBav d8 ~ dB/u dE deg cn
| 60,00 6625 T4.00 -F.72 O62.54 440 33.B1 3447 o4 137 Peak HORIZONTAL
2 SA60.00 52.47 S4.00 -1.53 48.73 440 33.B1 3447 54 157 Average HORIEONTAL
S S462.00 53.00 54.00 -1.00 49.26 4.40 33.81 34.47 o4 157 Average HORTEONTAL
4 63,60 6241 74.00 -4.59 65.63 441 3384 3447 54 137 Peak HBORIZONTAL
5 ST0RE.60 AR.03 74.00 -5.07 &£4.43  4.40 34,52 34051 54 157 Peak HORIZONTAL
& S708.60 53.84 S4.00 -0.14 4936 4.40 3450 34.5] 24 157 Average HORTEONTAL
7 ST25.00 A5.75 TE.2ZD -9.45 64,19 4.50 3457 34051 o4 137 Peak HBORIZONTAL
B ST750.B4  05.3% 00,78  4.50 4.6} 3452 54 157 Average HORIZONTAL
4 5771.32 105.43 100.71 4.5 34.7% 34.53 54 157 Peak BORIEONTAL
10 S850.00 o4.30 78.20 -13.70 59,57 4.%4 34,93 4.4 o4 137 Peak HBORIZONTAL
11 SE60.000 A3.02 74.D0 -10.9% SE.02 455 324.99 34 54 54 157 Peak HORIZONTAL
12 SH6T7.80 4900 54.00 -5.00 44.00 455 34,90 34 54 54 157 Average BIRIZONTAL

ltem 8, 9 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 10/ CH 122+155/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 122
13pvel (dBuVim) Date: 2015-09-09 Time: 00:44:31
120
5
100| - - W
A
sof

FCC CLASS.B PK

6B

ECC CLASSB AV
VV ~ W Bl

5210 5300, 5400. 5500, 5600. ST00. 2300, S900. G010
Frequency (MHz)

Limit Owey Bead Cableantermsz Preamp T/Pos AfFes
Freq Level Line Limit Level Loss Factor Facter Remark Pol/Phase

MHz dEuVim dEuVin d8  dBu¥ dB  dBEim dB deg o

| S460.00 55.001 74.00 -15.99 54.27 4.40 33.81 34.47 32 169 Peak HORIZONTAL
2 460,00 47.00 34.00 -7.00 43.26 4.40 23.81 32447 32 169 Average BORTZ0NTAL
3 Me2.00 46.92 54,00 -7.08 43.18 4.40 3381 34.47% 22 169 Average BORIZONTAL
4 5465.20 58,43 74.00 -15.52 S54.70 441 3384 34.47 52 169 Peak BORIZONTAL
] 240040 106.24 102.08 446 34,21 24.49 2 169 Peak BORTZ0NTAL
B 263580 96.64 92.36  4.47 24.31 34.50 3 1689 Average BORIZ0NTAL
7 5725.00 £9.21 74.00 -4.78 6d4.66  4.50 3457 34.51 52 169 Peak HORIZONTAL
& 575.00 3:.B7 S4.00 -0.1F 49.31  4.50 M4.57 MU5] L 169 Average  HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 155
13“L0'|ﬂ!| {dBuVim} Date: 2015-09-09 Time: 01:09:48
120
5
100} .
80| {fvm FCC CLASS-B PK B4
&3 6B
g
60 AE | [ FCC CLASS B AV B4
A EdR
40
201
5375 5500, 5600, 5700, 5800, 5900, 6000, &100. G175
Frequency (MHz)
Limit Ower Eead Cableantenna Preamp T/Pos  ASPos
Freq Lewel Line Limit Lewel Lozs Facter Facler Remark Pol/Phaze
MHz dBu¥/m dBuV¥/m dE  dBaV dE dBE/m dB deg [=1
| ST0.20 53,92 S4.00 -0.0% 49,42  4.49 34,52 3451 =0 150 Average BORI1ZONTAL
2 5TI3.40 6B.B4  74.00 -5.16 64.34  4.49 34,52 34.51 50 159 Peak BORIZONTAL
) ST25.00 A%.65 7R.20 -9.55 A4.07  4.50 34.57 34.5] 30 159 Peak HORTEONTAL
4 ST71.00 95,73 78.20 4,52 34,73 3453 50 159 Average HORIZONTAL
5 5771.16 105.99 78.20 4.52 34,73 34,53 0 159 Peak HORIZONTAL
& 5851 .60 66.27 78.20 -11.93 61.34 4.54 34,93 34 54 30 159 Peak RORITEONTAL
7 S871.20 49,50 54,00 -4.41 44.54 4,55 35.04 34.54 50 159 Average BOR1ZONTAL
& 5872.60 A3.43 74.00 -10.57 5B.3%  4.55 3504 3.4 50 159 Peak HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 11 /CH 138+155/

Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 138
13ﬂ|_g-|rg| (dBuVim) Date: 2015.09-09 Time: 01:28:01
120
1
" VIV 2
.. FCC CLASSB PK
/J U \ 4 GdB
- . /3 FCCCLASS-B AV
I AN A MY VSN
40
20
5440 £500. 5600. S700. 5300, 5900. 5940
Frequency (MHz)
Limit Ower FRead Cabledntemnna Preamp T/Po: A&/Pos
Freq Level Line Limit Lewel Less Factor Factar Remack FPol/FPhise
WHz dBuVim dBuVim dE  dBuV dE  dBim iE deg cm
| 5699 00 109,10 ID4.65 4,49 34.47 34,51 50 185 Peak HOR 1 Z0NTAL
2 5719.00 99.1% 04,62 4.50 24.57 34,51 S0 185 Average HORIZONTAL
3 SE50.00 5384 54.00 -0.016 48591 4,54 314,93 34 .54 30 185 Average HOR 1 Z0NTAL
4 5851.00 AR.23 MO0 -5.77 63.30  4.54 34,03 34.54 50 135 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 155
1:“]|_e-\re| {dBu\im} Date: 2015.09.09 Time: 01:39:37
120
1
100 b
"
80
3
| U - 4 UNI-15.407 RY B4 3M
'\J GdB
mj\/\/\/\/\/- \Ya
40
20
5525 5500, 5700, 5800, 5900, 6025
Frequency [MHz)
Limit Ower FRead Cabledntemna Preamp T/Po: A&/Pos

Freq Level Line Limit Lewel Loss Factor Factor Femark Fol/Fhise

Wz dBu¥im dBuVin dE  dBuV dE  dBim dE deg cm
| 575020 108,63 I04.0%  4.50 34.62 34.52 b1 164 Peak HOR 1 Z0NTAL
2 5750.84 OR.02 04.32  4.50 34.62 34.52 56 164 Average HORIZONTAL
3 SE51.00 7169 TE.20 -6.51 6676 4,54 34,03 34 .54 b1 164 Peak HOR | Z0NTAL
4 5872.00 AB.03 &85.20 -0.17 &62.98 4.55 35.04 34.54 56 164 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 12/ CH 42+58 /

Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 42
130Lm {dBuVim) Date: 2015-09-09 Time: 01:53:23
120
4
100 3
L FCC CLASS-B PK
4 J E 5B

0 1] q FCC CLASS-B AV

/-\f\/f\l \ e
A0f |
20

4910 5000. 5100. 5200. 5300. 5400. 5510
Frequency (MHz)
Limit Ower BRead CableAntenna Preimp T/Po:  AfFos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Fol/Fhase
MHz dBu¥/m dBuW¥/m dB  dBaV d8 dB/m dB deg [=1

I 312000 6A6.11 74.00 -7.89 63.05 426 3317 34.47 299 134 Peak HORTZONTAL
2 S150.00 52.08 34.00 -1.92 49,02 4.26 23.27 34.47 299 234 Average HORIZONTAL
3 5230.40 O6.646 03.41 4.30 33.42 34.47 200 234 Avorage HORIZONTAL
4 Sii4 16 106.81 103.56 430 33.41 2447 460 134 Peak HORIEONTAL
3 3337600 53,63 .00 -0.37 50012 4.35 2363 34.47 299 234 Average HORIZONTAL
) S5358.B0 6BE.02 7400 -5.0% £4.51  4.35 3363 34.47 200 234 Poak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 58
43pLevel [dBuVim} Date: 2015-00.09 Time: 02:16:25
120
3
100} ]
%0 W FCC CLASS-B PK
B 64dB
. 2
3 FCC CLASS B AV
1 BdB
J— _._rﬁ-.-/-'\/-d
40f
20
4990 5100, 5200, 5300, 5400, 5500, 5500

Frequency (MHz)

Limit ©Ower FRead CableAntenni Preamp T/Pos AfPos
Fréq Lewvel Line Limit Lewel Lot Factor Factor Remark PolfPhaze

MHz dBuY¥/m dBu¥/m df  dBu¥ df  dBim dB deg Ch

1 513520 47.88 54,00 -6.11 44,86 425 3324 447 20 247 Average BORTEONTAL
2 2140.00 a0.93 74.00 -13.05 57.89 4.26 323.27 34.47 29 247 Peak HORIZONTAL
2 5315.80 106.61 103,15 4.33 33.57 34.47 39 247 Peak HORIZONTAL
4 S318 80 0s 02 03.49 4.33 3337 .47 20 247 Average BORTEONTAL
5 5356.00 33.81 34.00 -0.19 50.30  4.35 3343 34.47 b 247 Average HORIZONTAL
& 5357.20 A%.65 74.00 -4.31 66.17 4.35 33.63 34.47 9 247 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 13/ CH 106+122/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 106
13pvel (dBuVim) Date: 2015-09-09 Time: 02:25:13
120
5
100 B
f W
80

FCC CLASS-B PK

I3
I8
i ! ! | ! b
L 7
b FCC CLASS.B AV
T ———~ay AV
I T r——
40}
201
5230 5300, 5400, 5500, 5600, 5700, 5830
Frequency (MHz)
Limit Owey Bead Cableanterwsz Preamp T/Pos AfFPes
Freq Lewvel Line Limit Lewvel Loss Factor Factor Bemark Fol/Phise
MHz dBuVim dBuVim d8  dBu¥ dB  dBim dB ieg o
| S460.00 67.97 7400 -&6.03 A4.23  4.40 331 .47 52 I69 Poak HORIZONTAL
2 S460.00 5343 54.00 -0.57 49.89 440 3381 34.47 v 169 Average HORIZONTAL
3 364.00 69,00 F4.00 -4.9]1 &3.3]1 4.41 31334 3447 32 169 Peak HOR1ZONTAL
4 546400 53,61 S4.00 -0.390 40,83 4.41 33 R4 .47 52 169 Average HORIZONTAL
5 S562.40 10854 104.55 4.44 24.06 24.49 s 169 Peak HORIZONTAL
] 336480 97.33 03.47 4.44 34.11 34.49 32 169 Average HOR1ZONTAL
7 ST20.20 61.11 74.00 -12.89 S5&.55  4.50 34,57 34.51 52 164 Paak HORIZONTAL
& AT30.40 47.098 S4.00 -6.01 43.43 450 3457 M52 5 169 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. - 891 of 1010
FCC ID: UDX-60041010 Issued Date : Feb. 05, 2016



SPORTON LAB.

Report No.: FR590419-01

Channel 122
13!]"“' {dBuvim) Date: 2015-09-09 Time: 02:36:30
120
[
100} 5\{
80/ FCC CLASS.B PK
3 Al
| | i | | .
0 8
- FCCCLASSB AV
W EdR
\r—\.,_\_j'h\_._ 648
40
20
5310 5400, 5500, 5600, 500, 5800, 5910
Frequency (MHz)
Limit Ower Eead Cableantenna Preamp T/Pos  ASPos
Freq Lewel Line Limit Lewel Lozs Facler Facler Remark Pol Phaze

MHz dBu¥/m dBuV¥/m dB  dBaV dE dBE/m dB deg =1

| 3580 6373 74.00 -8.25 62.01  4.40 33.81 34.47% 63 145 Peak BORIZONTAL
2 360.00 52.71 54.00 -1.29 48.97 4.40 3381 34.47 63 148 Average HORIZONTAL
E 463 60 6B.2%8 74.00 3.7 64.30 4.4] 213 84 34 47 &3 148 Peak RORTZONTAL
4 S463.60 5361 S4.00 -0.30 49,83 4.4] 213,84 3447 63 145 Average BORIZONTAL
3 3586.00 97.94 93.82  4.45 34,16 34.49 65 148 Average HORIZONTAL
& S606.40 108 .09 103,93 4.46 34.21 34.30 &3 148 Peak BORTZONTAL
7 STI7.60 47.90 54,00 -6.00 43,43 4.50 34.57 34.51 63 145 Average HORIZONTAL
: 57T30.00 60.24 4.00 -13.76 55.68  4.50 34.57 34.51 65 145 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

<For Radio 2 Beamforming Mode >

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss1 VHT20
Test Engineer Roki Liu Configurations | CH 52, 60, 64 /
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 52
43 Level (dBuVim) Date: 2015-09-11 Time: 01:58:26
120 ] |4
3—1-..-
100}
o FCC CLASS-B PK
] d
| || FcCCLASS B AV
+ P
40
20

5110 5140. 5160. 5180. 5200. 5220. 5240, 5260. 5280. 5300, 5320, 5340, 5360, 5380. 5410
Frequency (MHz)

Limit  Ower Bead Cablesntenna Preamp T/Pos  AfPos
Fregq Leével Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuVim dBuVim d8  dBuV 48  dBim dB deg [=1

| 515000 57.06 74.00 -16.94 54.00 426 33.27 34.47 316 199 Peak HORTEONTAL
2 S150.00 43.34 34.00 -10.66 40.28 428 13,27 34.47 114 199 Average HORTZONTAL
3 5257.00 106.23 102.95  4.30 33.45 24.47 314 199 Average HBORIZONTAL
4 3264.20 118.9] 115.59  4.31 353.48 34.47 il6 199 Peak HORTEONTAL
5 5350.00 44.9% 34,00 -9.07 41.42 4.35 13,43 34.47 il4 199 Average HORIZONTAL
& 5363.20 A1.4% 74.00 -12.52 57.93  4.386 3366 34.47 314 199 Peak BORIZONTAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. - 893 of 1010
FCC ID: UDX-60041010 Issued Date : Feb. 05, 2016



SPORTON LAB. Report No.: FR590419-01

Channel 60

Hnl.evel {dBuVim) Date: 2015-09-11 Time: 02:14:08

120 | | 2

50 FCCCLASS-B PK

2
. FCC CLASS-B AV

GdB
_u_.____,_...-—'-"""'_/f \"—N'\_Aﬁ_..\ 4
m I! }
20
5200 5230, 5250, 5270, 5290. 5310, 5330. 5350, 5370. 5400
Frequency (MHz)
Limit Ower Read Cable#fntenna Preamp T/Pos 4/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Fol/FPhase

MHz fFuVn dBuVim dE  dBu¥ dB  dB/m 1B deg cm
1 5295.20 106.45 102.05  4.33 33.54 34.47 36 L85 Average HORIZOMTAL
2 520560 118,70 115,30 4.33 33.54 34.47 36 185 Peak HORIZOMTAL
3 335040 60,08 74.00 -13.82 56.57 4,35 33,63 .47 36 185 Peak HORIZOMTAL
4 537480 45.27 .00 -3.7% 41.72  4.36 33.66 3447 36 185 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 64

Hnl.evel {dBuVim) Date: 2015-09-11 Time: 02:23:48

120 { 1

8 FCCCLASS-B PK

. | _ | -6dB
2 FCC CLASS-B AV

4 G0B
_,.——-’"—"_r—) \""_M - _ |
40 | |
20
5220 5250, 5270, 5290, 5310, 5330. 5350, 5370, 5390, 5420
Frequency (MHz)
Limit Ower Read Cablefntenna Preamp T/Pos 4/Pes

Freq Level Line Limit Level Loss Facter Factor Remark Fol/Phase

WHz dEaWa dBu¥im dE  dBu¥ dE  dBfim 4B deg Cm
1 5326.80 117.56 114,09 4,34 33.60 34,47 51 144 Peak HORIZONTAL
2 5326.80 106.15 102,68 4.34 33,60 34.47 51 144 Average HORIZONTAL
3 3351.20 60,46 74.00 -13.54 56,95 4,35 33,63 3447 31 144 Peak HORIZOWTAL
4 S5352.00 47.84 54,00 -46.16 44,33 4.35 3363 3447 51 144 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 100,
Test Engineer Roki Liu Configurations | 116, 140/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 100
43pLevel (dBuVim) Date: 2015-09-11 Time: 02:40:36
120 B
]
100
=] | FCC CLASS B PK
601 | FEECI.ASSI.EIAU
40
20
5400 5430. 5450, 5470, 5490, 5510, 5530 5550, S570. 5600
Frequency (MHz)

Limit  Ower FBead Cablesntenna Preamp T/Pos  AfPos
Freg Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MHz dBuVim dBuVim d8  dBuV 48  dBim dB deg [=4

| S457.60 47.90 54.00 -6 001 44.25 440 32381 34.47 55 142 Average HORIEONTAL
2 S460.00 &0.62 74.00 -13.38 S56.88  4.40 33,81 34.47 55 141 Peak HORTEONTAL
3 S466.40 49,69 54.00 -4.31 45.91 441 3.4 3447 55 142 Average HORIZONTAL
4 S468.80 61.74 74.00 -12.24 57.9% 4.41 33.84 34.47 335 142 Peak RORIEONTAL
5 5493.00 107.94 104.00 4.42 33,90 34.47 3 141 Average HORIZONTAL
f 550480 117.80 114.05 4,42 33,90 34.45% 55 142 Peak HORIEZONTAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 116
130 Level (dBuVim) Date: 201509-11 Time: 02:55:39
120 5
8
100}
80 FCC CLASS-B PK
: 8
- 7 HCC CLASS.B AV
4 ‘—{/_P,.../ \__\___\ — || GHB
40f
20

5380 5410, 5430, 5450, 5470, 5490, 5510. 5530. 5550, 5570, 5590. 5610. 5630, 5650, 5670, 5690. 5710, 5730, 5750, 5760

Frequency (MHz)

o TN P P

Limit fwer Read Cablednténng Préamp T/Pos  AfFPos
Freg Lewel Line Limit Level Loss Facter Factor Femark Fol/Fhase

MHz dBu¥/m dBu¥/m dB  dBu¥ dB dB/m dB ag [
Ml6.80 57.99 74.00 -16.01 34.33  4.38 23,75 34.47 24 157 Peak HORIZONTAL
S460.00 44.36 54.00 -2.64 40.62 4.40 323,81 34.47 4 157 Average HORIEONTAL
S463.60 57.527 74.00 -16.47 53,75  4.4]1 23 84 3447 54 157 Peak HORIZONTAL
247000 4445 4.00 -9.32 40,70 4.41 23.34 34.47 >4 157 Average HOR1Z0NTAL
5575.20 115.02 113.96  4.44 24.11 34.49 4 157 Peak HORIEZONTAL
S577.60 10700 . 102.95 4,44 34011 3449 54 157 Avesage HORTEONTAL
SHA5.00 45.23 54,00 -3.7% 40.67  4.50 24.57 34051 4 157 Average HORIZONTAL
ST25.00 5B.07 74.00 -13.93 53.51 4.50 24.57 34.51 54 157 Peak HORIEONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 140
130 Level (dBuVim) Date: 2015-09-11 Time: 03:04:57
1
120
2
i
100} !
80 FCC CLASS-B PK
6dB
/J \\ |
) I ' ' I ' 1 1 FCC CLASS B AV
J_'_,_,_-_,—'—d—“—""-‘——'—'"’f -\-\f GdE
,W
40}
20
5650 5660, 5670, 5680, 5600, 5700, 5710, 5720. 5730, 5740, 5750
Freguency (MHz)
Limit Ower Bead CableAnterma Preamp T/Pos  &4Pos
Froeg Level Line Limit Lewel Loss Factor Factor Remark Fol/Phasze
WHz dBuVim dBuV/m d8  dBuV 4B dBMm iB deg cm
1 5697 .40 120,58 116,13 4,49 34.47 34.51 114 197 Feak HORIZOWTAL
2 5702.00 109,12 I04.63 4,49 34.52 34.51 114 197 #Average HORIEONTAL
3 5725.00 51.23 S4.00 -2.77 46.67 4.50 34.57 .51 214 197 Average HOR1Z0NTAL
4 5725.40 s4.30 74.00 .9.70 59.74 4.50 34.57 34.51 114 197 Poak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer Roki Liu Configurations CH 54, 62/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 54
13“|_e\r¢| (dBuVim) Date: 2015-09-11 Time: 14:36:05
120 o
1
100}
= FCC CLASS-B PK
//_/J \\ | -
60 : ' ' FCC CLASS B AV
_'__d__"_"/ M,__“__u_3 GdB
A0}
20
EATO E300 I 5240, 5260, 5280, 5300, 5320, 5340. 5370
Freguency (MHz)
Limit Ower FEead CableAntenna Preanp T/Po:  &afPos
Frag Level Line Limit Lewel Loss Factor Factor Remark Fol/Phaze
MHz dBuV/m dEuVim dg  dBuV dE  dBE/m 4B deg cm
1 273,60 103.76 100.44 4.31 3348 .47 118 179 Average HORIZONTAL
2 274,00 116,36 112,24 4,31 33,48 4,47 18 179 Peak HORIZ0MTAL
3 5350.00 47.93 S54.00 -6.07 44.42  4.35 3363 34.47 218 170 Awvarage HOR IZ0NTAL
4 53351.60 aA.05 74.00 -7.95 &2.54 4,35 33,63 3447 318 170 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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o Report No.: FR590419-01
Channel 62
13n"""“’¢' (dBuVim) Date: 2015-09-11 Time: 14:50:13
120 i
100} T (
- N FCC CLASS-B PK
b EdB
50| 3| | FCC CLASSBAV
I _ _ _ [ T 6B
40}
20
5210 5240, 5260, 5280, 5300, 5320. 5340, 5360, 5380. 5410
Freguency (MHz)
Limit Ower Bead CableAnterma Preamp T/Pos  &4Pos
Freqg Level Line Limit Lewvel Loss Factor Factor Remark Fol/Phaze
WHz dBuVim dBuv/im dB  dBuV dB  dBim iB deg cm
1 5312.80 114.97 111.54  4.33 3357 34.47 119 182 Peak HORIZOWTAL
2 3312.80 102.48 99,05 4,33 3357 14,47 119 182 Average HORIEONTAL
3 5350.00 53.81 S4.00 -0.19 50.30 4.35 33.63 34.47 310 182 Average HORIZ0NTAL
4 5352.80 70.48 74.00 -3.52 &6.UT 4,35 33,63 34.47 319 182 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO0/Nss1 VHT40
Test Engineer Roki Liu Configurations | CH 102, 110, 134/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 102
ﬂulml {dBuVim) Date: 201509141 Time: 150727
120 5
| W
80 FCC CLASS-B PK
13
L I FCC CLASS.B AV
A0f
20
5410 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5580. 5610
Frequency (MHz)
Limit Ower Read Cabledniénng Preéamp T/Fos  AfPos
Freq Lewel Lime Limit Lewel Loss Facter Facter Remark Fol/Fhase
MHz dBuW¥iw dBuW/ i dB  dBu¥ dB dBfm dB deg Cit
| 5920 67.60 74.00 -5.40 63,86  4.40 23,81 34.47 295 310 Peak HOR1ZONTAL
2 S460.00 50.95 3400 -3.05 47.21 4.40 33.B1 34.47 205 310 Average HORIZONTAL
S S469_ 60 6208 74.00 -5.92 £4.30 441 3384 34.47 295 310 Peak HORIZONTAL
4 e9.60 33,83 4.00 -0.17 0.0 4.41 2334 34.47 295 310 Average HORIZONTAL
5 Sd9a B0 117.84 11401  4.42 323,90 34.47 205 310 Peak HORIZONTAL
& 5526 80 101.72 07 82 4.43% 3305 34 4% 195 30 Average HORTZONTAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 110
1meal {dBuWim}) Date: 20150911 Time: 15:20:07
120 : 5
[

100} ! i ! ! i "\(’J
80 | FCC CLASS-B PK

1 :
.= FCC CLASS-B AV

:’__Hj'_'_'___.—'—'—"_'_ GdB
A0f
20
5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5650
Frequency (MHZz)
Limit Ower Eead Cablesnterma Preamp T/Pos AfPos
Freq Lewvel Line Limili Lewel Loss Factor Faclor Remark Fal/Phase
MHz dBu¥iw dBuV/m dE  dBa¥ dE dE/m dB deg [=1

I 5456.40 632.07 74.00 -10.93% 52,33 440 33,81 34.47 07 184 Peak HORIBONTAL
2 SAA0.00 483.36 S4.00 -5.64 44.62  4.40 323081 34.47 07 184 Average HORIZONTAL
S Se6. B0 A].62 T4.00 -12.38 5T.84 4.4] 3384 3447 07 184 Peak HORIZONTAL
4 5470000 48.7% 54.00 -5.22 45,00 441 33.B4 M4.47 07 184 Average HORIEZONTAL
5 5546.40 117.67 113,72 4.43 24,00 324.45% 07 184 Peak HORIZONTAL
& 5553.20 104.15 100,14 4.44 34,06 34.49 7 184 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 134
13“|_e\re| [dBuVim) Date: 2015-09-11 Time: 15:32:54
120 1 - | 1
2
100} ! r’V/
= FCC CLASS-B PK
6dB
Y
i . FCC CLASS-B AV
40}
20
5570 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5770
Frequency (MHz)
Limit Ower PRead CableAntenna Preamp T/Pos &FPos

Frag Level Line Limit Lewel Loss Factor Factor Fema rk FPol/Phaze

WHz dBuVim dBu¥ia dB  dBuV dB  dBfm dE deg cm
1 565640 117.44 113.11  4.47 34.37 34.51 i3 243 Peak HORIZONTAL
2 S666.40 103,95 99,63  4.47 34.37 34,51 £l 5] 03 Average HOR IECNTAL
3 F725.00 51.06 34.00 -2.9%4 46.30 4.50 34.57 3.3l 3 283 Awerage HOR | Z0NTAL
4 3726.40 64.25 .00 -9.75 50.69  4.50 34.57 3.5 i03 243 Peak HOR IZONTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss1 VHT80
Test Engineer Roki Liu Configurations | CH 58, 106, 122/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
13pLevel [dBuVim) Date: 2015-09-11 Time: 17:11:13
120
3
100 .
=]
80 FCC CLASS-B PK
L h _ L FCC CLASS.B AV
2 e S
40 "
20
5040 5400, 5200, 5300, 5404, 5500. 5540
Frequency (MHz)

Limit Ower Read Cablesnterma Preamp T/Fos  AfFos
Freq Lewel Line Limit Level Loss Factor Factor Femik Fal/Fhase

WHz dEavim dBuvim 4B~ dBuv dE ~ dBEfm 4B leg o

| ¥124.00 Se.80 P4.00 -17.20 53,78 4.25 23.24 23447 218 185 Peak HORIZONTAL
2 5126.00 44.01 54.00 -9.99 40.99 4.25 33.24 324.47 318 185 average HORIZONTAL
) S300.00 109.21 105.91 4.3 23 54 1447 318 145 Peak HORIZONTAL
4 3314.00 O6.44 93.01  4.33 23.57 4.4 218 185 Average HORIZONTAL
5 5352.00 67.84 74.00 -6.16 64.33  4.353 33.63 24.47 318 185 Peak HORIZONTAL
] S35X.00 53.29 5400 -0.71 4978 4.35 3363 447 318 185 Average  HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 106
43pLevel [dBuvim) Date: 2015.09.11 Time: 17:26:54
120
5
" W
- [’m FCC CLASS-B PK
| 1 = _ _ _ G5B
.E“ E
n ho FCC CLAISS-B AV
— BdB
I ey ‘-—‘\H‘_‘\-—.-_WL,._
A40f I |
20
5280 5400, 5500, 5600, 5700, STED
Frequency (MHz)
Limit Ower Read Cabledntérnd Préamp T/Po:  AfPos
Freq Lewvel Line Limit Level Leoss Facter Facter Remark Fol/Fhase

MHz dBu¥/m dBuVin 48 dBuV d8  dEim dB dag i

| *437.00 e¥.06 .00 -6.34 63.9%  4.39 33.78 447 293 282 Peak HORIZ0NTAL
2 60.00 52.69 54.00 -1.31 48.95 440 23.81 24.47 2198 182 Average HORIZONTAL
E S4e6.00 7023 .00 -3.77 66.45  4.4] 3384 34.47 108 181 Peak RORIEONTAL
4 247000 53.84 400 -0.16 S0.06  4.4] 23.84 234,47 293 282 Average HORIZONTAL
5 5519.00 109.67 105.77  4.43 33,95 34.48 298 181 Peak HORIZONTAL
& SSE7.00 G440 0 0034 444 34011 1440 Jog 82 Average RBORTEONTAL
7 5T25.00 45.46 3400 -2.54 40,90 4.50 34.57 34,51 295 181 Average BORIZONTAL
& 5745.00 58.83 74.00 -13.17 54.23  4.50 34.62 34.52 298 2182 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 122
1:“]Lml'«ﬂl {dBuVim) Date: 2015-09-11 Time: 17:37:59
120 3
100} 2
20 FCC CLASS-B PK
7 2 AdB
= FCC CLASS-BAV
;H | s 5dB
e ——— " |
40} i
20t
5360 5400, . 5500, 5600, 5700, 5800, S860
Frequency (MHz)
Limit Ower FRead Cablefntennz Preamp T Pos  AfFos
Freg Lewel Line Limit Lewvel Loss Factor Factor Femark Fol/Fhase
MHz dBuV/im dEuVim dB  dBaV dB  dEfm dB deg cn
| 5421.00 &0.08 74.00 -13.92 54.38 4.300 33 7% 34.47 314 186 Poak HORIEONTAL
2 S460.00 47.08 54.00 -6.92 434 4.40 3381 M4 114 186 Average HORTEONTAL
3 ME1.00 6349 74,00 -10.51 59.75  4.40 33 81 34.47 314 186 Peak HORIZONTAL
4 470,00 47.284 S4.00 -46.16 44.06 4.41 213 B4 2447 3114 186 Average HORIEONTAL
5 3578.00 100.21 05.15 4.44 .11 3449 114 186 Average HORTEONTAL
f 558%.00 113.99 109,87 4.45 3.1a 34.409 314 186 Peak HORIZONTAL
7 5726.00 £7.53 4.00 -6.47 £2.97 4.50 .57 3451 314 186 Peak HORIEONTAL
& ST26.00 51.23 5400 -2.77 4667 450 3457 3451 114 186 Average HORTEONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT20
Test Engineer Roki Liu Configurations | CH 52, 60, 64 /
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 52
13gL2vel (4BuVim) Date: 2015.09.11 Time: 22:20:28
3
120
14
100
80 / FCC CLASS-B PR
edB
]
e q /} \\ | FCC CLASS-B AV
_,f_"’__./ k\"-am 5 f—
+
4& |
20
U5110 5140, 5160. 5180, 5200, 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)

Limit Ower Read Cabledntenna Preamp T/Poz  &fPos
Freqg Level Ling Limit Level Less Factor Factor Rema rk Fol/Phasze
MHz dBu¥/m dBu¥im dB  dBu¥ dB  dB/m dE deg cm
5135.50 44.29 54,00 -9.71 41.27  4.25 33.24 23447 305 209 average HORIZONTAL
5146.00 57.23 74,00 -16.77 54,17  4.26 33,27 34.47 s 209 Peak HORIZONTAL
5264 .50 120,34 L17.02  4.31 33 .48 234.47 05 209 Pesk HORIZONTAL
siat,al 107,18 C103.86 4,31 3148 34 .47 s 209 Average HORIZONTAL
3361.40 46,11 54.00 -7.89 4256 4,36 33 66 3447 5 209 Average HORIZONTAL
5359.00 &£1.01 24.00 -12.92 57.42  4.37 33,60 34.47 305 209 Peak HORIZONTAL

3 P b e Bl e

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 60
1MLEHEI (dBuVim) Date: 2015-09-11 Time: 22:29:39
120 2
100
. ! FCC CLASS.B PK
//_ \\ _ | -6dB
3

e ' | FCC CLASS-B AV

_ P______/ \_____M* 4 | -60B
m. 1!
20

u52l}ﬂ 5230. 5250, 5270, 5290, 5330. 5350. 5370. 5400
Fraquency (MHz)
Limit Ower FRead CableAntienna Preamp T/Pos AfPos

Freq Lewvel Line Limit Level Loss Factor Factor Eemark Fol/FPhase

MHz dbu¥/m dBuv/im dB  dBuV dE  dBEim deg Cih
1 208,00 106.46 103.06 4.33 3354 200 14% Average HORIZONTAL
2 5302.00 119.20 115,80 4.33 33.54 290 145 Peak HORIZONTAL
3 SI6R.40 6037 74.00 -13.63 56,32 4,36 3146 290 14% Peak HORIZONTAL
4 5376.00 45.49 34.00 -3.51 41.94  4.36 33.66 280 14% Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01
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SPORTON LAB.

Report No.: FR590419-01

Channel 64
1mLeuel (dBuVim) Date: 2015-09-11 Time: 22:38:00
120 2
1
100/
by FCC CLASS-B PK
GdB
4
o FCC CLASS-B AV
,__.a——H—‘—‘—‘—""_//’ T 6dB
40
20
Ysa70 5280, 5290, 5300, 5310, 5320, 5330, 5340, 5350, 5360, 5370
Frequency (MHz}
Limit Ower FEead Cableantenna Preamp T/Pos  A/Pos
Freg Leval Line Limit Lewel Loss Factor Factor Remark PalfPhase
Hz dBu¥/m dBaVim dB8  dBu¥ dEé  dBEim dB deg cm
l 5326.60 107.18 103.71 4.3 3360 34.47 205 207 Average HOR IZONTAL
2 5327.40 120.13 116,66  4.34 33 60 34.47 205 207 Peak HOR IZONTAL
3 3351.80 45,49 S54.00 -5.51 44.08  4.35 3363 34.47 205 207 hverage HOR IZONTAL
4 535840 61.7% 74.00 -12.27 58.22  4.35 3363 .47 2195 207 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss2 VHT20
Test Engineer Roki Liu Configurations | CH 100, 116, 140/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 100
130Level (dBuVim) Date: 2015-09-11 Time: 22:51:01
120 =
i
100
80 FCC CLASS-B PK
/m—-/ H .
| | | |
1 4
o0 FCC CLASS.B AV
P 1 —— GdB
fer— """
a0
20
O5450 5460, B470. 5480, 5490, B500. 5510, 5520, 5530, 5540, 5550
Frequency (MHZ)
Limit Ower Read Cabledntenna Preamp T/Pos AfPos
Freg Lewel Line Limit Level Loss Factor Factor Feema ch Fal/Fhase
MHz dBu¥/im dBuV/in dB  dBuV dE  dB/m dB deg cm
1 SA58.60 60.76 74.00 -13.24 57,02 440 3381 M4 40 147 Peak HORIZONTAL
2 S460.00 48.35 .00 -5.65 44.61 4.40 3381 34.47 44 147 Average HORIZONTAL
3 5467.60 50.14 34.00 -3.88 46.36  4.41 3384 M4.47 40 147 Average HOR IZONTAL
4 S468.80 64.25 T74.00 -9.75 &0.47 4.41 3384 34.47 44 147 Peak HORIZOMTAL
5 5497.40 120.3% 116,51  4.42 33.90 34.47 49 147 Peak HORIZ0HTAL
& 497 .80 107.29 103,44  4.42 33.90 34.47 40 147 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01
FCC ID: UDX-60041010

: 910 of 1010
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SPORTON LAB.

Report No.: FR590419-01

Cha

nnel 116

Level {dBuVim)

Date: 2015-09-11 Time: 23:04:18

130
120

100

&0

20

89 i 1A e e e e

FCC CLASS.B PK

B
FEC CLASS-B AW

5380 5410. 5430. 5450, 5470. 5490. 5510, 5530. 5550, 5570, 5590. 5610. 5630, 5650, 5670. 5690. 5710,

5730, 5750.
Frequency (MHz)
Limit Ower FEead CableAntenma Preamp T/Pos AfPos
Freq Lewel Line Limit Lewel Loss Factey Factlow Remarlk PolfPhaze

MHz dBu¥/m dBu¥/m dB  dBaV dB  dB/m dB deg [
5301.20 S8.06 74.00 -15.94 54,47 4.37 33,80 M4.47 56 165 Peak HORIZONTAL
S440.00 45.1% 54.00 -B.82 41.43  4.20 31378 W47 56 165 Average HBORIZONTAL
S466.80 58.02 74.00 -15.95 54.24 4.4] 3384 M 47 56 165 Peak RORTEONTAL
469,20 45,24 5400 -B3.76 41.46 441 35384 M4 56 165 Average HORIZ0NTAL
5573.60 10B.11 104.05 4.44 24,11 34.49 56 165 Average HBORIZONTAL
58800 120.45 116.33  4.45 4 16 1440 S 165 Peak HORTEONTAL
STe0.80 46,29 5400 -7.71 41.63% 4.51 34,65 34,53 6 165 Average HOR120NTAL
STI7.60 5B.36 74.00 -15.64 5364  4.52 34,73 34.53 56 165 Peak HBORIZONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01
FCC ID: UDX-60041010

Page No.
Issued Date

1911 of 1010
: Feb. 05, 2016



SPORTON LAB.

Report No.: FR590419-01

Channel 140
1mLeuel (dBuVim) Date: 2015-09-11 Time: 23:16:07
120 - - <
.1
[P
100/
by FCC CLASS-B PK
il
4
o FCOC CLASS-B AV
H_HH_____-_“_._)\;"' Tz BHE
| - N S
—— ]
40
20
Y5650 5660, 5670, 5680, 5690, 5700, 5710, 5720, 5730, 5740, 5750
Frequency (MHz}
Limit Ower Eead Cableantenna Preamp T/Pos  A/Pos
Freg Leval Line Limit Lewel Loss Factor Factor Remark PalfPhase

MMz dBu%fm dBa¥Sm d&  dBu¥ dE  dBEfm dB deg cm

5693.20 105.9% 101.5%  4.49 34.47 34.51 50 126 &verage HOR IZONTAL
5606.40 115.37 113,92 4.49 34.47 34.51 50 126 Peak HORIZONTAL
725,00 49.15 34.00 -4.85 44.50 4.30 34.57 34.51 20 126 &vexage  HORIZONTAL
5747.60 62.05 74.00 -11.95 57.45 4.50 34.62 34.32 50 126 Peak HORIZONTAL

bl e

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. : 912 of 1010
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO0/Nss2 VHT40
Test Engineer Roki Liu Configurations CH 54, 62/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 54
43pLeve! (dBuVim) Date: 2015.09-12 Time: 00:57:07
120 4
3
100 vas
L FCC CLASS-B PK
5 _ FdB
1
o0 i FCC CLASS-B AV
4 M_ﬂ___ﬁ_/ ~l 16 EdB
40
20
05120 5150, 6170, 5190, 5210. 5230. 5250. 5270. 5200. 5310. 5330. 5350, 5370. 5390. 5420
Freguency (MHZ)
Limit Ower BRead Cableintenna Preamp T/Pos A/Pos
Freg Lewel Line Limit Level Loss Factor Factor Feema ok Fol/Fhase
MHz dBu¥/im dBuW/in dB  dBuV dE  dB/m dB deg cm
1 S5123.00 61.45 4.00 -12.55 SB.43 425 3304 34 .47 33 224 Peak HORIZONTAL
2 512000 47.06 .00 -6.94 44.04  4.25 3324 34 .47 313 224 Average HORIZONTAL
3 526,40 104.44 101,12 4.31 33.48 34.47 3y 2 Average HORIZONTAL
4 5283.80 117.72 114,36 4.32 3351 H.47 313 224 Peak HORIZONTAL
5 535220 66.33 MO0 -7.47 62,82  4.35% 3363 M4 33 224 Peak HORIZOHTAL
& 5354 .60 4350 S54.00 -5.50 44,90 435 3383 34.47 313 224 Average HORIEONTAL

ltem 3, 4 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 62
1mLeuel (dBuVim) Date: 2015-09-12 Time: 01:08:55
120 1
e FCC CLASS-B PK
4 | | | -6dB|
8 3l | | FCC CLASS-B AV
[ O _ _ ! 6B
40
20
“s210 5240, 5260, 5280, 5300, 5320, 5340, 5360, 5380, 5410
Frequency (MHz}
Limit Ower FEead Cableantenna Preamp T/Pos  A/Pos
Freg Leval Line Limit Lewel Loss Factor Factor Remark PalfPhase
Hz dBu¥/m dBaVim dE  dBu¥ dé dEim dB deg cm
5306.00 119.66 116.26 333354 W47 307 190 Peak HOR IZONTAL

4
3326.80 101.47 ga.00 4 33,60 34.47 7 190 dverage HOR IZONTAL
3330.00 33.90 34.00 -0.10 30,30 4.33 33,63 34.47 307 190 &verage HOR IZONTAL
5352.00 &7.586 74.00 -6.42 64.07 4,35 33,63 34.47 £l 190 Peak HOR IZONTAL

Lo b —

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO0/Nss2 VHT40
Test Engineer Roki Liu Configurations | CH 102, 110, 134/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 102
J3gLevel (dBuVim) Date: 2015.09.12 Time: 01:20:32
120 { 5
6
100
80 | FCC CLASS-BPK
4 ] _ | GdB
o L/_/\'/ | FCC CLASS.B AV
| 6dB
[ I S— i
40/
20
Os5a10 5440, 5460. 5480, 5500. 5520, 5540, 5560. 5580. 5610
Frequency (MHZ)
Limit Ower Read Cabledntenna Preamp T/Pos AfPos
Freq Lewel Line Limit Level Loss Facter Factor Rema tk Fol/Phase
MHz dBuVim dBuVim dB  dBuV dE  dBim dB deg cm
1 5453 .60 £5.77 M.00 -8.23 62,03 440 33.B1 34,47 44 166 Peak HORIZONTAL
2 60,00 51.57 S4.00 -2.43 47.83  4.40 33.81 3447 44 168 Average HORIZONTAL
3 S469.60 68.% .00 -5.64 64,58 441 3384 34.47 44 168 Peak HORIZONTAL
4 460960 53.88 54.00 -0.12 S0.10 4.41 33.84 34.47 44 168 Average HORIZOMTAL
5 5493.20 118.63 114,82 4.41 33,87 34.47 44 168 Peak HORIZONTAL
6  5513.20 104.60 100,76 4.42 33.90 34.43 44 168 Average  HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01
FCC ID: UDX-60041010

Page No.
Issued Date

: 915 0f 1010

: Feb. 05, 2016



SPORTON LAB.

Report No.: FR590419-01

Channel 110
13DLE1I'EI (dBuVim) Date: 20150912 Time: 01:35:01
120 5
]
100 P et
20 FCC CLASS-B PK
GBdR
60 FCC CLASS.B AV
F I —— G B
a0
20
E5450 5480, 5500. 5520. 5540, 5560, 5580, 5600, 5620, 5650
Frequency (MHz)
Limit Owver Read CableAntenna Preamp T/Pos ASPos
Freq Lewel Line Limit Level Loss Factor Factor Rema ck Fol/Phase
MHz dBuVim dBuVim dB  dBuV dE  dBim dB deg cm
1 5454 40 60.65 74.00 -13.35 56,91  4.40 33.8] 34.47 55 152 Peak HORIZONTAL
2 460.00 48.62 S54.00 -5.38 44.82 4.40 32381 34.47 55 152 Average HORIZONTAL
3 S461.20 62.70 .00 -11.30 58.96  4.40 33,81 34.47 55 152 Peak HORIZONTAL
4 70.00 49.15F 54.00 -4.85 45.37 4.41 33.84 34.47 55 152 Average HORIZONTAL
5 55312 .40 115.95 115.00  4.43 34.00 34.4% 55 152 Peak HORIZOMTAL
6 5546.40 105.28 101,32 4.43 34.00 34.43 55 152 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 134
1mLeuel (dBuVim) Date: 2015-09-12 Time: 01:42:57
120 4
b
100
80 FCC CLASS-B PK
4 | -":r!F_’,_
— | FcccLASS-B AV
. e | .6dB
40
20
Y5570 5600, 5620, 5640, 5660, 5630, 57040, 5720, 5740, 5770
Frequency (MHz}
Limlt Ower PRead Cableantenna Preamp T/Pos AfPos
Freg Leval Line Limit Lewel Loss Factor Factor Remark PalfPhase

MMz dBu¥fm dBa¥S m dE  dBuY¥ dE  dBfm dB deg cm

S666.40 117,53 113.50  4.47 34.37 34.51 50 158 Peak HOR |ZONTAL
366680 104 .67 100,28  4.4%8 34.42 34,51 50 158 dwerage HOR IZONTAL
725,60 30.42 34.00 -3.58 43.86 4,30 34.57 34.51 50 158 &verage HOR IZONTAL
5732.00 45.40 74.00 -B.60 40.35 4.50 34.57 34.352 50 154 Peak HORIZONTAL

P b e

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO0/Nss2 VHT80
Test Engineer Roki Liu Configurations | CH 58, 106, 122/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
43pLeve! [dBuvim) Date: 2015-09-14 Time: 14:53:53
120
3
100 4
= FCC CLASS-B PK
4] FalE
50 . J Ln___ | FCC CLASS B AV
. gr/,—/'{ _ﬁ-\—q_\_\_\__‘_ T

4“ !

20

5040 5100 5200, 5300. 5400. 5500. 5540
Frequency (MHz)
Limit  Ower Fead Cablefntennz Preamp T/FPos  AfFos
Freg Lewel Line Limit Lewel Losz Factor Factlor Remark Pol/Phaze
MHz dBu¥im dBuVim 48 dBuV d8  dEim dB deg =

| 505200 57.0% 74.00 -le.97 S54.20 421 33.00 34 .47 290 200 peak HORIZONTAL

2 S113.00 45.37 34.00 -5.63 42.30 4,24 3321 34.47 240 200 Average HORIZONTAL

3 5304.00 100,33 106.93  4.33 33,54 34.47 200 200 Peak HORI1ZONTAL

4 S314.00 95.98 95.55 4.3%3 33.57 M.47 290 200 Average HORIZONTAL

5 5350.00 53.89 34.00 -0.11 50.3% 4.35 3363 34.47 240 200 Average HORIZONTAL

b 5355.00 49.03 74.00 -4.07 66.42 4.35 33,63 34.47 200 200 Poak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 106
1meel (dBuVim) Date: 2015-09-14 Time: 15:07:08
120
5
100} &
—w'\.“l-\.u—ﬁ'u
801 FCC CLASS-B PK
T3 GdB
60 i £
2 B FOO CLASS-B AV
WJ . _h'“““—ﬂ\___‘___h__ . ! 5dB
A0f
20¢
5280 5400, . 5500, 5600, 5700, 5780
Frequency (MHz)
Limit  Ower FEead Cablefntennz Preamp T/FPos  AfFos
Freg Lewvel Line Limit Lewel Loss Factor Factor Eemark Fol/Fhase
MHz dBuVim dEuVinm dB  dBaV dB  dEim dB deg cn
| S456.00 69.20 74.00 -4.80 6546  4.40 3R] 24.47 208 164 Peak HORIEONTAL
2 el 00 52,79 54.00 -1.21 49.05  4.40 33.81 34.47 Jag 164 Average HORTEONTAL
3 o600 68.95 74.00 -3.05 653.17 4.41 3384 34.47 293 164 Peak HORIEZONTAL
4 SA6R.00 53,79 S4.00 -0.21 S0.01  4.41 3.B4 2447 208 2od Average HORIEONTAL
5 3518.00 111.17 107.27  4.4% 33.95 34.48 Jag 164 Peak HORTEONTAL
@ 554,00 9%.ex . __ 93.Bl 4.44 .06 34.40 193 264 Average HORIEONTAL
7 5725.00 58.29 p4.00 -15.71 53.73  4.50 .57 3451 208 164 Peak HORIEONTAL
t ST25.00 46.23 5400 -7.77 4167 450 3457 3451 295 164 dverage HORTEONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 122
43pLevel [dBuVim) Date: 2015-09-14 Time: 15:28:05
120 5
100} f |
80 FCC CLASS-B PK
8 ! BdB
1 3
B0
| —— 7 FOC CLASS-B AV
2 !_,_.-.—r""'_"_r | m-\_\-‘-h\_\_"""-—-—._._,_\_ GdB
S S L ! | { !
40 |
20
5360 5400, 5500, 5600, 5700, 5800, 5860

Frequency (MHz)

Limit Ower Read Cabledntérna Préamp T/Po:  AfFos
Freq Lewvel Line Limit Lewel Less Facter Facter Rematk Pol Fhase

MHz dBu¥/im dBu¥/m dB  dBaV dB dB/im 4B deg [

33.00 32.23 34.00 -1.77 47.67
5735.00 67.86 74.00 -6.14 63.26

10 Average HOR1ZONTAL
10 Peak HORIZONTAL

| *434.00 e0.29 74.00 -13.71 56.53 4.40 23.8] 24.47 i 210 Peak HORIZ0NTAL
2 S460.00 47.90 54.00 -6.10 44.16 4.40 23.81 24.47 307 210 Average HORIZONTAL
E, S469.00 61.33 7400 -12.67 57.5% 4.41 3384 4.4 07 210 Peak RORTEONTAL
4 47000 4g.33 400 -3.67 44.50  4.4] 22.84 447 07 210 Average HORIZONTAL
3 S624.00 115.10 11085 4.46 34.26 34.50 307 210 Peak HORIZONTAL
g S633.00 103.9] 09 _§3 :11 47 .31 34 30 107 %lﬂ Average RBORTEONTAL
& 4 o 2

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss3 VHT20
Test Engineer Roki Liu Configurations | CH 52, 60, 64 /
Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 52
1MLEHEI {dBuVim) Date: 2015-09-12 Time: 17:41:58
120 2
1
100
80 FCC CLASS-B PK
| | | | -6dB
3
“ | | ' | FCC CLASS|B AV
w“"___mr’/l | T 4 -6dB
m Il !
20
ﬁ51ﬁl:l 5190, 5230, 5250, 5270, 5290, 5310, 5330, 5360
Frequency (MHz)
Linit Read Cabledntenna Preamp T/Pos AfPos
Freq Lewel Line Level Loss Factor Factar Eemark Fol /Fhase
WHz dBuv/m dBuvim dBuV d8  dBim 1B deg Ci
1 5262.00 107.50 104,15 4.31 33.48 34.47 307 197 Average HORIZONTAL
2 5266.00 119.0% 115,76 4,31 3348 34.47 207 197 Peak HORIZONTAL
3 3350.00 62.64 7400 -11.36 39,13 4.35 33,63 34.47 307 197 Peak HORIZONTAL
4 3350.00 46.44 34.00 -7.56 42,93 4.35 3363 M40 307 197 Awerage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 60
1mLeuel (dBuVim) Date: 2015-09-12 Time: 17:54:28
120 t s
1
0
100/
8 FCC CLASS-B PK
fHdB
T
— |FcccLassB AV
_H_,_N_,“.,_J—’n’___/ t 1 H\“—'-u—-_._\_\_‘_ 3 T T G
40 | | | | | |
20
Y5200 5230, 5250, 5270, 5290, 5310, 5330, 5350, 5370, 5400
Frequency (MHz}
Limlt Ower PRead Cabledntenna Preamp T/Pos AfPos
Freg Leval Line Limit Lewel Loss Factor Factor Remark PalfPhase
Mz dBu¥/fm dBaVim dB  dBu¥ dEé  dBEim dB deg cm
l 5297.60 105.58 102,15  4.33 33.54 .47 304 247 Peak HOR 1ZONTAL
2 520020 116.54 113,14  4.33 33,54 34.47 304 247 Peak HOR IZONTAL
3 335000 45.38% S54.00 2,12 42,37 4.35 3363 34.47 304 247 hverage HOR IZONTAL
4 5366.80 63,13 74.00 -10.87 59.58 4.36 33 66 34.47 304 247 Peak HOR IZONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 64
1mLeuel {dBuVim) Date: 2015-09-12 Time: 18:04:50
120 2
1
100/ ¥
by FCC CLASS-B PK
|, 648
o FCCCLASS-B AV
M | T~ 3 1] 6B
40
20
Y5270 5280, 5290, 5300, 5310, 5320, 5330, 5340, 5350, 5360, 5370
Frequency (MHz}
Limit Ower FEead Cableantenna Preamp T/Pos  A/Pos
Freg Leval Line Limit Lewel Loss Factor Factor Remark PalfPhase
Hz dBu¥/fm dBaVim dB  dBu¥ dEé  dBEim dB deg cm
l 5317.80 104.23 100.50 4.33 33.57 .47 320 175 Average HOR IZONTAL
2 532580 115.02 111.50  4.33% 33,57 34.47 320 175 Peak HOR IZONTAL
3 335000 45.001 S54.00 -5.90 44,50 4.35 33,63 34.47 20 175 hverage HOR IZONTAL
4 5361.60 &4.87 74.00 -0.13 61.%2 4.36 3366 34.47 320 175 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss3 VHT20
Test Engineer Roki Liu Configurations | CH 100, 116, 140/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 100
13pLeve! [dBuVim) Date: 20150012 Time: 18:23:37
120 5
6
100
80

FCC CLASS B PK

| 3 // 1 “-\-\\"“-\« -t
o l FCC CLASS.B AV
. ?_,_,..-:—"—”"""H ........... .l — - - - - = - —— \
a0
20/
55450 5460, 5470, 5480, 54090, 5500, 5510, 5520, 5530. 5540, 5550
Frequency (MHZ)
Limit Ower Read Cabledntenna Preamp T/Pos A/Pos
Freg Lewel Line Limit Level Loss Factor Factor Feema tk Fal/Fhase
MHz dBu¥/im dBuV/im dB  dBuV dE  dB/m dB deg cm
1 S456.60 65.864 7400 -8.16 62,10 4.40 3381 34.47 05 177 Peak HORIZOMTAL
2 460,00 50.54 S54.00 -3.46 46.80 4.40 3381 34.47 305 177 Average HORIZONTAL
3 5469.40 63.29 .00 -5.71 64.51 4.41 3384 34.47 305 177 Peak HORIZONTAL
4 5470.00 53.66 S54.00 -D.34 4088 4.4]1 33 84 34 .47 305 177 Average HORIZOMTAL
5 5504 .60 118.72 114,58  4.42 33.90 34.4% 305 177 Peak HORIZONTAL
& S508.20 105.22 101,38 4.42 3300 34 .42 3035 177 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. 1924 of 1010
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SPORTON LAB.

Report No.: FR590419-01

Channel 116

1m|.0"ﬂ!| {dBuVim) Date: 20150912 Time: 18:37:35

120

100f

| | FCC CLASS B PK
"'If AdB

1i r
60 3 / FCC CLASS-B AV

::!E!
} 3

A0}

5430 5460, 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700 5730
Frequency (MHz)

Limit Ower Read Cablesntensna Preamp T/Pos AfPoes
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MHz dBu¥im dBuVin d8  dBaV d8  dBim dB deg [=1
| 545340 52.49 74.00 -15.51 54.75  4.40 3381 2447 310 185 Peak HORIEONTAL
2 S460.00 45.29 5400 -8.71 41.55 4.40 2381 4.4 10 185 Average HORTZONTAL
3 S468.80 56.B2 W4.00 -17.13 53.04  4.41 3 .B4 M .47 310 185 Peak HORIEONTAL
4 S470.00 45.39 34.00 -3.61 41.61 4.41 23384 2447 310 185 Average HORIZONTAL
5 5581.20 106.07 102.01 4.44 32411 34.49 10 185 Average HORIZONTAL
& 5587.20 120,79 116.67 4.45 34,16 34.40 310 185 Peak HORIEONTAL
7 STA5.00 S52.41 74.00 -15.59 53,85 4.50 24.57 3451 310 185 Peak HORIEONTAL
& ST25.00 46.40 54.00 -7.60 4184 450 3457 34.5] 110 185 Average HORI2ONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 140
1mLeuel (dBuVim) Date: 2015-09-12 Time: 18:52:32
120 2
1
P oot M
100/
8 FCC CLASS-B PK
s 1 1 648
o8 - FCC CLASS-B AV
40
20
Y5650 5660, 5670, 5680, 5690, 5700, 5710, 5720, 5730, 5740, 5750
Frequency (MHz}
Limit Ower FEead Cableantenna Preamp T/Pos  A/Pos
Freg Leval Line Limit Lewal Loss Factor Factor Remark PalfPhase

IHz dBu¥fm dBa¥S m dE  dBu¥ dE  dBfm dB deg cm

1 5697.80 107.47 103,02 4,49 34.47 34.51 309 195 Average HOR |ZONTAL
2 570480 112.70 114.20  4.42 34.51 34,51 09 195 Peak HOR IZONTAL
3 725,00 31.62 34.00 -2.38 47.06 4.30 34.57 34.51 309 195 Average HOR IZONTAL
4 5726.00 49.05 74.00 -4.95 64.49 4,50 34.57 34.51 309 195 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01 Page No. 1 926 of 1010
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss3 VHT40
Test Engineer Roki Liu Configurations CH 54, 62/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 54
1mLeuel {dBuVim) Date: 2015-09-13 Time: 13:52:18
120 1
2
100 ]
s FCC CLASS.B PK
GdB
4
o= FCCCLASS-B AV
40
20
Y5170 5200. 5220, 5240. 5260, 5280, 5300. 5320. 5340, 5370
Frequency {MHz)
Limlt Ower PRead Cabledntenna Preamp T/Pos AfPos
Freg Lewval Line Limit Lewal Lozz Factor Factor Remark PalfPhase
MHz dBuV/u dBuV/m dE  dBu¥ dBé  dBim dB deg cm
| 5267.60 118.77 115.45  4.31 33,48 34.47 204 180 Peak HOR 1ZONTAL
2 527360 104.21 100.89 4.31 33 48 34.47 204 180 Average HOR IZONTAL
3 5350.00 51.47 S54.00 -2.53 47.96 4.35 3363 .47 294 180 Average HOR IZONTAL
4 5352.40 &4.19 24,00 -0.81 a&0.68 4.35 3363 .47 204 180 Peak HOR IZONTAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 62

130

Level (dBuVim)

Date: 2015-09-13 Time: 16:03:47

120

100

FCC CLASS-B PK

GdB

| Fcc cLASS-B AV

| -6dE

40
20
Y5210 5240, 5260, 5280, 5300. 5320. 5340. 5360, 5380, 5410
Frequency (MHz)
Limit Ower Fead Cablefsntenna Preamp T/Pos A/Pos
Freg Lewvel Line Limit Level Loss Factor Factor Femark Pol/Phase
Mz dBuW/a dBaWSm dB  dBu¥ dB  dB/m dE deg om
l 5302.00 100.87 07.47 4.33 33.54 H.47 298 191 Average HORIZONTAL
2 3306.40 116,27 112,87 4.33 33,54 34.47 203 19] Peak HORIZONTAL
3 5350.00 52.04 S54.00 -1.96 48.5%  4.35 33,63 34.47 298 191 Average HORIZONTAL
4 5357.20 69,82 74.00 -4.18 6631 4.35 33,63 34.47 298 191 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO0/Nss3 VHT40 CH 102, 110,
Test Engineer Roki Liu Configurations ) ] i )
134 / Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 102
J3pLevel (dBuVim) Date: 2015.09.13 Time: 16:17:07
120 5
fi
o a FCC CLASS-B PK
i BB
60 i \ FCC CLASS-B AV
U_N_______w——"‘if 6B
40 :
20
O5a10 5440, 5460, 5480, 5500, 5520. 5540, 55610, 5580, 5610
Frequency (MHZ)
Limit Over Read CableAntenna Preamp T/Pos AfPos
Freq Lewel Lime Limit Lewel Loss Factor Factor Rema rk Fol/Phase
MHz dBuVim dBuVim dB  dBuV dE  dBim dB deg cm
1 S460.00 £8.71 4.00 -5.20 64.97  4.40 3381 34.47 52 165 Peak BORIZOMTAL
2 5460.00 50.25 S54.00 -3.75 46.51  4.40 33.B1 34.47 52 165 Average HORIZONTAL
3 460,60 72.00 4.00 -1.91 6AR.31  4.41 33,84 34.47 52 165 Peak HORIZONTAL
4 546060 53.45 S4.00 -0.55 40,67 4.41 33.84 34.47 5 165 Average BORIZONTAL
5 5402.40 116.23 112,42 4.41 33.87 .47 52 165 Peak HORIZONTAL
i 5526.40 103.20 99,30 4.43 33.95 34.42 52 165 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 110

13DLE1I'H {dBu\im) Date: 20150013 Time: 16:36:01

120 5

100 AN

| FCC CLASSB PK
G B

FCC CLASS.B AV
- Bl B 6dB
a0,
20/
“5450 5480, 5500, 5520, 5540, 5560, 5580. 5600, 5620, 5650
Frequency (MHz)
Limit Over FRead CableAntenna Preamp T/Pos  AfPos
Freq Lewel Line Limit Lewel Loss Factor Factor Femack Fol/Phase
MHz dBuVim dBuVim df  dBuV dE  dBfm dB deg cm
1 545680 63,37 M.00 -10.8% 59,63  4.40 33,81 34.47 55 160 Peak HORIZONTAL
2 58,00 48.53 .00 -5.47 44,79 4.40 3381 3447 55 160 Average HORIZONTAL
3 5469.20 64.50 74.00 -9.50 a0.72  4.41 33.84 34.47 55 160 Peak HORIZONTAL
4 5470.00 40,33 S4.00 -4.67 4555 441 3384 34 .47 55 160 Average BORIZONTAL
5 5$533.20 118.90 114,95 4.43 34.00 34.43 35 160 Peak BORIZONTAL
& 3553.60 105.73 101,72 4.44 34.06 34.49 55 160 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 134
134}"@'"“" (dBu\im) Date: 20150913 Time: 16:54:47
120 -
9
Mot
100
b | FCC CLASS-B PK
4 | | -BdB
- - FCC CLASS-B AV
40/
20
Y5570 5600, 5620, 5640, 5660, 5630. 5700. 5720. 5740. 5770
Frequency {(MHz}
Limlt Ower PBead Cabledntonna Preamnp TSPoz:  AfPos

Freq Lewvel Line Limit Lewel Loss Factor Factor Remark Pol/Phase

Mz dEuW/m dBaW m d&  dBuV dB  dB/m 4B deg om
| 5662.40 105,58 101.25 4.47 34.37 34.51 40 198 Average BOR I ZONTAL
2 S665.60 116.24 111.91  4.47 34.37 34.51 40 198 Peak BOR IZONTAL
i F725.00 52,59 S54.00 -1.41 43.0% 4,50 34.57 34.51 40 198 Average BORIZONTAL
4 3726.40 &T.57 74.00 -6.43 83.001 4.50 34.57 34.51 40 198 Peak BORIZONTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11Tac MCSO/Nss3 VHT80 CH 58, 106,
122 / Chain 5 + Chain 6 + Chain 7 + Chain 8

Test Engineer Roki Liu Configurations

Channel 58

1WLH‘GI {dBuVim) Date: 2015-09-13 Time: 18:55:47

120

100 A

FCC CLASS-B PK

1

‘) k 6dB
1
o0 5 FCC CLASS.B AV
z_n___.,rff ™= GdB
et
40/
20/
ﬁSEMI] 5100, 5200. 5300, 5400, 5500. 5540
Frequency (MHz)
Limit Ower Read Cableantemna Preamp T/Pos  AfPos
Freg Level Line Limit Level Leoss Factor Factor Rema tk Fol/Phase
MHz dBaWWm dBu¥im dB  dBuV dB  dB/m dB deg [
1 214400 57.538 74.00 -16.42 34.32  4.26 33.27 3 .47 a4 158 Peak HORIZOWTAL
2 5150.00 45,90 54,00 -8.10 42.84 4.26 33,27 34.47 54 158 Average HORIZONTAL
3 5286.00 111.30 102.03  4.32 33.51 34.47 54 158 Peak HORIZONTAL
4 Sau6.00 97,97 94.61 4.32 3151 .47 54 158 Average HORIZONTAL
5 350,00 53.62 54.00 -0.3% 50.11  4.35 33,83 3447 54 155 Average HORIEONTAL
b 535400 72.21 .00 -1.79 &B.70  4.35 33,61 .47 54 258 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 106
13pLeve! (dBuvim) Date: 20150043 Time: 19:52:46
120 c
400} 1 + B
_n_u_l‘u—u-..rd-"‘-'
ant

. ' FCC CLASS.B PK

Laih ]

g
= | /J ' | FCdCLASS-B AV

=" A
40| |
201
5280 5400, . 5500, HE00. 5700. ATE0
Frequency (MHz)
Limit Ower Read CableAntenna Preamp T/Pos AfPos

Freq Level Line Limit Lewvel Loss Facter Facter Femarck Fol/Fraze

Mz dBu¥/m dBu¥/m dB  dBu¥ dB dBm dB deg [
I 5452.00 71.21 74.00 -2.79 67.47 440 3381 3447 56 163 Peak HOR IZ0NTAL
2 3459.00 51.82 54.00 -2.1% 45.08 4.40 33.81 34.47 36 163 Average HORIZONTAL
3 5470.00 70.60 74.00 -3.40 6682 441 3384 .47 3 163 Peak HOR JZONTAL
4 5470.00 53.3% 54,00 -0.62 49.60 4.41 33.84 3447 S 163 Average HORIZONTAL
5 5403.00 115.24 111.53  4.41 3387 24.47 56 163 Peak HORIZONTAL
i S542.00 97.46 93 51 4.43 34.00 34.4% 56 163 Average HOR TZONTAL
7 5T25.00 46.27 54.00 -7.7% 41.71 450 34.57 3.51 36 163 Average HORIZONTAL
b 5T6.00 59.95 74.00 -14.048 55.40  4.50 34.57 34051 56 163 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 122
1:“]|.m| (dBuWim) Date: 20150913 Time: 20:10:40
120 5
400} 5
| FCC CLASS-B PK
2 608
1 3
M 7 FCC CLASS-B AV
i .-?-H B B
.u-...-—u—l—H——_"‘_'_'_Fh-
40}
201
5360 5400, A500. 5600, 5700, 5800. 5860
Frequency (MHz)
Limit Ower Read CableAntenna Preamp T/Pos AfPos
Freq Lewvel Line Limit Lewvel Loss Facter Facter Femark Fol/Fraze
Mz dBu¥/m dBu¥im d8  dBu¥ dB dB/m dB deg [

I 5453.00 62.31 74.00 -11.69 S58.57 4.40 3381 34.47 4 165 Peak HORIZ0NTAL

2 345900 49.20 54.00 -4.80 45.46 4.40 33.81 34.47 54 165 Average HORIZONTAL

3 S67.00 63.12 74.00 -10.83 50.34  4.41 3384 .47 -4 165 Peak HOR TZ0NTAL

4 5470.00 49.95 54,00 -4.05 456.17 4.41 33,84 .47 4 165 Average HORIZONTAL

5 5577.00 99._65 05.50  4.44 24,11 24.49 54 165 Average HORIZONTAL

i 5588.00 113.52 109.41  4.45 .16 34.49 4 165 Peak HOR IZONTAL

7 ST25.00 52,83 54.00 -1.12 48.32  4.50 34.57 .51 4 165 dverage HORIZONTAL

b 5732.00 66.72 74.00 -7.2% 62.17  4.50 34.57 M52 54 165 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR590419-01

SPORTON LAB.

Straddle Channel
Temperature 26°C Humidity 57%
; o ; ; IEEE 802.11ac MCSO/Nss1 VHT20 CH 144/
Test Engineer Roki Liu Configurations ) ) ) )
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 144
13E.Le‘m*@:l (tBuV N} Date: 20115-10-05 Time: 14:44:48
120 Fa
1
100 ]
80 FCCCLASS.BPK
e |
) )
60 FCC CLASS-B AV
o I o W -:l.-'— -'—“_/K‘ | 4 | I_"v“_—'
40
20
o
5470 5600, 5700 5800, 5900, 5470
Fredquency (MHz)
Limit over  Read Cablefntenna Preamp &/Pos  T/Pas
Freq Level Line Limdt Level Lass Factor Factor Remark Pol /Phase
MHz déuv/m dBuy'/m dié  dEuy d8  dB/m di cm deg
1 5714.00 183,37 95,25 B.83 334,42 33,13 172 £3 dverage HORIZON TAL
2 5723.90 115.77 167.64 6.83 34.43 33.13 172 63 Peak HORIZON TAL
3 SE70.00 62.06 74.00 -11.94 53.75 6.97 34.52 3318 172 63 Peak HORTZON TAL
4 SEEG.00 49.05 53.00 -4.95 40.72 6.99 34.53 33.19 172 £3 dverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
. . . . IEEE 802.11ac MCSO/Nss1 VHT40 CH 142/
Test Engineer Roki Liu Configurations ] ] i )
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 142
13']|_m| {dBuUV M) Date: 20115-10-05 Time: 15:38:35
120 e
100 i
30 FCT CLASS-BPR
TR
A :
60 ' FCCKLASS-B AV
40
20
“545!] 5500. 5600. 5700. 5800. 5900. 5960
Frequency (MHz}
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Lindt Level Loss Factor Factor Remark Pol,/Phase
HMHz dBui/m dBut/m dB  dBuv dB  dB/m dE cm deg
1 5713.00 101.90 93.78 5.83 34.42 35.13 187 55 Average HORIZONTAL
2 S572:.08 114.13 1o, 0d .83 34.43 33.13 187 S5 Peak HORIZOHTAL
3 S5890.00 49.16 54.00 -4.81 40,52 6.99 34.54 35,19 187 55 Lverage HORIZONTAL
4 S5E9E.00 62.33 T4.00 -11.67 53.99 G.99 34.54 33.19 187 55 Peak HORIZOHTAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
) o : ) IEEE 802.11ac MCSO/Nss1 VHT80 CH 138 /
Test Engineer Roki Liu Configurations ] ] i .
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 138
139""“"' {dBuN ) Date: 2015-10-05 Time: 15:57:34
120 z
100
80 FCC CLASS EPK
Tl
3
60 —_FCCCLABS B AV
40
20
i}
5440 5500, 5600, 5700, 5800, 5000, 5940
Fredquency (MHz)
Limit Dver Read Cableantenna Preanp A/Pos T/Pos
Freq Level Line Limdt Level Lass Factor Factor Remark Pal /Phase
MHz déuv/m dBuv'/m dé  dBuy d8  dB/m di < deg
1 S5537.00 93,61 99.51 &.81 3d4.41 33.12 184 311 Average HORIZONTAL
b 5726,00 115, 09 189,96 6.83 34.43 33.13 184 311 Peak HORIZCH TAL
3 SEOE.00 62.24 74.00 -11.76 53.90 6.99 34,54 33.19 184 311 Peak HORIZONTAL
4 SOal. 00 49,27 54.00 -34.73 40,93  6.99 34,54 33,19 184 311 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
; o ; ; IEEE 802.11ac MCSO/Nss2 VHT20 CH 144/
Test Engineer Roki Liu Configurations ) ) ) )
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 144
HULME {dBuV N} Date: 20115-10-05 Time: 17:24:40
120 2
100
80 FCC CLASSBPK
- H—n :—
60 §CC CLASS-B AV
40
20
o
5470 5600, 700, 5800. 5000, 5470
Fredquency (MHz)
Limit over  Read Cablefntenna Preamp /Pas  T/Pos
Freq Level Line Limdt Level Laoss Factor Factor Remai-k Pol /Phase
MHz déuv/m dBuv'/m dé  dBuy dé  dB/m di < deg
1 ST12.00 163,35 95.22 6.83 33.43 33,13 261 71 Average HORIZONTAL
2 5722.00 116.44 168.31 6.83 34.43 33.13 261 71 Peak HORIZOHI TAL
3 SEED.00 62.06 74.00 -11.94 53.72 6.99 34,54 33,19 261 71 Peak HORTZON TAL
4 SESO.00 49.02 54.00 -4.98 40.68 6.99 34.54 33.19 »&1 71 Lverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
) o : ; IEEE 802.11ac MCSO/Nss2 VHT40 CH 142/
Test Engineer Roki Liu Configurations ] ] i .
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 142
130LME (BN ) Date: 2015-10-05 Time: 17:08:35
120 2
1.
100
80 FCCCLASS.BEPK
TR
3
60 HCC CLASS-B AV
__ I ™MIB
40
20
i}
5460 5500, 5600, 5700, 5200, 5900, 5960
Fredquency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limdit Level Lass Factor Factor Remark Pol /Phase
MHz déuv/m dBuv'/m dé  dBuy d8  dB/m di 4 deg
1 SEO6, 00 103, 22 C95.12  B.81 34,41 33,12 255 307 Average HORIZONTAL
2 SE9E, 00 116, 02 L 187,92 6.81 34,41 33,12 255 307 Peak HORIZCHI TAL
3 S552.00 61.88 74.00 -12.12 53.56 6.97 34.53 33.18 255 387 Peak HORTZOMTAL
a SOd.00 49.07 53.00 -34.93 40,73  65.99 334.54 33.19 ¥55 307 dverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR590419-01

Temperature 26°C Humidity 57%
; o ; ; IEEE 802.11ac MCSO/Nss2 VHT80 CH 138/
Test Engineer Roki Liu Configurations ] ] i .
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 138
130"”&! (BuV AN Date: 2015-10-05 Time: 16:52:15
120
1
100 ML\_\
1] \ FCC CLASS.EPH
TR
3
60 FCL CLASS-B AV
........ - i
40
20
o
5440 5500, 5600, 5700, 5800. 5000. 5940
Fredquency (MHz)
Limit Over Read Cablefntenna Preanp A/Pos T/Pos
Freg Level Line Limdt Level Lass Factor Factor Remark Pal /Phase
MHz déuv/m dBuv'm dié  dBuy dé  dB/m di ch deg
1 SE02.00 111,61 103,51 &.81 34,41 33,12 259 327 Peak HORIZONTAL
2 5702.00 100,48 92,37 G.81 34.42 33,12 159 32 Average HORIZONI TAL
3 SEGD.00 62.08 74.00 -11.92 53.77 6.97 34.52 3318 259 327 Peak HORTZON TAL
4

S§99.00 49,03 54.00 -4.97 40.60 6£.99 34.54 33.19 259 322 Average  HORIZONTAL
ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
; o ; ; IEEE 802.11ac MCSO/Nss3 VHT20 CH 144/
Test Engineer Roki Liu Configurations ) ) ) )
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 144
130Lm; (tBUV AN Date: 2015-10-05 Time: 17:45:10
120 1
I
100
80 | FCCCLASS.BPK
il ER
3
60 FCC CLASS B AV
A ifi[2i
40
20
o
5470 5600, 5700, 5800, 5900, 54970
Fredquency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limdt Level Lass Factor Factor Remark Pol /Phase
MHz déuv/m dBuy'/m dié  dBuy d8  dB/m di 4 deg
1 5716.00 118,24 119,12  &.83  34.42 33.13 286 317 Peak HORIZONTAL
2 5715, 00 103,88 95.75 6.83 34,43 33.13 186 317 dverage HORIZON TAL
3 SEEE.00 62.04 74.00 -11.96 53.70 6.99 34,54 33,19 286 317 Peak HORTZON TAL
4 SEO7.00 49.43 534,00 -3.57 41.09 6.99 33,54 33,19 186 317 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
) o : ) IEEE 802.11ac MCSO0/Nss3 VHT40 CH 142/
Test Engineer Roki Liu Configurations ] ] i .
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 142
13pLevel [WBuVim) Date: 2015-10-05 Time: 17:58:05
120 2
|
100 ("-"V-\-\‘
30 1] l FCT CLASS-BPR
1 e
/ (1] \ 4
60 = FCC CLABS-B AV
— e *:j GiE
10
20 *
95450 5500. 5600. 5700. 5800. 5900. 5960
Frequency (MHz}
Limit Over Read Cabledntenna Preamp A/Pos T/Pos
Freq Level Line Lindt Level Loss Factor Factor Remark Pol/Phase
MHz dBui/m dBut/m dB  dBuy dB  dB/m dE cm deg
1 5707, 00 102.95 94,83 6.53 34.42 33.13 2356 299 Average  HORITONTAL
2 5720.00 116.30 108.17 6.83 34.43 323.13 156 299 Peak HORIZONTAL
3 5801.00 49,54 54.00 -4.46 41.20 6.99 34,54 33,19 156 299 Lverage  HORIZONTAL
4  5919.00 62.24 74.00 -11.76 53.88 7.0l 34.55 33.20 156 299 Peak HORTZONTAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
; o ; ; IEEE 802.11ac MCSO/Nss3 VHT80 CH 138 /
Test Engineer Roki Liu Configurations ] ] i )
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 138
130LEvel (WBuVim) Date: 2015-10-05 Time: 18:09:39
T 1 | N S
1
100
30 FCT CLASS-BPR
TR
60 /// CLASS-B AV
-md—'“'_!_"'_.-“_'_'_n-.; biE
40
20
95340 5500. 5600, 5700. 5800, 5900, 5940
Frequency (MHz}
Limit Over Read Cabledntenna Preamp A/Pos T/Pos
Freq Level Line Lindt Level Loss Factor Factor Remark Pol,/Phase
MHz dBut/m dBut/m de  dBuv dB  dB/m dE cm deg
1 5603.00 98.57 90.47  6.51 34.41 35,12 201 54 Average  HORIZONTAL
2 5724.00 115.20 107.07 6.83 34.43 33,13 201 54 Peak HORIZONTAL
3 585200 50.04 54,00 -3.96 41.75 6.95 34,51 33,17 201 54 Lverage HORIZONTAL
4  5875.00 62.91 74.00 -11.69 54.59 6.97 34,53 33,18 201 54 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR590419-01

SPORTON LAB.

For 802.11ac MCSO0/Nss2 VHT80+80 Mode:

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0O/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 1/CH 42+106/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 42
ISDLM {dBuNim) Date: 2015-10-26 Time: 19:43:33
120 Hs
100 - 4

Tl
80 : i — FCT CLASS-BPR

! . F _ BiE
1 z | - | FICCLASS-B AV
N v - - N N S o . - - . N - e e N - -
40 ! I . !
20 r
nﬁll 105040, 5080, 5120. 160, 5200, 5240, 5280, 5320, 5360, 5410

Fraquency (MHz)

Limit Over Read Cablefntenna Preamp A/Pos  T/Pos

Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBut/m dBui/m dé  dBuy db  dB/m dib cm deg
1 S5l44.48 7048 T4.00 -3.60 63.50 6£.21 33.74 33,65 152 279 Peak HORIZONTAL
2 S5148.40 53.86 S54.00 -0.14 46.96 6.2l 33.74 33,95 152 179 bverage HORIZONTAL
3 S157.60 113.00 C19G.02 0 6,24 33.79 33,05 152 279 Peak HORIZONTAL
4 5222.900 95.33 BE.23 6.30 33.85 33.05 152 279 fverage HORIZONTAL
5 5350.00 48.5¢ 54.00 -5.50 41.03 6.47 .06 33.06 152 279 Average HORIZONTAL
& 5350.80 61.54 74.00 -12.46 54.07 6.47 34.06 33.06 152 279 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 106
13['|_.~g-..|'¢| {dBuN M) Date: 2015-10-26 Time: 19:51:46
120
5
100} i 1 1 1
80 4 [ v"\"\—/] FCC CLASS-BPK
+3 | _ _ B I
60 I J L ' FCC CLASS-B AV
-5dB
40
20
r'=533l1l5311‘:l2|'. 5400, 5440, 5480. 5520, 560, 5600, 5640, 5680. RT30
Frecquency (MHz}
Limdit ©Over Read Cabletntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Los=s Factor Factor Remark Pol /Phase
MHz dBuvym dBu S m dB dBuv dB  dB/m dB cm deg
1 S5459.60 53,02 54.00 -0.98 45.26 G.60 34,22 33.06 226 303 Average HORIZOHTAL
2 S460.00 TO.12 74.00 -3.88 62.36 G.60 34,22 33.06 226 303 Peak HORIZONTAL
3 Ld67.60 53.75 54.00 -0.25 45.96 .60 34.25 33.06 226 383 Average HORIZONTAL
4 CA467.60 69,29 74.00 -4.71 61.50 6.60 34,25 33.06 226 303 Peak HORIZOHTAL
5 caad, 00 108,28 lod. 44 B.63 34.27 33.86 26 303 Peak HORIZONTAL
G SA95. 00 96,39 §8.52 B.63 34.30 33.06 226 303 Average HORIZCHITAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 2/ CH 42+122/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 42
13l]|_m| {dBuVim) Date: 2015-10-26 Time: 2002206
120
4
100 n
i
80 y_ﬁr- 1 FCC CLASS BPR
2 | Bk I
B
60 12 F[C CLASSB AV
—— L
40
20
950105040, 5080, 5120. 5160, 5200, 5240, 5280, 5320, 5360, 5410
Frequency (MHz}
Limdt Over Read Cabledntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBut'/m dBul'/m dé  dBu db  dB/m dB cm deg
1 5149.26 52.24 54,80 -1.76 45.34 6,21 33,74 33.05 152 177 twerage — HORIZONTAL
2 5149.20 67.35% 74.00 -6.62 60.48 6,21 33.74 33.05 152 277 Peak HORIZONTAL
3 5222.00 93.9% 86.88 6.30 33.85 33.95 152 177 twerage  HORIZONTAL
4 5242.00 106.52 99.37  6.30 33.90 33.05 152 277 Peak HORIZONTAL
5 5350.00 47.44 54.00 -6.56 39.97 6.47 34.06 33.86 152 277 Average  HORIZONTAL
6  5350.00 61.03 74.00 -12.97 53.56 6.47 34.06 33.06 152 277 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 122
130 Lewel (dBuM M) Date: 2015-10-26 Time: 20:32:34
120
B
100] | | 3l
80 T 1T 1 T T 111 " FCCCLASS BPK
13 [ [ I [ LI GaE
60 1 /_’J =TT ]'\_‘\'; [FCCCLASS-B AV
40 '
20
05-111}5440. 5480, 5520. 5560, 5600, 5640. 5680, T2, 5760, 5810
Frequency (MHz)
Lindt Over Read Cabletntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBu/m dBul/m dé  dBuy d&  dB/m dB cm deg
1 CA4GHE. 0 B6.52 T4.00 -7.48 GE.V6 6.6 34,22 33.06 188 319 Peak HORIZONTAL
2 SAG0. 00 50,21 54,00 -53.70 42,45 G,60 54,212 33,06 188 319 Average HORIZONTAL
3 Bde7.60 B5.87 T4.00 -H5.13 GE.08 G.60 34.35 33.06 1588 319 Peak HORIZONTAL
4 S5470.00 50,93 54,00 -3.06 43,15 6,60 34,25 33.06 188 319 Average HORIZONTAL
H BRG3.20 95.79 a9, 81 G.72 34.35 33.09 las 319 Lverage HORIZONTAL
& S5607.60 111.9%9 1a3, 99 6.74 34.36 33.10 1588 319 Peak HORIZONTAL
7 S725.99 5l1.52 H4.00 -1.48 44,30 6,83 34,43 33.13 188 319 bverage HORIZONTAL
g G716.80 ©69.02 74.00 -4.98 60.89 6.83 34.43 33.13 1588 319 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Rokiu Liu Configurations Type 3/CH 424138/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 42
13“Lvla."».ws.ll (dBuN ) Date: 2015-10-26 Time: 20:51:35
120
4
100 4
80 Jm‘/‘j FCCICLASS-BPK
T T =8
1 | 5 !
40
20
ﬂﬁlJ 105040, 5080, 5120. 5160, 5200, 5240, 5280, 5320, 5360, 5410
Frequency (MHz}
Limit Over Read Cabledntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBut'/m dBu'/m dé  dBuy db  dB/m db cm deg
1 5146.80 68.64 74.00 -5.36 6&L.74 6,21 33.74 33.65 155 288 Peak HORIZONTAL
2 5150.00 53.35 54.00 -0.65 46.45 6.21 33.74 33.85 155 188 Average HORIZCHITAL
3 5222.00 95.14 B8.04 B.30 33.85 33.05 155 188 Lverage HORIZONTAL
34 5222.80 106,85 99,75 6,30 33.85 33.05 155 288 Peak HORIZOHTAL
5 5350.80 47.62 54.00 -6.38 40.15 G.47 3.06 33.06 155 288 Average HORIZOHTAL
& 5378.00 60.97 74.00 -13.03 53.42 6.50 34.11 33.06 155 188 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 138
13pLevel (UBuVim) Date: 2015-10-26 Time: 21:03:05
120
1
wool— | 2
| '-III..-.?H'-'_"
il FCCCLASS-BPK
- BT
GO—— / ........................ —FCCCIASS B AV
_— d——— T Bl
40
2“ I . ————————————————n————————"
“5441] 5500. 5600. 5700. 5800. 5900. 5940
Frequency (MHz)
Limdit Over Read Cablefntenna Preanp A/FPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz deuv/m dBuv/m dB  deuy d8  dB/m de em deg
1 568400 110,93 102,83 5.81 34.41 33.12 214 303 Peak HORIZONTAL
2 57,00 98.63 99,58 .83 34.43 33,13 214 33 Average HORIZCHTAL
3 SESZ.00 52.21 54.00 -1.79 43.92 G.95 34.51 33.17 214 303 Average HORIZONTAL
4 5853.00 70.47 T4.00 -3.53 62.18  B.95 34.51 33,17 214 303 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR590419-01

SPORTON LAB.

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 4/ CH 58+106 /
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
13nLE\I'E| (dBuN M) Date: 2015-10.26 Time: 21:57:04
120
3
100

80 FCT CLASS-B PR

e |

o

L N N I S A S W S S N N A SN 1 _FCCCLASS-BAV

40

20

nﬁ'Hﬂ' 2170, 57190, 5210, 5230, 5250, 5270, 5290, 3310, 3330, 3330, 5370, 3390, 3410. 3440

Frequency (MHz)

Limdt Over Read Cabledntenna Preanmp A/Pos  T/Pos

Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBut/m dBu/m dé  dBul db  dB/m dib cm deg
1 Sldg.e0 45,07 54,00 -5.93 38.21 617 33.74 33,65 154 187 tverage HORIZONTAL
2 Sl42.40 57.27 74,09 -16.73 50.41  6.17 33.74 33.45 154 187 Peak HORIZOHTAL
3 5257.60 110,47 182,89  6.34 33.90 33.06 154 287 Peak HORIZONTAL
4 5302.00 94.50 87.18 &.40 33.98 33.06 154 187 Average HORIZONTAL
5 5350.00 53.20 54.00 -0.850 45.73 6.47 M.06 33.06 154 287 Average HORIZOHTAL
] 5354.80 71.47 74.00 -2.53 &4.00 2 6.47 34.06 33.06 154 287 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 106

130LE\|E1 (dBuVim) Date: 2015-10.26 Time: 22:14:40

120

100

80 FCC CLASS-BPR

Ol |

60 FCC CLASSB AV

40

20

uﬁﬂﬂﬂ' S0, 5430, 5450, 5470, 5490, 3510, 5530. 5550. 5570, 5590, 5610. 5630. 5650. 56380

Frequency (MHz)

Limit Over Read dableintenna Preamgp A/Pos T/Pos

Freq Level Line Limit Level  Loss Factor Factor Remark Pal/Phase
MHz dBut'/m dBut'/m dé  dBuv db  dE/m dB cm deg
1 S386.60 52.39 S4.00 -1.61 448 6.50 311 33.06 225 307 Average HORIZONTAL
2 5460.00 ©69.19 74.00 -4.851 61.43 6.60 34.22 33.06 225 307 Peak HORIZONTAL
3 5468.800 51.77 54.00 -1.23 43,98 6.60 34.25 33.06 225 307 Average HORIZONTAL
4 7e.00 Y1.11 74.89 -2.89 63.32 6.60 34.25 33.06 225 307 Peak HORIZONTAL
5 5497.868 95.75 B7.88 6,63 3.30 33.08 225 307 Average HORIZOHTAL
L] 5497.60 108.73 1900.86 6.63 34.30 33.06 225 307 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR590419-01

SPORTON LAB.

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0O/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 5/CH, 58+122/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
130Lm| (dBuWim) Date: 2015-10.26 Time: 22:3%:54
120
100 1
80 {""‘“’T—‘ _] £ FCC CLASS-B PR
I |
60— T o FCC CLASS-B AV
40
20
0

5140 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5330, 5350, 5370, 3390, 5410, 5440
Fraquency (MHz)

Limit Over Read Cablefantenna Preamp A/Pos  T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBub'/m dBui'/m dé  dBu db  dE/m db cm deg

1 S149.00 44.91 54,00 -9.09 38,05 6,17 33.74 33,95 153 188 Lverage HORIZONTAL
2 S5149.00 57.47 74,00 -16.53 50.61 6,17 33.74 33,95 153 188 Peak HORIZOHTAL
3 5305.80 106,87 99,55 6,40 33.98 33,00 153 288 Peak HORIZONTAL
4 5322.49 93.86 BE.48 6.43 3.01 33.06 153 188 Average HORIZONTAL
5 5350.60 53.71 54.00 -0.29 46,24 6.47 .06 33.06 153 288 Average HORIZOHTAL
] 5351.80 70.95 74.00 -3.05 G348 2 6.47 34.06 33.06 153 258 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 122
130 Lewel (dBUM M) Date: 2015-10-26 Time: 22:4%00
120 |
B
100 | | | | — I | | | ] ! 1
80— ' ' ' " TFCCCLASSBPK
[ I I [ GalE"
5 T ! ! ! ; |
60 11 | | ' FCC CLASS B AV
_l A _‘_,\_,._,._.--o—'-""_ | | | el | f | | | G 5
40
20
05411}5440. 5480, 5520, 5560, 5600, 5640, 5680, 5720, 760, 5810
Frequency (MHz)
Lindt Over Read Cabletntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MMz dBuv/m dBul/m dé  dBuy dé  dB/m db cm deg
1 S410. 00 48.52 54.00 -5.48 40,91 6.53 34.14 33.06 235 310 Average HORIZONTAL
2 S42G, 00 G, T4,00 -12.84 54,29 6,56 34,17 33.06 235 310 Peak HORIZONTAL
3 Bde6.80 48.25 54.80 -5.75 40.46 G.60 34.25 33.06 235 310 Average HORIZONTAL
4 S5469.20 61.34 74,00 -121.66 53,55 6,60 34,25 33.06 235 310 Peak HORIZONTAL
5 S578.00 95.12 §8.15 G.72 34.334 33.09 235 310 cverage HORIZONTAL
& 5578.80 109,53 1al.56 6.72 34.34 33.09 235 310 Peak HORIZONTAL
7 5725.00 47.39 54.80 -6.61 39.26 G083 34,43 33.13 235 318 Lverage HORIZONTAL
g 5730.80 &0.57 74.00 -13.43 G521.42 6.86 34.43 33.14 235 310 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0O/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 6/ CH 584138/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
13“L‘v."».rv..ll (dBuNim) Date: 2015-10-26 Time: 23:02:51
120 L
100
80 FCCCLASS B PK
[T |54
60 i FCC CLASS B AV
1 ! e
40 T
20
050905120, 5160, 5200, 5240, 5280, 5320, 5360, 5400, 5440, 5490
Frequency (MHz)
Limit Over Read dabledintenna Preamp A/Pos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBut/m dBut'/m dé  dBuy db  dB/m db cm deg
1 500240 44,93 54,00 -9,07 3821 6,11 33.66 33,05 197 186 Lverage  HORIZONTAL
2 5137.20 585.08 74.00 -15.92 S51.25 6.17 33.71 33.05 197 186 Peak HORIZOMTAL
3 §261.20 111.903 163.82 6.34 33.93 33.08 197 286 Peak HORTZOMTAL
4 5316.40 93.95 B6.60 6.40 34.01 33.06 197 286 Lverage  HORIZONMTAL
5 5350.00 53.81 54.00 -0.19 46.34 6.47 34.06 33.06 197 286 Average  HORIZONTAL
6 5354.80 71.89 74.00 -2.11 &4.42 6.47 34.86 33.06 197 286 Peak HORTZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 138
130 Level (dBuvim) Date: 2015-10-26 Time: 23:14:09
120 ' '
P
100
i i
8|
60 TFCCCLASS B AV
i 5]
40
20
ﬁ549l}5520. 5560, 5600, 5640, 5680, 5720. 5760, 5800. 5840, 5890
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
HMHz dBuvSm dBuy i dg  dBEuv dé  deSm di i deg
1 S5658.00 93,55 85.49 6.79 34.39 33.12 225 S8 Average HORIZONTAL
2 S681. 20 106.39 98.30 G.81 34.40 33,12 225 58 Peak HORIZOHNTAL
3 S8E6L.20 60,21 T4.90 -13.79 51.99 6,97 34,52 33,18 225 5& Peak HORIZOHTAL
4 588l.20 47.35 54.00 -6.65 39.03 6.97 34.53 33.18 215 58 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 7/ CH 58+155/

Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 58
130 Level (dBuVim) Date: 2015-10-27 Time: 00:18:18
120
3
100 &
e
80 ( " FCCCLASS-BPK
= e
60— J L i FCC CLASS B AV
e — L
a0
20
ﬁsugnmzn. 5160, E200. 5240. 5280, 5320. 5360, 5400, 5440, B400
Frecquency (MHz)
Limdt Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dEuv/m dBuv/m dB  dBuv dg  dB/m dB cm deg
1 S5106.00 57.34 74.00 -16.66 50.56 G.14 33.569 33.05 148 299 Peak HORIZONTAL
2 S114.00 44.93 54.00 -9.02 38.20 6.14 33.69 33.85 148 190 Average HORIZOMTAL
3 G257.20 147.40 100, 22 B.34 33.99 33.06 148 290 Peak HORIZONTAL
i 5322.80 92.9% 85.58 B6.43 34.01 33.06 148 299 hLverage HORIZONTAL
4 C354.00 70.56 74.00 -3.44 63.09 6.47 34,06 33.08 4% 290 Peak HORIZOMTAL
& 5354 .80 53.43 54.80 -0.57 45.95 65.47 34,06 33.06 148 90 Average HORIZOMTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 155
13“|_.-,w,n1 {dBiNm) Date: 2015-10-27 Time: 00:2%47
120
4
100 3
80 2 [Vf -l
| ] * UNII-15.407 B4 RE-3M
[ifi[E ]
ﬁ“ ¥ '. '
wj M=
40
20
05525 5600, 5700, 5200, 5900, 6025
Frequency (MHz)
AL
Limit Over Read dCabledntenna Preamg A/Pos  T/Pos
Freq Level Line Limdit Level  Loss Factor Factor Remark Pol/Phase
MHz dBut'/m dBut/m dé  dBuy db  dE/m dB cm deg
1 S5715.00 56509 B685.20 -0.11 59.97 6.853 3.42 33.13 221 306 Peak HORTZONTAL
Fi 571900 TF4.28 TE. 20 -3.90 66,15 6.83 3.43 3313 221 306 Peak HORIZONTAL
3 5750.00 94.47 B6.31 &.86 34.44 33.14 221 306 Average HORIZONTAL
B 5807.00 107.50 99,25 6,92 34.49 33.16 221 306 Peak HORIZONTAL
5 5§51.00 6&7.85 7B.20 -10.35 59.56 6.95 34.51 33.17 221 306 Peak HORIZONTAL
& 5861.000 66.13 6B.20 -2.07 57.82 G.97 34.52 33.18 221 306 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 8 /106+138/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 106
130 Level (dBuVim) Date: 2015-10-27 Time: 00:43:29
120 5
100 &
g0 [J ‘\ FCC CUASSBPK
1 4 T IED
60 Tl ,J L J {0 CLLSS-B AV
40
20
|352!31‘! 5400, E500. 5600, 5700, ET90
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dEuvim dBuv/m dB  dBuv d8  dB/m dB cm deg
1 S454.00 67.24 74.00 =6.76 59.48 G.60 34,22 33.06 208 297 Peak HORIZONTAL
2 S450.00 52.71 54.00 -1.29 44.95 G5.60 34.22 33.05 200 397 Average HORIZONTAL
3 CAG67.00 69,20 74.00 -4.80 61.41 G.60 34.25 33.056 200 297 Peak HORIZONTAL
i SAT0.00 53.36 54.00 -0.54 45.57 B.68 34.25 33.06 2080 297 hLverage HORIZONTAL
4 CooE. 00 114,15 06,27 G.65 34,30 33.47 200 147 Peak HORTZOMTAL
& S542.00 06,23 §8.31 6.68 34.32 33.08 200 297 Lverage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 138

43pLevel (dBuVim) Date: 2015.10-27 Time: 01:09:27

120

100

Tt |
80 ﬁf ‘I [ W FCCCLASS:BPK

1 . . . . . B
2 7
60 . ' ' ' FCC CLASS/B AV
I — = | | Y | 2] | oilH
40
20
053-10 5400. 5500. 5600, 5700, 5800. 5900, G040

Frequency (MHz}

Lindt O er Read Cabletntenna Preamp A/Pos  T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuy /i dBudm dg  dBuy deg  dB/in de citi deg
1 545,00 65,96 74,00 -B.3 58,20 6.60 34,12 35.06 215 G2 Peak HORIZONTAL
F Cae0. ) SO0.98 54.00 -3.02 43,22 B.B0 3.2 33.06 215 59 Lverage HORIZONTAL
3 SAEG, 0 65.68 74,00 -8.32 57,89 6,60 34,15 33.06 215 59 Peak HORIZONTAL
4 B4To. 00 S5F.03 S54.00 -1.97 44,24 G.G6O 34,35 33,06 215 G689 Lverage HORIZONTAL
5 5655, 09 106,63 98.57 6. 79 3.39 33.12 225 69 Peak HORIZOHTAL
& 5677.40 92,74 .67 679 34.40 33.12 225 GO Lyverage HORIZONTAL
7 5852.49 &1.84 74.00 -12.16 53.55 6.95 34.51 33.17 225 59 Peak HORIZONTAL
& SEEL. 80 47.32 54.00 -G.68 539,00 6,97 34,53 33.18 215 69 Lverage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 9/ CH 106+155/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 106
ﬁﬂLw&!{dBlM.m: Date: 2015-10-27 Time: 0712931
120
5
100 i
a0 Jdrr-l m CLASS-BPK
= | g e
60 a1 ) ' L J Fcl:ﬂnss.s A
40 t
20
05131} 5200, 5300. 5400. 5500. 5600, 5700, 5200, 5930
Frequency (MHz)
Limit Over Read Cabletntenna Preamp &/Pos T/Pos
Fréeq Level  Line Limdt Level  Loss Factor Factor Remark Pal /Phase
MHz dBuv/m dBuv/m dE  dBuv dB  dB/m dB cm deg
1 C457.20 £8.03 74.00 -5.97 60.27  G.60 34,22 331,06 172 301 Peak HORTZONTAL
2 S460.00 52.63 54.90 -1.37 44.87 6.60 34.22 33.06 172 301 Average HORIZONTAL
3 C467.00 B8.50 T4.00 -5.50 S0.71  5.60 34,25 33,08 172 301 Peak HORTZONTAL
4 5470.00 53.70 54.00 -0.30 45.91 6.60 34,25 33.06 172 301 Lverage HORIZONTAL
5 5551.00 199,18 101.25 6.68 34.33 33,08 172 301 Peak HORIZONTAL
[ G5G2.20 95,72 87.77 6.70 34,33 33,08 172 301 Average HORIZONTAL
7 5715.00 53.28 54.80 -0.72 45.15 6.83 34.43 33.13 172 301 Average HORIZONTAL
g G7I5.00 £7.43 74.00 -6.57 59.30 6.83 34.43 33,13 172 301 Peak HORTZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 155
”GLM (B M) Date: 2015-10-27 Time: 01:44:06
120
9
100 :
L | FCC CLASS.:B PKBY
1 4 113 | |\!f|:.
60 = [ FCCCLASSE AVEL
] — - S
40
20
Y5375 5500. 5600, 5700, 5800. 5900. G000, 6100. 6175
Frequency (MHz)
Limit Over Read C(ableintenna Preamp A/Pos T/Pos
Freq Level  Line Limdt Level Loss Factor Factos Remark Pol/Phase
MHz dBuv/m dBuvm dB  dBuy dE  dB/m dE cm deg
1 5453.40 66,35 74,00 -7.65 58.59 6,60 34,22 33,06 225 323 Peak HORLZONTAL
2 5450, 00 51.52 54.80 -2.48 43.76 6.80 34.22 33.06 225 323 Lverage HORIZONTAL
3 S470.00 S51.80 54,00 2,20 44,401 6,60 34,25 33.06 2215 323 Average HORIZONTAL
4 SATR.0D &67.08 T4.00 -6.92 59,719 6.68 34.215 353.06 225 323 Peak HORIZONTAL
-1 CE97.40 BE.34 T74.00 -5.65 50,24 B.81 34.41 33.12 235 323 Peak HORIZOHTAL
153 5715.09 51,29 54,00 -2.71 43,17 6,83 34.42 335.13 225 323 Average HORIZONTAL
7 5733.49 71.45 78.30 -B.75 63,32 B.83 34,43 33,13 235 323 Peak HORIZONTAL
B SEHOG. 50 93,92 5, G7 6,92 34.49 33,16 2215 323 Average HORIZOHTAL
9 5806, 80 107.35 99.18 6.9¢ 34.49 33.16 225 323 Peak HORIZONTAL
1@ S5858.00 66.10 TFE.2O -12.18 57.79 6.97 34.5) 33,18 225 323 Peak HORIZONTAL
11 SEGO. 00 49,14 S54.90 -4.856 40,83 6.97 34.52 35.18 225 323 Average HORIZONTAL
1} CEG3I. OO B5.82 T74.00 -3.18 G57.51 5.97 34.52 33.18 235 323 Peak HORIZONTAL

ltem 8, 9 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01

FCC ID: UDX-60041010

Page No.
Issued Date

1 961 of 1010
: Feb. 05, 2016



SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 10/ CH 122+155/
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 122
130"”1 (BN M) Date: 2015-10-27 Time: 02:13:26
120 5
100 | I
A
80 r ml m FCC CLASS B PK
| | I 7 G
14
60 i i FCCCLASS.B AV
40 { |
20
%5210 s300. 5400, 5500, 5600, 5700, 5800, 54400, G010
Frequency (MHz)
Linmit Over Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Lime Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuy/m dBuym dB dBuy dg  dB/m di cm deg
1 5456.40 GO.83 74.00 -13.17 53.07 6.60 34.22 33.06 171 304 Peak HORIZONTAL
2 S458.00 47.13 S54.80 -G6.87 39.37 G.60 3M.22 33.06 171 304 Lverage HORIZONTAL
3 5467.60 47.35 54.80 -6.65 39.56 6.50 34.25 33.06 171 304 Average HORIZONTAL
4 S4GE.40 SO.81 T4.00 -14.19 52,02 6.60 34.25 33.08 171 34 Peak HORIZONTAL
5 5584.40 115.78 1097.80 6.72 34.35 33.09 171 I Peak HORIZONTAL
& 5G22.80 93,57 86.56 6.74 34,37 33.10 171 304 Lverage HORIZONTAL
7 5720.20 67.56 74.00 -6.43 59.43 6.83 34.43 33.13 171 I Peak HORIZONTAL
g 5725.00 S53.8F S54.00 -0.12 45.75 6.83 .43 33.13 171 I Lverage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 155
130 Lewel {dBulm) Date: 2015-10-27 Time: 02:21:06
120
5
J00|— 1 1 | 3 1 | ! !
. {'\‘/\J\/ [\/‘J"] FCC CLASS.BPH B4
TEH+—1 £ [ GaE
60— ' } ' 1| | FCCCLASS-BAVEL
____.__“_M__,_ﬂ—-'-""' = 1 [ | i.:|t5_|
ETi} | i .|
20
053?5 5500, 5600, 5700, 5800, 5900, G000, 6100, 6175
Frequency (MHz)
Lindt Over Read Cabletntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBul'/m dB  dBuy di  dB/m db om deg
1 702,20 B8.78 7T4.00 -5.2) BO.67 6.81 34.42 33,12 225 321 Peak HORIZONTAL
2 5715.09 52.68 54.00 -1.312 M.56 6,83 34.42 33.13 215 321 Average HORIZONTAL
3 B717.60 T71.22 T8.20 -6.98 B63.19 6.83 34.42 33.13 235 321 Peak HORIZONTAL
4 5787.89 93,9 B5.70 6,90 34.48 33.16 225 321 Average HORIZONTAL
H SH07. 00 107,18 98.93 G.92 34.49 33.16 215 321 Peak HORIZONTAL
& SE5E. 00 68.01 VEH.20 -10.19 59,70 6,97 34,52 33.1% 225 321 Peak HORIZONTAL
7 SEGD. 00 49.853 S4.00 -4.17 41.52 G.97 34,52 33.18 225 321 bLverage HORIZONTAL
g GE63.00 68.33 T4.00 -5.67 50,02 6.97 34.52 33.1%8 225 321 Peak HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 11 /CH 138+155/

Chain 5 + Chain 6 + Chain 7 + Chain 8

Channel 138
30 Lewvel (dButvim) Date: 2015-10-27 Time: 02:40:57
120
9
100 r
20 1 V\\/‘\ m FLC CLASS-EPH
. u miTii=q
60 /_JJ L FLT CLASS-B AV
40
20
“5390 5500, 5600, 5700, 5800, 5900. 5990
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuyv/m dBuv/m dB dBuy 46  dB/m db cm deg
1 5684.00 107.17 99,07  6.81 34.41 33.12 176 316 Peak HORIZONTAL
2 5685, 210 9d.G8 86.58 6.81 34.41 33.12 176 316 Average HORIZOHTAL
3 5E50.00 50.93 54.00 -3.07 42.54 6.95 34.51 33.17 176 316 Average HORIZONTAL
4 S5850.00 67.70 74.00 -6.30 59.41 6.95 34.51 33.17 176 316 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 155
ﬂanl {dBuVIm) Date: 20115-10-27 Time: 02:48:30
120(—|
|2
80 f
UNIL-15.407 B4 RK-3M
40
“54?5 5600. 5700. 5800, 5900. G000, G075
Frequency (MHz)
Limit Over Read Cablefntenna Preanp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz deuv/m dBul/m dB  deuy d8  dB/m de em deg
1 5787.00 93.67 #5.45 6.90 34.4F 33.16 225 322 Peak HORIZONTAL
2 SEOE. 60 196.73 98,48 G6.92 34.49 33.16 225 322 Peak HORIZONTAL
3 GEST7.B0 &7.19 T7E.20 -11.01 5E.EE G.97 34.52 33,18 225 322 Peak HORIZONTAL
4 SEE7.4@ 67.07 68.20 -1.13 55.76 6.97 34.52 33.1% 225 322 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0O/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 12/ CH 42+58 /
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 42
13“L‘v."».ws.ll {dBuWim) Date: 2015-10.27 Time: 03:06:28
120
4
100 ]
80 WM FCC CLASS BFR
i 1 E nae |
60 . | FCCCLASSBAV
1_,.-.-#"""" = El ] GiE
- | -BdE
40
20
04960 5000, 5100, 5200, 5300, 5400, 5460
Fraquency (MHz)
Limit Over Read Cabledntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBut/m dBu/m dB  dBuy db  dB/m dB cm deg
1 E137.80 55.93 T4.00 -7.07 &0.10 6.17 33.71 33.0%5 225 164 Peak HORIZONTAL
2 5150.00 51.06 54.00 -2.94 44.16 6.21 33.74 33.05 225 i64 ftverage  HORIZONTAL
3 5242,00 93,96 6,81 6.30 33.90 33.08 225 164 fverage  HORIZONTAL
4 5243.00 1085.79 98.64 6.30 33.90 33.05 225 264 Peak HORTZONTAL
5 5350.00 50.4@ 54.00 -3.60 42.93 6.47 34.06 33.06 225 264 fverage  HORIZONTAL
6 5364.00 66.15 74.00 -7.85 58.65 6.47 34.809 33.06 225 264 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Pt Report No.: FR590419-01
Channel 58
13“vaiﬂ {dBuWim) Date: 2015-10-27 Time: 03:15:56
120
3
100 - Ll
80 ' A FCC CLASS-BFK
f ! 0¥ 000OIf F T
60 1 ] 1 1 L g FCCCLASS-BAY
¥ -
40 -
20
05030 5100, 5200. 5300. 5400, 5500, 5540

Frequency (MHz)

Limit Over Read dabledntenna Preanmp A/Pos  T/Pos

Freq Level Line Limdt Level  Loss Factor Factor Remark Pal/Phase
MHz dBut/m dBul'/m dB  dBuv db  dE/m dB cm deg
1 S5136.00 B66.28 74.80 -7.72 59.45 B.17 33.71 33.45 225 56 Peak HORIZONTAL
2 5150.90 4§.46 54.00 -5.54 41.56 6.21 33.74 33.05 225 56 Average HORIZONTAL
3 5306.00 108.14 190,82 &.40 33.98 33.06 225 56 Peak HORIZONTAL
4 3308.00 95.54 88.22 6.40 33.98 353.06 225 36 Average HORLIZONTAL
5 5351.00 53.27 5.0 -0.73 45,80 6.47 34.06 33.08 225 56 Average HORIZONTAL
] 5354.00 69.82 74.00 -4.1F 62.35 6.47 34.06 33.06 225 56 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Roki Liu Configurations Type 13/ CH 106+122 / Chain 5 + Chain
6 + Chain 7 + Chain 8
Channel 106
130 Lewel (dBuvim) Date: 2015-10-27 Time: 21:51:52
120
L
100 &
aaed
80 - r m FCC CLASS-BPK
T 1 BT
3
60 L FCC CLASS B AV
| — b ol
40
20
“5231} 5400, 5500, 5600, 5700, 5780
Frequency (MHz)
Limit Over Read Cableéntenna Preamp &/Pos  T/Pos
Fréeq Level Line Limit Level Loss Factor Factor Remark Pal /Phase
MHz dBuv/m dBuv/m dBE  dBuy dB  dB/m dB cm deg
1 G454. 00 68.44 T4.00 -5.56 B60.6H G.60 34,22 33.06 198 362 Peak WERTICAL
2 SA5E.00 52.t92 54.00 -1.08 45,16 6,60 34.21 33.06 198 302 Average WERTICAL
3 G2, 00 7O.50 T74.00 -3.50 62.74 6.60 34,22 33.05 198 302 Peak WERTICAL
4 S5469,.00 53.74 54,00 -0.26 45,95 6,60 34,25 33.06 198 302 Average WERTICAL
5 5507.00 106, 06 a9g.18 6,65 34.30 33.07 19s 302 Peak WERTICAL
& SE557.00 95.56 §7.61 6.70 34,33 33.08 198 302 Average WERTICAL
7 ST35.00 47,90 54.080 -6.81 39.83 6.86 34.434 33.14 198 302 Average WERTICAL
g G736.00 G0.99 74.00 -13.10 51.74 6.86 34.44 33.14 19g 302 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 122
130 Lewel {dBulm) Date: 2015-10-27 Time: 21:3%09
120 T
5
100 1 1 L i
L ' WW ' FCC CLASSEP
. T4 ’ 1 . [ GalE
&
G0 1 3 | 1 | FCCULASS.B AV
N I 1 7 oils
40
20
uﬁSﬁﬂ- 5400, 5500, 5600, 5700, 5800, 5860
Frequency (MHz)
Lindt Over Read Cabletntenna Preamp &/Pos  T/Pos
Freq Level Line Limdit Level Loss Factor Factar Remark Pal/Phase
MMz dBuy/m dBul'/m dé  dBu di  dB/m db cm deg
1 C4GCH. ) B7.93 V4.00 -56.07 60,17 G.60 34,22 33.06 269 300 Peak HORIZONTAL
2 459,09 52,69 54,00 -1.31 44,93 6,60 34.22 33.06 269 SO0 Average HORIZONTAL
3 BdeE. 00 53.72 G54.00 -0.38 45,93 G.60 34.25 33.06 259 300 Lverage HORIZONTAL
4 546900 68.87 T4.00 -5.13 61,08 6,60 34,15 33.06 269 300 Peak HORIZOHTAL
H SE540. ) 107.71 a9, 68 G.76 34.38 33.11 269 300 Peak HORIZONTEAL
& 5642, 00 95,65 §7.62 6.76 34.38 33.11 269 300 Average HORIZONTAL
7 5731.00 48.06 54.00 -5.93 39,91 G086 34,43 33.14 269 300 Lverage HORIZONTAL
g RI77.00 GR.46 T4.00 -13.54 51,16 6.88 34.47 33.15 269 300 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR590419-01

<Radio 3 Mode>

Temperature 26°C Humidity 57%

IEEE 802.11a CH 52, 60, 64 / Chain 5
+ Chain 6 + Chain 7 + Chain 8

Test Engineer Roki Liu Configurations

Channel 52

1,mLal.reI {dBuVim}) Date: 2015-09-02 Time: 03:58:46

120

100}

FCC CLASS-B

1 P ﬁ

FCC CLASS-Bl AV

40

5110 5140, 5160, 5180, 5200, 5220, 5240, S5260. 5280, 5300, 5320 5340. 5360, 5380 5410

Frequency (MHz)
Limit Ower Read CableAntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB8  dBuv d8  dB/m d8 cm deg
1 5146.96 58.28 74.9@ -15.8B@ 51.66 6£.13 34.84 33.63 Peak 116 14 VERTICAL
2 5158.8@ 46.52 54.98 -7.48 39.98 6.13 34.84 33.63 Average 116 14 VERTICAL
3 5253.85 1081.98 95.19 6.28 34.28 33.61 Average 116 14 WERTICAL
a 5267.38 112.55 185.72 6.21 34.23 33.61 Peak 116 14 VERTICAL
5 5358.88 47.45 54.88 -6.54 48.44 6.26 34.36 33.60 Average 116 14 VERTILICAL
B 5363.46 59.52 74.80 -14.48 52.46 6.27 34.39 33.60 Peak 116 14 VERTICAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAR. Report No.: FR590419-01
Channel 60
43 Level (dBuVim) Date: 2015-09-02 Time: 04:07:02
120 |
2
.
100} 1 : i ey

80}
\'\ FCC CLASS-B
4 [ | -64B
60
3 FCC CLASS.B AV
w.___d__,_‘_,,-f-'-"" GdB
40
20
5200 5230. 5250. 5270, 5290. 5310, 5330. 53540. 5370, 5400
Frequency (MHz)
Limit Ower Read CableAntenna Preamp AfPos T/Pos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBulSm dB  dBuV dé  dB/m dB cm deg
1 3293.34 181.22 94.32 6.23 34.28 33.61 Average 122 16 VERTICAL
2 5387.53 111.75 184.85 6.23 34.28 33.61 Peak 122 16 VERTICAL
3 535@.82 53.61 5S4.88 -B.39 46.59 6.26 34.36 33.60 Average 122 16 VERTICAL
4 535@.29 68.73 Ta.@@ -5.27 61.71 6.26 34.36 33.60 Peak 122 16 VERTICAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 64
43pLEvel (dBuVim) Date: 2015-09-02 Time: 04:19:31
120
1
100} t 7
|
- FCC CLASS-B
[ GdB
= FCCCLASSB AV
40
20
5270 5280, 5290. 5300. 5310, 5320, 5330. 5340. 5350, 5360. 5370
Frequency (MHz)
Limit Ower Read CableAntenna Preamp AfPos T/Pos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBulSm dB  dBuV dé  dB/m dB cm deg
1 3315.51 187.93 laa.98 6.24 34.31 33.60 Peak 125 18 VERTICAL
2 5316.67 97.34 9a.39 6.24 34.31 33.60 Average 125 18 VERTICAL
3 5358.88 53.88 54.80 -8.12 46.86 6.26 34.36 33.60 Average 125 18 VERTICAL
4 5358.82 69.19 T4.80 -4.81 62.17 B.26 34.36 33.60 Peak 125 18 VERTICAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
_ o - IEEE 802.11a CH 100, 116, 140/ Chain 5
Test Engineer Roki Liu Configurations ) ) )
+ Chain 6 + Chain 7 + Chain 8
Channel 100
43pLevel (dBuVim) Date: 20150002 Time: 04:33:21
120
6
00— e —
80l - ' ' FCC CLASS-B
3 e
1
L FCC CLASSEB AV
Z S 5dB
m.—-—_.o—m—w-"‘""’_"_"_'__- e — UL
A0
201
5400 5430. 5450, 5470, 5490, 5510. 5530. 5550, 5570, 5600
Frequency (MHz)
Limit Ower Read CableAntenna Preamp AfPos T/ Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m d8  dBuv d8  dB/m d8 cm deg
1 5458.26 64.98 74.80 -9.92 56.B1 6£.33 34.52 33.58 Peak 111 9 VERTICAL
2 5450.88 5@.95 54.88 -3.95 42.78 6.33 34.52 33.58 Average 111 9 VERTICAL
3 5459.42 £9.49 74.88 -4.51 62.18 6.34 34.55 33.58 Peak 111 9 VERTICAL
4 5478.8@ 53.93 54.89 -8.87 46.62 6.34 34.55 33.58 Average 111 9 VERTICAL
5 5494.79 98.29 99.95 6.35 34.57 33.58 Average 111 9 VERTICAL
B 5585.21 189.15 181.77 6.36 34.60 33.58 Peak 111 9 WERTICAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 116
Lewveld (dBuWim) Date: 2015-09-02 Time: 04:45:45

130

120

100

| Fcc ELASS-B
| 1 | I | | | | | | | | | | =i§.:| :
1 4 g

diC CLASS-B AV

P N N | 7 GHB

-

5380 5410. 5430, 5450, 5470, 5490, 5510, 5530, 5550, 5570, 5590. 5610. 5630. 5650. 5670, 5690, 5710, 5730, 5750, 5780

Frequency (MHz)

Limit Ower HRead CableAntenna Preamp AfPos T/Pos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase

HMHz dBuV/m dBuV./m dB  dBuv dg  dBSm dB cm deg
1 5452.47 6@.87 74.80 -13.93 52.8@ 6.33 34.52 33.58 Peak 126 B3 HORIZIONTAL
2 5460.88 46.91 54.88 -7.89 39.64 6.33 34.52 33.58 Average 128 B3 HORIZIONTAL
3 5479.8@ 47.43 54.80 -6.57 48.12 6.34 34.55 33.58 Average 126 B3 HORIZONTAL
4 5479.88 68.28 74.88 -13.8B8 52.89 6.34 34.55 33.58 Peak 126 83 HORIZONTAL
5 5383.47 93.42 86 .8 6.33 34.62 33.59 Average 126 83 HORIZONTAL
B 5583.47 183.73 86.31 6.39 34.82 33.59 Peak 12& 83 HORIZONTAL
7 5725.88 47.67 54.88 -6.33 40.18 6.45 34.64 33.60 Average 126 83 HORIZONTAL
a 5728.47 59.88 74.80 -14.12 52.39 6.45 34.64 33.60 Peak 126 83 HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR590419-01

SPORTON LAB.

Channel 140

130 Level (dBuVim) Date: 2015-09-02 Time: 191208

120

100 2

20

10 !

3| UNI-15.407 Ak-3M

Ll | =]

20

GEEED 5660, 5670, 5680, 5690, 5700, 5710, 5720, 5730. 5740, 5750

Frequency (MHZ)

Limdt Over Read Cablefntenna Preamp 4/Pos T/Pos
Fregq Level Line Limit Level Loss Factor Factor Reamark Pol/Phase

MHz dBut/m dBulfm dB dBuy dg  dB/m dB cm deg

1 5695.37 108.88 100.78 6.81 34.41 33.12 1040 354 Peak WERTICAL
2 5705.18 95.4% 99,37 B.81 34.42 3312 iad 354 Lverage WERTICAL
3 5718.76 67.78 68.20 -0.42 59.65 G.B3 34.43 33.13 100 354 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO0/Nss1 VHT20 CH 52, 60,
Test Engineer Roki Liu Configurations
64 /[ Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 52
43pLevel (dBuVim) Date: 2015.09.02 Time: 21:15:02
120 |
4
100f— - : | e
80 ' ' FCC CLASS B
+ + I-ﬂ 1
1 B
60 ' FCCCLASS B AV
40
20
0

5110 5140, 5160, 5180, 5200, 5230, 5240, 5260, 5280, 5300. 5320, 5340. 5360. 5380, 5410
Frequancy (MHz)

Limit Over Read C(abletntenna Preamp A/Pos T/Paos

Freq Level Line Limt Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuv/m dg dBuv d&  dB/m dB cm deg
1 B144.36 &0.67 T4.00 -13.93 53.17 B.21 33.74 33.65 108 24 Peak WERTICAL
Fa 5150.00 47.51 54,00 -6.49 40,61 6,21 33.74 33.05 1o 24 Average WERTICAL
3 5I56.96 111.84 164,66 6.34 33,90 33.08 100 24 Peak WERTICAL
4 5265.21 101.24 o, a3 6.34 33,93 33.06 Loy 24 Average WERTICAL
5 5350.00 48.61 54.88 -5.39 41.14 6.47 34.06 33.06 loa 24 Lverage WERTICAL
=3 5354.78 61.10 T4.00 -12.99 53.63 6.47 34.06 33.06 loa 24 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Prusdf®it. 4 Report No.: FR590419-01
Channel 60
130LEvel ([dBuV) Date: 2015.09-02 Time: 21:22:48
120
100 - . . | 1]
80— ' i i ' ! " “FCCTLASS B
4 I i b Hl—ﬂ_::_
60— / \\a FOC CLASSB AV
st i | i — 5dB
40}
20
05200 5230, 5250,  5270.  5290.  5310.  5330.  5350. 5370, 5400

Frequency (MHz)

Limit Owver Read Cablefntenna Preamp &/Pos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase

MHz dBuv/m dBUY m di dBuy dB dB/m di chi deg

1 5294, 79 100, 00 92.71 6,37 33.98 33.06 1og 348 Average WERTICAL
2 5296.82 110,50 183,48 6.40 33.98 33.906 109 348 Peak WERTICAL
3 5350.00 53.64 54.00 -0.36 46.17 6.47 34.06 33.06 100 348 Average WERTICAL
4 5351.16 &9.46 74.00 -4.54 61.99 6.47 34.06 33,06 10¢ 348 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 64
130Leve! (@Buvin) Date: 2015.09-02 Time: 21:34:53
120
;
100
g0y ' ' ! 1 [ : ' — FCOCLASSE
1 ¥ ! 4 .Ii : |:;I—|-|_::_
60 ' / ' \q FCC CLASSE AV
_._-_.._._A-—'_'_'_.—F‘-M L] ! ! ! ! ! '"'"—vu.___"\__w‘_'-hi
40}
20}
0

5270 5280, 5200, 5300, 5310, 5320, 5330. 5340, 5350, 5360, 5370
Frequency (MHz)

Limit Owver Read Cabledntenna Preamp &/Pos T/Pos
Freq Level Line Linmdt Level Loss Factor Factor Remark Pol/Phase

MHz dBuvSm dBuY m di dBuy dB  dB/m di ch deg

1 5311.99 107,64 109,29  &.40 34.81 33.06 1oz 23 Peak WERTICAL
2 5314.5@ 97.56 99,21 G5.40 34.91 33.96 1a2 23 Average WERTICAL
3 5350.00 53.95 54.00 -0.05 46,48 2 6.47 34.06 33.06 102 23 Average WERTICAL
4 5351.81 &§5.72 T74.00 -5.28 61.25 2 6.47 34.06 33.06 102 23 Peak WVERTICAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss1 VHT20 CH 100,
Test Engineer Roki Liu Configurations | 116, 140/ Chain 5 + Chain 6 + Chain 7
+ Chain 8
Channel 100
130Lm1 (dBuNm) Date: 2015.00.02 Time: 21:46:13
120
B
100 5
80 FCC CLASS B
LT

60 FCC CLASSH AV

40

20

i
05300 5430, 5450, 5470, 544910, 5510, 5530, BEE0, BET0. S600
Frequency MHz}
Limit Over Read Cablefntenna Preamp ASPos  T/Pos
Freq Level Line Limt Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuv/m dB dBui dB dB/m dB cm deg

1 B456.53 &E.60 T4.80 -7.31 55.93 G.60 34.23 33.06 163 2 Peak WERTICAL
Fa S460.00 51.22 54.00 -2.78 43.46 6,60 34,22 33.06 1a3 1 Average WERTICAL
3 5468.55 6H.29 T4.880 -5.71 &O.56 G.60 34.25 33.086 163 2 Peak WERTICAL
+ 5469.13 53,72 54.00 -0.218 45.93 6,60 34,215 33.06 la3 1 Average WERTICAL
5 S494.58 97,89 90, 85 6.63 34.27 33.06 a3 i fverage WERTICAL
G 5496, 24 108.16 106, 32 6.63 34.217 33.06 la3 2 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 116
13"]La'«vm (UBuN ) Date: 2015.09.02 Time: 21:54:46
120
8
100
L FCCCLASS!B
i -
T 3 £
60| 1 FCQ CLASS-B AV
- | - Formrm S
40
20
1}
53805410, 5450, 5490, 5530. 5570, 5610, 5650, 5690, 5730, 5780
Frequency (MHz)
Limit Over Read C(ableintenna Preamp A/Pos  T/Paos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBu m dg  dBuy d&  dB/m dB amn deg
1 B457.11 B1.37 T4.00 -12.63 53.61 B.E0 34,21 33,06 1o 350 Peak WERTICAL
i 5460, 00 49,02 54.00 -4,.95 41,16 6,60 34,21 33.06 124 360 Average WERTICAL
3 S457.68 63.00 74.00 -11.08 55.11 B.B0 34,25 33,08 108 350 Peak WERTICAL
4 5470, 00 49,36 54,00 -4.64 41,57 6,60 34,25 33.06 1o 360 Average WERTICAL
5 5583.47 110.68 le2.7¢ 6.72 34.35 33.09 loe 360 Peak WVERTICAL
& 5585.21 100,16 9. 18 6,72 34.35 33.09 1o 360 Average WERTICAL
T STI5.00 49,80 54.00 -4.310 41.67 G.83 34.43 33.13 100 3E0 Average WERTICAL
g E725.00 Gl.o6 74,00 -12.9 52,93 B.E3 34,43 33.13 1o 360 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR590419-01

SPORTON LAB.

Channel 140

130 Lewvel (dBuvim) Date: 2015-09-02 Time: 22:18:10

120

100

I

20
3 UNII-15.407 Ak-3M

ﬁu‘_,_.// : : \\ g
-\-\_\_H_\_H_"‘—‘-"‘-"-\-M—\_,-\_n_p

40

20

Gﬁﬁﬁﬂ 5660, 5670, 5680, 5690, 5700, 5710, 5720, 5730. 5740, 5750

Fregquency (MHZ)

Limdt Over Read Cableintenna Preamp 4/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dButv'/m dBul'/m dB dBuy dg  dB/m dB cm deg
1 5699,.13 106.57 98.47 G.81 34.41 33.12 180 @ Peak WERTICAL
2 5705.21 96.76 88.64 6,83 34.42 33,13 180 O Lverage WERTICAL
E 5725.00 6BBE.01 6EB.20 -0.19 59.88 G.83 34.43 33.13 1 0 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer Roki Liu Configurations CH 54, 62 / Chain 5 + Chain 6 + Chain 7
+ Chain 8
Channel 54
1:1:“|_¢.,m-.;| [dBuVn) Date: 2015.09-02 Time: 23:57:01
120
100 1
20 FCCTLASSE
[ BaE
o0 / MJ&SS.H -
,_.—n-'-"_"-r“’ - ]
40
20
651?{] 5200, 5220. 5240, 5260, 5280, 5300, 5320, 5340, 5370
Frequency (MHz)
Lindit Over Read <Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBuv S dBuy im de dBu dB dB fin dB chib deg
1 5264.21 97.08 89.87 6.34 33.93 33.06 100 15 Average WERTICAL
2 S5264.21 107,64 100,43 G.34 33.93 33.06 109 15 Peak WERTICAL
3 5350.00 53.73 54.00 -0.27 46.26 G.47 3.06 33.06 109 15 Average WERTICAL
B 5350.00 66.99 74.00 -7.10 59.43 G.4 34.06 33.06 109 15 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 62

13uLe’U\EI (BN in) Date: 2015-09-0F Time: 00:37:04

120

100

80— I ( ' l ' ' “FCCCLASSE

. . _ . A L
60 ' ' - FOC CLASS.B AV
| _,.-f"’ [ [ [ — T 1]
40
20
l]52 10 5240, 5260, 5280, 5300, 5320. 5340. 5360, 5380, 5410
Frequency (MHz)
Limit Over Read Cabledntenna Preamp L/Pos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuY m di dBuy dB dB/m di ch deg
1 5297.26 101,28 93, 9% G.40 33.98 33.06 104 10 Peak WERTICAL
2 5297.55 91.45 B4.13 G.40 33.98 33.06 109 1@ Average WERTICAL
3 S350.00 53.97 S54.00 -0.03 46.50 G6.47 34.86 33.06 100 10 Average WERTICAL
4 5352.83 65.78 74.00 -8.22! 5§8.31 G.47 3.06 33.06 104 10 Peak WVERTICAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
; o ; ; IEEE 802.11Tac MCSO/Nss1 VHT40 CH 102, 110,
Test Engineer Roki Liu Configurations ) ] i )
134 / Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 102
130 Lewel {dBulmi) Date: 2015-09-03 Time: 00:44:10
120
5
100
B
80 ' (_' ' |; FCC CLASS B
a GIE
il I | !
60 1 :/J \\ FOC CLASS-B AV
- e i
40
20
ST 5440, 5460, 5480, 55010, 5520, 5540, BEG(, 5580, 5610
Frequency (MHzy
Limit Over Read Cabletntenna Preamp A/Pos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pal (Phase
MHz dBuv/m dBuv/m dgé  dBuy dé  dB/m dB cin deg
1 546000 S50.25 54.00 -3.75 42.49 6,60 34,22 33.06 101 357 Average  VERTICAL
3 SAGE. 00 G267 T4.00 -11.33 54.91 G6.60 34,22 33.06 161 357 Peak VERTICAL
3 5470.00 S53.77 54.00 -0.23 45.98 6.60 34.25 33.06 1ol 357 Average  WERTICAL
4  5470.80 B5.65 T74.00 -5.35 GO.86 G.60 34.25 33.06 1ol 357 Peak VERTICAL
5 G407.26 100.89 93,02 6,63 34.30 33.06 1ol 357 Peak VERTICAL
G 5499.00 91.30 §3.43 6.63 34.30 33.06 1ol 357 fverage  WERTICAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 110

130 Lewel (dBulm)

Date: 2015.09-03 Tame: 00:53:04

120

(5]

00— I ! ! ! I |@

FCC CLASS-B

! 3 T
60 ]

p

o
LV |

FCC CLASS-E AV

40

20

Bt

e —

i [ =

L1}
Frequency (MHzy

5400 5430, 5450, 5470. 5490. 5510. 5530. 5550. 5570. 55890. 5610. 5630. 5650. 5670. 5700

Limit Over Read Cabletntenna Preamp A/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal /Phaze

MHz dBuy/m dBuy/m dg  dBuy dé  dB/m dE em deg
1 5455.66 6©5.06 74,00 -8.94 57.30 6.60 34,211 33.06 191 24 Peak WERTICAL
2 S400.00 S51.71 54.00 -2.29 43.95 6.6 34.2F 33.06 1ol 24 Lverage WERTICAL
3 S470.08 53,79 54,00 -0.21 46,00 0 6.60 34,25 33,06 101 24 Average WERTICAL
4 S470.00 69,12 V4.90 -4.88 B1.33 ©6.80 34.15 33.08 1ol 24 Peak WERTICAL
5 5536. 98 106.42 95.50 G6.68 3.3 33.08 141 24 Peak WERTICAL
& 5539.15 95,42 §8.50 6.68 34,31 33.08 lal 24 Lverage WVERTICAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Channel 134

130 Level (dBuvin) Date: 2015-09-0F Time: 01:01:19

120

(S

80— ' ' J ' 1 ' ' FCCTLASS B

4 ! |'|T|-| 3
60 ' | / \3 FOC CLASS B AV
= ——a i U111
40
20
HSSTI} 5600, 56.20. 56410, 5660, 5680. 5700. 5720. 5740. 5770

Frequency (MHz)

Limit Over Read Cabledntenna Preamp &/Pos T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol /Phase

MHz dBuv/m dBuy m di dBuy dB dB/m di chi deg

1 5681.29 94,53 B6.44 &.851 34.40 33.12 1oa 357 Average WERTICAL
F 5686.50 194,72 96, 62 G.81 34.41 33.12 10a 357 Peak WERTICAL
3 5715.00 53,96 54.00 -0.04 45,83 6,83 34.43 33,13 100 357 Average WERTICAL
4 5718.47 66,48 T4.00 -7.52 5E.35 6,83 34.43 33,13 109 357 Peak WVERTICAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR590419-01

Temperature 26°C Humidity 57%
) o : ; IEEE 802.11ac MCS0/Nss1 VHT80 CH 58, 106,
Test Engineer Roki Liu Configurations ] ] ) i
122 / Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 58
130LM1 (B ) Diate: 20150903 Time: 01:52:52
120
100 4
3
%0 [ | FCC CLASS B
| | P GuE
: :
60 // i KE FCC CLASS-E AV
—_— e L - s |
40
20
"5940 5100, 200, 53040, £400, 5500, 5540
Frequency (MHz}
Limit Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limt Level Loss Factor Factor Femark Pol /Phase
MHz dBuv/m dBuv'/m dB dBuy dB dB/m di cin deg
1 5147.11 59.77 74.80 -14.233 52,87 G.21 33.74 33.05 108 351 Peak WERTICAL
Fa 5150, 00 485.63 54,00 -5.37 41.73 6,21 33.74 33.05 1o 351 Average WERTICAL
3 5259.02 §85.20 77.99 6.34 33.93 33.06 loo 351 Lverage WERTICAL
4 5277.79 96,21 BE. 95 6.37 33.95 33.06 1o 351 Peak WERTICAL
5 5350.00 53.88 54.80 -0.12 46.41 6.47 34.06 33.06 loa 351 Average WERTICAL
G 5350.00 65.16 T4.00 -85.83 57.69 6.47 34.06 33.06 1o 351 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR590419-01
Channel 106
13“Lm.rel {dBuW i) Date: 2015.09.03 Time: 02:03:02
120
100 : | &
4

Pt
g0 t IV
11 3 UNII-15.407 RE-3M

LiTi 2
60 - 1 // e
[ ———_— = — - _H_u-—ﬂ-r' -
40
20
05230 5400, 5500, 5600, 5700. 5780
Frequency (MHz)
Limit ©Over Read Cablefntenna Preamp A/Pos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
MHz dBuvm dBuy'm dB dBu db dB/m dB cm deg
1 5450.59 65.81 74,00 -B.19 55.05 G.6G0 34,22 33.06 lag 359 Peak VERTICAL
2 5459.50 53,73 54.00 -0.27 45.97 G6.60 34,2 33.06 109 359 Average VERTICAL
3 S5470.080 G7.81 65.20 -0.39 560.02 6.60 34.35 33.08 lag 359 Peak YERTICAL
a4 S4a9.61  87.46 79.59 G.63 34,38 33,06 18 359 Average VERTICAL
5 5517.70 98.70 a9, 51 G.65 34.31 33.47 1o 359 Peak VERTICAL

ltem 4, 5 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Channel 122
130 Lewed (dBu ) Date: 2015.09-03 Time: 02:18:01
120
100 o
o
20 i
3 | UNII-15.407 Rid-3M
"‘ Gl
g S S
40
20
05360 54040. 5500, ST00. 5800. 5860
Frequency (MHz)
Limit Over Read Cabletntenna Preawp ASPos
Freq Lime Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv'/m db dBuy dB cm
1 5459, 28 Td.00 -85.16 585.08 6.60 34, N 1oa Peak WERTICAL
2 S4G0, D 54,80 -0,.77 45.47 G, 60 34, . DG 1 Lverage WERTICAL
3 5467.11 GE.XO -0.26 B0.15 6.60 34, . 06 100 Peak WVERTICAL
4 5589, 02 54,55 G.73 34, 9 1 Average WERTICAL
5 5597.79 95,33 6.72 34. . @9 1oa Peak WERTICAL
& 5715.00 &4.79 685.20 -3.41 56.656 6.83 34, A3 1o Peak WERTICAL

ltem 4, 5 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Straddle Channel
Temperature 26°C Humidity 57%
_ o - IEEE 802.11a CH 144/ Chain 5 +
Test Engineer Roki Liu Configurations ) ] )
Chain 6 + Chain 7 + Chain 8
Channel 144
13an.reI {dBu\in) Date: 2015-09-02 Time: 19:41:19
120 =
1
100 e
80 FCCCLASSE
T 158
|
G0 FCOU CLASS.E AV
Iy e ] GiAE
40
20
T55205550, 5590, 5630, 5670, 5710, 5750, 5700, 5830, 5870, 5020
Frequency {(MHz)
Limit Over Read Cableintenna Preamp &/Pos  T/Pos
Freq Level Line Limdit Level Loss Factor Factor Remark Pol /Phase
MHZ dBuvm dBub m dé  dBuv dB  dB/m di i deg
1 5714.79 103.49 95. 37 6,83 34.42 33.13 109 1 Average WERTICAL
2 5726.95 114.45 106, 32 G, 83 34.43 33.13 109 1 Peak WERTICAL
3 S5E50.00 49,16 54,00 -4.84 40,87 .95 34.51 33.17 100 1 Average WERTICAL
4 S5E63.89 61,93 74,00 -12.07 53.62 G5.97 34.52 33.18 109 1 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Temperature 26°C Humidity 57%
_ o - IEEE 802.11ac MCSO/Nss1 VHT20 CH 144 /
Test Engineer Roki Liu Configurations ' _ _ _
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 144
13[ILMI (dBu ) Date: 20115-09-02 Time: 22:26:23
120 ,
1
100 I I
80 // FCC CLASSB
A
Fil
60 FCCCLASS:E AV
b T — AR
40
20
i:'55]"[!1 5600, 5620. 5640. 5660. 5680, 5700. 5720, 5740. 5760. 5780. 5800. 5820. 5840, 5870
Frequency {(MHz)
Limit Over Read Cableintenna Preamp &L/Pos  T/Pos
Freq Level Line Limdt Level Loss Factor Factor Remark Pol/Phase
HMHz dBuy /m dBuv m dé  dBuv dB  dB/mn dB iy deg
1 5714.36 103,15 95. 83 6,83 34.42 33.13 191 1 Average HORIZCHITAL
2 5716.53 114,02 105, 99 G, 83 34.42 33.13 191 2 Peak HORIZONTAL
3 S5E50.00 49,37 54,00 -4.63 41.08 G5.95 34.51 33.17 1a1 1 Average HORIZONTAL
4 5§53.91 61.99 74,00 -12.10 53.60 6.95 34.52 33.17 101 2 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 01
FCC ID: UDX-60041010

: 991 of 1010
: Feb. 05, 2016

Page No.
Issued Date



Report No.: FR590419-01

SPORTON LAB.

Temperature 26°C Humidity 57%
IEEE 802.11ac MCSO/Nss1 VHT40 CH 142/
Test Engineer Roki Liu Configurations
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 142
13[ILMI (dBuV ) Date: 20115-09-03 Time: 01:07:18
120
2
1
100 e
80 FCCCLASSE
BiE
\ 4
60 / < FCO[CLASS-E AV
I P "'“"‘—--.-._: GdH
40
20
055105540, 5580, 5620, 5660, 5700, 5740, 5780, 5820, 5860. 5910

Frequency {(MHz)

Limit Over Read Cableintenna Preamp &4/Pos  T/Pos

Freq Level Line Limdit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv /m dBuv m dé  dBuv dB  dB/m dB Chn deg
1 S5713.47 100,29 92.17 &, 83 34.42 33.13 181 360 Average WERTICAL
2 5726,.21 110,63 192,50 &, 83 34.43 33.13 1a1 360 Peak WERTICAL
3 SE50.080 49,79 54,00 -4.21 41.50 .95 34.51 33.17 1@l 360 Average WERTICAL
e 5E56.95 63.78 74,00 -10.22 55.48 G.95 34.52 33.17 lal 360 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Temperature 26°C Humidity 57%
IEEE 802.11ac MCS0/Nss1 VHT80 CH 138 /
Test Engineer Roki Liu Configurations
Chain 5 + Chain 6 + Chain 7 + Chain 8
Channel 138
13an.reI {dBuVimn) Date: 20115-09-03 Time: 02:29:17
120
1
100 3

rl\

80 ,_/J‘h FCCCLASS B
1 [ BiE

G0 AFCCTLASS-BE AV

FEREPR ST R 5
40
20
T5440 5500. 5600, 5700, 5800, 5900. 5940

Frequency {(MHz)

Limit Over Read Cableintenna Preamp L/ Pos  T/Pos

Freq Level Line Limdit Level Loss Factor Factor Remark Pol/Phase
HMHz dBuv /m dBuv m dé  dBuv dB  dB/mn dB Chy deg
1 SGY7.70 197,07 99, 09 6,79 34.40 33,12 199 360 Peak WERTICAL
2 5713.88 95,91 87.79 &, 83 34.42 33,13 109 360 Average WERTICAL
3 5850.72 53.74 54.00 -0.26 45.45 6,95 34.51 33,17 199 360 Average WERTICAL
e 5851.45 65.9% 74,00 -8.04 57.67 .95 34.51 33.17 109 360 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
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4.7. Frequency Stability Measurement

4.7.1. Limit

In-band emission is maintained within the band of operation under all conditions of normal operation as

specified in the user's manual.

The transmitter center frequency tolerance shall be = 20 ppm maximum for the 5 GHz band (IEEE

802.11n specification).

4.7.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the spectrum

analyzer.
Specirum Parameter Setting
Aftenuation Auto

Span Frequency

Entire absence of modulation emissions bandwidth

RBW 10 kHz
VBW 10 kHz
Sweep Time Auto

4.7.3. Test Procedures

—_

o M 0D

The transmitter output (antenna port) was connected to the spectrum analyzer.

EUT have transmitted absence of modulation signal and fixed channelize.

Set the spectrum analyzer span to view the entire absence of modulation emissions bandwidth.
Set RBW = 10 kHz, VBW = 10 kHz with peak detector and maxhold settings.

fc is declaring of channel frequency. Then the frequency error formula is (fc-f)/fc x 10° ppm and

the limit is less than +20ppm (IEEE 802.11nspecification).

6. Allow sufficient time (approximately 30 min) for the temperature of the chamber to stabilize, turn the

EUT on and measure the operating frequency after 2, 5, and 10 minutes.

7. The test exireme voltage is to change the primary supply voltage from 85 to 115 percent of the

nominal value

8. Extreme temperature is 0°C~40°C.

4.7.4. Test Setup Layout

i

Spectrum Analyzer
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4.7.5. Test Deviation

There is no deviation with the original standard.

4.7.6. EUT Operation during Test

The EUT was programmed to be in continuously un-modulation transmitting mode.

4.7.7. Test Result of Frequency Stability

Temperature 25°C Humidity 45%
Test Engineer Mars Lin Test Date Sep. 04, 2015 ~ Dec. 23, 2015
For Radio 2
Mode: 20 MHz / Chain 6
Voltage vs. Frequency Stability
Voltage Measurement Frequency (MHz)
5300 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5299.9938 5299.9927 5299.9912 5299.9892
110.00 5299.9926 5299.9913 5299.9897 5299.9878
93.50 5299.9912 5299.9903 5299.9889 5299.9871
Max. Deviation (MHz) 0.0088 0.0097 0.0111 0.0129
Max. Deviation (ppm) 1.66 1.83 2.09 2.43
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5300 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5299.9951 5299.9937 5299.9918 5299.9896
10 5299.9938 5299.9925 5299.9910 5299.9892
20 5299.9926 5299.9913 5299.9897 5299.9878
30 5299.9912 5299.9901 5299.9887 5299.9871
40 5299.9897 5299.9884 5299.9868 5299.9849
Max. Deviation (MHz) 0.0120 0.0132 0.0147 0.0170
Max. Deviation (ppm) 2.26 2.49 2.77 3.20
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5580 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5579.9956 5579.9945 5579.9930 5579.9910
110.00 5579.9944 5579.9931 5579.9915 5579.9896
93.50 5579.9930 5579.9921 5579.9907 5579.9889
Max. Deviation (MHz) 0.0070 0.0079 0.0093 0.0111
Max. Deviation (ppm) 1.26 1.42 1.67 2.00
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5580 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5579.9969 5579.9955 5579.9936 5579.9914
10 5579.9956 5579.9943 5579.9928 5579.9910
20 5579.9944 5579.9931 5579.9915 5579.9896
30 5579.9930 5579.9919 5579.9905 5579.9889
40 5579.9915 5579.9902 5579.9886 5579.9867
Max. Deviation (MHz) 0.0102 0.0114 0.0129 0.0152
Max. Deviation (ppm) 1.84 2.05 2.32 2.73
Result Complies
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Mode: 40 MHz / Chain 6

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5310 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5309.9982 5309.9971 5309.9956 5309.9936
110.00 5309.9970 5309.9957 5309.9941 5309.9922
93.50 5309.9956 5309.9947 5309.9933 5309.9915
Max. Deviation (MHz) 0.0044 0.0053 0.0067 0.0085
Max. Deviation (ppm) 0.84 1.01 1.27 1.61
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5310 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5309.9995 5309.9981 5309.9962 5309.9940
10 5309.9982 5309.9969 5309.9954 5309.9936
20 5309.9970 5309.9957 5309.9941 5309.9922
30 5309.9956 5309.9945 5309.9931 5309.9915
40 5309.9941 5309.9928 5309.9912 5309.9893
Max. Deviation (MHz) 0.0076 0.0088 0.0103 0.0126
Max. Deviation (ppm) 1.44 1.66 1.95 2.38
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5550 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5549.9943 5549.9932 5549.9917 5549.9897
110.00 5549.9931 5549.9918 5549.9902 5549.9883
93.50 5549.9917 5549.9908 5549.9894 5549.9876
Max. Deviation (MHz) 0.0084 0.0093 0.0107 0.0125
Max. Deviation (ppm) 1.50 1.67 1.92 2.24
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
) 5550 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5549.9956 5549.9942 5549.9923 5549.9901
10 5549.9943 5549.9930 5549.9915 5549.9897
20 5549.9931 5549.9918 5549.9902 5549.9883
30 5549.9917 5549.9906 5549.9892 5549.9876
40 5549.9902 5549.9889 5549.9873 5549.9854
Max. Deviation (MHz) 0.0116 0.0127 0.0143 0.0166
Max. Deviation (ppm) 2.08 2.30 2.57 2.98
Result Complies
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Mode: 80 MHz / Chain 6

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5290 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5289.9955 5289.9944 5289.9929 5289.9909
110.00 5289.9943 5289.9930 5289.9914 5289.9895
93.50 5289.9929 5289.9920 5289.9906 5289.9888
Max. Deviation (MHz) 0.0071 0.0080 0.0094 0.0112
Max. Deviation (ppm) 1.34 1.51 1.77 2.11
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5290 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5289.9968 5289.9954 5289.9935 5289.9913
10 5289.9955 5289.9942 5289.9927 5289.9909
20 5289.9943 5289.9930 5289.9914 5289.9895
30 5289.9929 5289.9918 5289.9904 5289.9888
40 5289.9914 5289.9901 5289.9885 5289.9866
Max. Deviation (MHz) 0.0103 0.0115 0.0130 0.0153
Max. Deviation (ppm) 1.94 2.17 2.45 2.89
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5530 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5529.9962 5529.9951 5529.9936 5529.9916
110.00 5529.9950 5529.9937 5529.9921 5529.9902
93.50 5529.9936 5529.9927 5529.9913 5529.9895
Max. Deviation (MHz) 0.0064 0.0073 0.0087 0.0105
Max. Deviation (ppm) 1.15 1.31 1.57 1.89
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5530 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5529.9975 5529.9961 5529.9942 5529.9920
10 5529.9962 5529.9949 5529.9934 5529.9916
20 5529.9950 5529.9937 5529.9921 5529.9902
30 5529.9936 5529.9925 5529.9911 5529.9895
40 5529.9921 5529.9908 5529.9892 5529.9873
Max. Deviation (MHz) 0.0096 0.0108 0.0123 0.0146
Max. Deviation (ppm) 1.73 1.95 2.22 2.63
Result Complies
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For Radio 3

Mode: 20 MHz / Chain 9

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5300 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5300.0074 5300.0073 5300.0062 5300.0050
110.00 5300.0066 5300.0054 5300.0045 5300.0035
93.50 5300.0062 5300.0057 5300.0051 5300.0044
Max. Deviation (MHz) 0.0074 0.0073 0.0062 0.0050
Max. Deviation (ppm) 1.40 1.38 1.17 0.94
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5300 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5300.0073 5300.0060 5300.0044 5300.0025
10 5300.0069 5300.0056 5300.0040 5300.0021
20 5300.0066 5300.0062 5300.0054 5300.0042
30 5300.0064 5300.0051 5300.0035 5300.0016
40 5300.0061 5300.0048 5300.0032 5300.0013
Max. Deviation (MHz) 0.0073 0.0062 0.0054 0.0042
Max. Deviation (ppm) 1.38 1.17 1.02 0.79
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5580 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5580.0063 5580.0062 5580.0051 5580.0019
110.00 5580.0054 5580.0044 5580.0032 5580.0019
93.50 5580.0050 5580.0045 5580.0039 5580.0007
Max. Deviation (MHz) 0.0063 0.0062 0.0051 0.0019
Max. Deviation (ppm) 1.13 1.11 0.91 0.34
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5580 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5580.0013 5580.0000 5579.9984 5579.9965
10 5580.0009 5579.9996 5579.9980 5579.9961
20 5580.0006 5580.0002 5579.9994 5579.9982
30 5580.0004 5579.9991 5579.9975 5579.9956
40 5580.0001 5579.9988 5579.9972 5579.9953
Max. Deviation (MHz) 0.0013 0.0012 0.0028 0.0047
Max. Deviation (ppm) 0.23 0.22 0.50 0.84
Result Complies
Report Format Version: Rev. 01 PageNo.  :1002of 1010

FCC ID: UDX-60041010 Issued Date : Feb. 05, 2016




SPORTON LAB.

Report No.: FR590419-01

Mode: 40 MHz / Chain 9

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5310 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5309.9990 5309.9989 5309.9978 5309.9966
110.00 5309.9982 5309.9970 5309.9961 5309.9951
93.50 5309.9978 5309.9973 5309.9967 5309.9960
Max. Deviation (MHz) 0.0022 0.0030 0.0039 0.0049
Max. Deviation (ppm) 0.41 0.56 0.73 0.92
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5310 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5309.9989 5309.9976 5309.9960 5309.9941
10 5309.9985 5309.9972 5309.9956 5309.9937
20 5309.9982 5309.9978 5309.9970 5309.9958
30 5309.9980 5309.9967 5309.9951 5309.9932
40 5309.9977 5309.9964 5309.9948 5309.9929
Max. Deviation (MHz) 0.0023 0.0036 0.0052 0.0071
Max. Deviation (ppm) 0.43 0.68 0.98 1.34
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5550 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5550.0069 5550.0068 5550.0057 5550.0025
110.00 5550.0060 5550.0050 5550.0038 5550.0025
93.50 5550.0056 5550.0051 5550.0045 5550.0013
Max. Deviation (MHz) 0.0069 0.0068 0.0057 0.0025
Max. Deviation (ppm) 1.24 1.23 1.03 0.45
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
) 5550 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5550.0067 5550.0054 5550.0038 5550.0019
10 5550.0063 5550.0050 5550.0034 5550.0015
20 5550.0060 5550.0056 5550.0048 5550.0036
30 5550.0058 5550.0045 5550.0029 5550.0010
40 5550.0055 5550.0042 5550.0026 5550.0007
Max. Deviation (MHz) 0.0067 0.0056 0.0048 0.0036
Max. Deviation (ppm) 1.21 1.01 0.86 0.65
Result Complies
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Mode: 80 MHz / Chain 9

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5290 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5290.0059 5290.0058 5290.0047 5290.0035
110.00 5290.0051 5290.0039 5290.0030 5290.0020
93.50 5290.0047 5290.0042 5290.0036 5290.0029
Max. Deviation (MHz) 0.0059 0.0058 0.0047 0.0035
Max. Deviation (ppm) 1.12 1.10 0.89 0.66
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5290 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5290.0058 5290.0045 5290.0029 5290.0010
10 5290.0054 5290.0041 5290.0025 5290.0006
20 5290.0051 5290.0047 5290.0039 5290.0027
30 5290.0049 5290.0036 5290.0020 5290.0001
40 5290.0046 5290.0033 5290.0017 5289.9998
Max. Deviation (MHz) 0.0058 0.0047 0.0039 0.0027
Max. Deviation (ppm) 1.10 0.89 0.74 0.51
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5530 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5530.0073 5530.0072 5530.0061 5530.0029
110.00 5530.0064 5530.0054 5530.0042 5530.0029
93.50 5530.0060 5530.0055 5530.0049 5530.0017
Max. Deviation (MHz) 0.0073 0.0072 0.0061 0.0029
Max. Deviation (ppm) 1.32 1.30 1.10 0.52
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5530 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
0 5530.0073 5530.0060 5530.0044 5530.0025
10 5530.0069 5530.0056 5530.0040 5530.0021
20 5530.0066 5530.0062 5530.0054 5530.0042
30 5530.0064 5530.0051 5530.0035 5530.0016
40 5530.0061 5530.0048 5530.0032 5530.0013
Max. Deviation (MHz) 0.0073 0.0062 0.0054 0.0042
Max. Deviation (ppm) 1.32 1.12 0.98 0.76
Result Complies
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4.8. Antenna Requirements

4.8.1. Limit

Except for special regulations, the Low-power Radio-frequency Devices must not be equipped with any
jacket for installing an antenna with extension cable. An intentional radiator shall be designed to ensure
that no antenna other than that furnished by the responsible party shall be used with the device. The use
of a permanently attached antenna or of an antenna that uses a unique coupling to the intentional
radiator shall be considered sufficient to comply with the provisions of this Section. The manufacturer
may design the unit so that the user can replace a broken antenna, but the use of a standard antenna
jack or electrical connector is prohibited. Further, this requirement does not apply to intentional radiators

that must be professionally installed.

4.8.2. Antenna Connector Construction

Please refer to section 3.3 in this test report; antenna connector complied with the requirements.
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Instrument Manufacturer | Model No. Serial No. | Characteristics Cc:')b(;?ehon Remark
Horn Antenna EMCO 3115 00075790 | 750MHz ~ 18GHz | Oct. 28, 2014 (Oﬁ%ﬂg?‘_’gm
Hom Anfenna EMCO 3115 00075790 | 750MHz ~ 18GHz | Oct. 22, 2015 (0';%?_:8??231

Radiation
Horn Antenna Schwarzbeck BBHA 9170 BBHA9170252 15GHz ~ 40GHz Jul. 21, 2015 (03CHO1-CB)
Radiati
Pre-Amplifier Agilent 84498 3008A02310 | 1GHz ~26.5GHz | Jan. 12,2015 (03%?_:81'?&)
Pre-Amplifier WM TF-130N-R1 923365 26GHz ~ 40GHz | Feb.10, 2015 m';%ﬂg??gm
Radiati
Spectrum Analyzer R&S FSP40 100056 9kHz ~ 40GHz | Nov. 06, 2014 (03%,_:81'?231
Radiation
Spectrum Analyzer R&S FSP40 100056 9kHz ~ 40GHz Oct. 27, 2015 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-16 N/A 1 GHz ~ 18 GHz Nov. 15, 2014 (03CHO1-CB)
. ] Radiation
RF Cable-high Woken High Cable-16 N/A 1 GHz ~ 18 GHz Nov. 02, 2015 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-17 N/A 1 GHz ~ 18 GHz Nov. 15, 2014 (03CHO1-CB)
. ] Radiation
RF Cable-high Woken High Cable-17 N/A 1 GHz ~ 18 GHz Nov. 02, 2015 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-40G-1 N/A 1 GHz ~ 40 GHz Nov. 15, 2014 (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-40G-1 N/A 18GHz ~ 40 GHz | Nov.02,2015 | oo
. . Radiation
RF Cable-high Woken High Cable-40G-2 N/A 1 GHz ~ 40 GHz Nov. 15, 2014 (03CHO1-CB)
RF Cable-high Woken High Cable-40G-2 N/A 18GHz ~ 40 GHz | Nov. 02,2015 | Rodiafion
9 9 s (03CHO1-CB)
t
Spectrum analyzer R&S FSP40 100979 9kHz~40GHz Dec. 12, 2014 ci?:gﬁ%;d
Spectrum Analyzer R&S FSP40 100142 9kHz~40GHz Oct. 13, 2015 C[?:c(]:l]u_%t;d
Conducted
Spectrum analyzer R&S FSV40 100979 9kHz~40GHz Dec. 12, 2014 THO1-CB)
Conducted
Spectrum analyzer R&S FSV40 100979 9kHz~40GHz Dec. 09, 2015 THo1-CB)
Temp. and Humidity . Conducted
Ten Bill TIH-D3SP TBN-931011 | -30~100d .02, 201
Chamber en Billion 3 310 30~100 degree Jun. 02, 2015 (THO1-CB)
_ t
RF Cable-high Woken RG402 High Cable-7 | 1GHz-26.5GHz | Nov. 15,2014 i?:gﬁccg)d
RF Cable-high Woken RGA402 High Cable-7 | 1GHz—-26.5GHz | Nov. 02, 2015 c(mgﬂccr;d
RF Cable-high Woken RG402 High Cable-8 | 1 GHz-26.5GHz | Nov. 15, 2014 C(?.L‘Sﬁ%f,d
RF Cable-high Woken RGA402 High Cable-8 | 1 GHz-26.5GHz | Nov.02, 2015 C&’:gﬂgg)d
RF Cable-high Woken RG402 High Cable-9 | 1 GHz-26.5GHz | Nov. 15,2014 C(?I_’I‘g]‘{‘g;d
RF Cable-high Woken RG402 High Cable-9 | 1GHz-26.5GHz | Nov. 02, 2015 thl_'l‘glu_cct‘;)d
RF Cable-high Woken RGA402 High Cable-10 | 1GHz-26.5GHz | Nov. 15,2014 C(?Ij‘g]“_cct;d
RF Cable-high Woken RGA402 High Cable-10 | 1 GHz-26.5GHz | Nov. 02, 2015 C[m?]‘{g;d
RF Cable-high Woken RGA402 High Cable-6 | 1GHz—-26.5GHz | Nov. 15,2014 C[?I_rl‘g]“_g;d
RF Cable-high Woken RG402 High Cable-6 | 1 GHz-26.5GHz | Nov. 02, 2015 C(?I_’I‘é’]‘{‘g;d
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Instrument Manufacturer | Model No. Serial No. | Characteristics qug':;g'on Remark
Power Sensor Agilent U2021XA MY53410001 | 50MHz~18GHz | Nov. 03,2014 C&’I_'I‘g]“_g‘;)d
Power Sensor Agilent U2021XA MY53410001 50MHz~18GHz | Nov. 02, 2015 C(ﬁ_’l‘é’lu_‘g;d
Note: Calibration Interval of instruments listed above is one year.
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6. MEASUREMENT UNCERTAINTY

Test ltems Uncertainty Remark

Radiated Emission (1GHz ~ 18GHz) 3.7 dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 3.5dB Confidence levels of 95%
Conducted Emission 1.7 dB Confidence levels of 95%
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